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General Information

Applicant

TP-Link Corporation Limited

Applicant Address

Room 901, 9/F., New East Ocean Centre, 9 Science Museum Road,
Tsim Sha Tsui, Kowloon, Hongkong

Manufacturer

TP-Link Corporation Limited

Manufacturer Address

Room 901, 9/F., New East Ocean Centre, 9 Science Museum Road,
Tsim Sha Tsui, Kowloon, Hongkong

Test Site

MRT Technology (Taiwan) Co., Ltd

Test Site Address

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333,
Taiwan (R.O.C)

MRT FCC Registration No. | 291082
FCC Rule Part(s) Part 15.407
Test Device Serial No. N/A [] Production [X] Pre-Production [ ] Engineering

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on

file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on

file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Taiwan, EU and TELEC Rules.
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1. INTRODUCTION

1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices

including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Innovation, Science and Economic
Development Canada and Certification and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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2. PRODUCT INFORMATION
2.1. Equipment Description

Product Name: AX5400 Whole Home Mesh Wi-Fi 6 System

Model No.: Deco X75

#1-3 FY09196556 (AP)
#1-4 FY09196566 (Mesh)

EUT ldentification No.

Wi-Fi Specification: 802.11a/b/g/n/acl/ax

Antenna information: Refer section 2.4

Power Type: AC/DC Adapter

Operating Environment: (Indoor Use

Accessory

Model No: T120200-2B4
Adapter Input: 100 - 240V ~ 50/60Hz 0.8A.

Output: DC 12.0V 2.0A

2.2. Product Specification Subjective to this Report

For 802.11a/n-HT20/ac-VHT20/ax-HEZ20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40/ax-HEA4O:

Frequency Range: 5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80/ax-HES8O:

5290MHz, 5530MHz, 5610 MHz, 5690MHz

For 802.11ac-VHT160/ax-HE160: 5250MHz, 5570MHz

Type of Modulation: 802.11a/n/ac: OFDM, 802.11ax: OFDMA

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 600Mbps

Data Rate:
802.11ac: up to 1733.4Mbps
802.11ax: up to 2402Mbps
Power-on cycle: Requires 91.9 seconds to complete its power-on cycle

For the 5250-5350 MHz and 5470-5725 MHz bands, the Master device
Uniform Spreading (For |provides, on aggregate, uniform loading of the spectrum across all devices
DFS Frequency Band): |by selecting an operating channel among the available channels using a
random algorithm.

Note: For other features of this EUT, test report will be issued separately.

FCC ID: 2AXJ4X75 Page Number: 7 of 213
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2.3. Operating Frequency and Channel List for this Report
802.11a/n-HT20/ac-VHT20/ax-HE20

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz - - - -
802.11n-HT40/ac-VHT40/ax-HE40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz -- --
802.11ac-VHT80/ax-HE80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz -- -- -- --
802.11ac-VHT160/ax-HE160
Channel Frequency Channel Frequency Channel Frequency
50 5250MHz 114 5570 MHz -- --

FCC ID: 2AXJ34X75
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2.4. Description of Available Antennas

Antenna Type Frequency Band Tx Max CDD Directional Gain (dBi)
(MHz) Paths Antenna
Gain (dBi) For Power For PSD
2412 ~ 2462 2 2.00 2.00 5.01
Dipole 5150 ~ 5350 2 0.94 0.94 3.95
Antenna 5470 ~ 5725 2 2.14 2.14 5.15
5725 ~ 5850 2 2.54 2.54 5.55
Note:

1. The EUT supports Cyclic Delay Diversity (CDD) mode, and CDD signals are correlated.
If all antennas have the same gain, Gant, Directional gain = Gant + Array Gain, where Array Gain
is as follows.
» For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log (Nant/ Nss) dB;
* For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB for Nant < 4;

2. All messages of antenna were declared by manufacturer.

2.5. Test Channels for this Report

Test Mode Test Channel Test Frequency
802.11ax-HE20 100 5500 MHz
802.11ax-HE40 102 5510 MHz
802.11ax-HES8O0 106 5530 MHz
802.11ax-HE160 50 5250 MHz
802.11ax-HE160 114 5570 MHz

2.6. Test Mode

Test Mode Mode 1: Operating under AP mode

Mode 2: Operating under Mesh mode

2.7. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of
the following standards:

FCC ID: 2AXJ4X75 Page Number: 9 of 213
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® [CC Partl5 Subpart E (Section 15.407 Section (h)(2))
® KDB 905462 D02v02
® KDB 905462 D04v01
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3. DFS DETECTION THRESHOLDS AND RADAR TEST WAVEFORMS

3.1. Applicability

The following table from FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02
lists the applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or
Client With
Radar Detection

Client Without
Radar Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices
with multiple bandwidth modes

Master Device or Client
with Radar Detection

Client Without Radar
Detection

U-NII Detection Bandwidth and
Statistical Performance Check

All BW modes must be
tested

Not required

Channel Move Time and Channel
Closing Transmission Time

Test using widest BW
mode available

Test using the widest BW
mode available for the link

All other tests

Any single BW mode

Not required

channels and the channel center frequency.

Note: Frequencies selected for statistical performance check should include several frequencies
within the radar detection bandwidth and frequencies near the edge of the radar detection
bandwidth. For 802.11 devices it is suggested to select frequencies in each of the bonded 20 MHz

Table 3-2: Applicability of DFS Requirements during normal operation

FCC ID: 2AXJ34X75
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3.2. DFS Devices Requirements

Per FCC KDB 905462 D02 UNIlI DFS Compliance Procedures New Rules v02 the following are

the requirements for Master Devices:

(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz
bands. DFS is not required in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for a specified time duration (Channel Availability Check Time) to ensure that there is no
radar system operating on the Channel, using DFS described under subsection a) above.

(c) The Master Device initiates a U-NII network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.

(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).

(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited
to the Channel Closing Transmission Time.

(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period.

(g) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination
will be tested to the requirements described under d) through f) above.

Channel Move Time and Channel Closing Transmission Time requirements are listed in the

following table.

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds

10 seconds

Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.

) ) Minimum 100% of the U-NII 99% transmission
U-NII Detection Bandwidth

power bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with

Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

FCC ID: 2AXJ4X75 Page Number: 12 of 213
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Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic.

Table 3-3: DFS Response Requirements

3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service
monitoring. These detection thresholds are listed in the following table.

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the power | -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a O dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure
that the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection

FCC ID: 2AXJ4X75 Page Number: 13 of 213
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3.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of

successful detections, and the minimum number of trials that must be used for determining DFS

conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for

chirp width and 1 for the number of pulses will be utilized for the random determination of specific

test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of | Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 Unique 60% 30
PRI values randomly 1)
selected from the list Roundup 360
6
of 23 PRI values in 19-10
PRIUSGC
Table 3-6
Test B: 15 unique
PRI values randomly
selected within the
range of 518-3066
usec, with a
minimum increment
of 1 usec, excluding
PRI values selected
in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms

FCC ID: 2AXJ34X75
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through

4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each

additional waveform must also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A

FCC ID: 2AXJ34X75
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number Number Minimum Minimum

Type Width Width (usec) | of Pulses | of Bursts Percentage of | Number of

(usec) (MH2z) per Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for
the Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse
Radar Type waveforms, then each additional waveform must also be unigue and not repeated from

the previous waveforms.

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulses | Hopping | Hopping Minimum Minimum
: Per Rate Sequence
Type Width (usec) Percentage of | Number of
Hop (kHz) Length
(musec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.
The hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the
group and a frequency is randomly selected from the remaining 474 frequencies in the group. This
process continues until all 475 frequencies are chosen for the set. For selection of a random

frequency, the frequencies remaining within the group are always treated as equally likely.

FCC ID: 2AXJ4X75 Page Number: 16 of 213



% I‘ Report No.: 2204TW0107-U3

3.5. Conducted Test Setup

The FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02 describes a radiated
test setup and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1

shows the typical test setup.

Radar Test
Signal Generator

Qutput Q

2-Way
Splitter/
Combiner

uuT
O (Master)

8
Spectrum ;
Analyzer . =
(with 10 dB internal Client
Attenuation) 0 o

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are

injected into the Masters

Client N
O |
Spectrum
i Analyzer
Hom LO
Radar
Signal ;:?e:iamdc N
Generator O__D N
E
uuT
(Master)
2 D= 3m ¥ O

Figure 3-2: Radiated Test Setup where UUT is a Master and Radar Test Waveforms are

injected into the UUT
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4. TEST EQUIPMENT CALIBRATION DATE

Dynamic Frequency Selection (DFS)

Instrument Manufacturer [Type No. Asset No. Cali. Interval |Cali. Due Date
EXA Signal Analyzer KEYSIGHT N9010A MRTTWAOQO0012 |1 year 2022/10/18
EXA Signal Analyzer KEYSIGHT N9010B MRTTWAOQ0074 |1 year 2022/7/19
Vector Signal Generator Keysight N5182B MRTTWAO0010 |1 year 2022/6/1
Combiner WOKEN 0120A04208001S IMRTTWEOO0O0OS8 |1 year 2022/6/17
Client Information

Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel AX200NGW FCC ID: PD9AX200NG
Software Version Manufacturer Function

Pulse Building(N7607B) (V3.0.0 Keysight Radar Signal Generation Software
DFS Tool Keysight DFS Test Software

FCC ID: 2AXJ34X75
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5. TEST RESULT

5.1. Summary
Parameter Limit Test Result Reference

UNII Detection Bandwidth Measurement Refer Table 3-3 Pass Section 5.4
Initial Channel Availability Check Time Refer Table 3-3 Pass Section 5.5
Radar Burst at the Beginning of the .

Refer Table 3-3 Pass Section 5.6
Channel Availability Check Time
Radar Burst at the End of the Channel .

Refer Table 3-3 Pass Section 5.7
Availability Check Time
In-Service Monitoring for Channel Move
Time, Channel Closing Transmission Refer Table 3-3 Pass Section 5.8
Time
Non-Occupancy Period Refer Table 3-3 Pass Section 5.8
Statistical Performance Check Refer Table 3-3 Pass Section 5.9

FCC ID: 2AXJ4X75 Page Number: 19 of 213
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5.2. Radar Waveform Calibration

5.2.1.Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test
setup.

Radar Test
Signal Generator
Oul:pulQ
I—\”_I— 2y
Splitter/ 2-Way
SA A A Combiner Splitter/
Combiner
S0ohm
Spectrum .
Analyzer Client
{with 10 dB internal
Attenuation) O'_I

Figure 3-2: Conducted Test Setup

5.2.2.Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had
been taken into account the output power range and antenna gain. The above equipment setup was
used to calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish
the test signal level for each radar type. During this process there were replace 500hm terminal form
Master and Client device and no transmissions by either the Master or Client Device. The spectrum
analyzer was switched to the zero span (Time Domain) at the frequency of the Radar Waveform
generator. Peak detection was used. The spectrum analyzer resolution bandwidth (RBW) and video
bandwidth (VBW) were set to at least 3MHz. The vector signal generator amplitude was set so that
the power level measured at the spectrum analyzer was (-64dBm) + (0) [dBi] + 1 dB= -63dBm.

Capture the spectrum analyzer plots on short pulse radar types, long pulse radar type and hopping
radar waveform.
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5.2.3.Calibration Result

AX5400 Whole Home Mesh Wi-Fi 6

Product

System

Temperature

25°C

Test Engineer

Peter

Relative Humidity

65%

Test Site

SR5

Test Date

2022/4/22

Test Item

Radar Waveform Calibration

agilent Spectrum Analyzer - Swept SA

Center Freq 5.500000000 GHz

Radar #0

Trig Delay-1000 ms  Avg Type: Log-Pwr Frequency

PHO: Fast —>— Trig: Video

IFGain:High

Ref -20.00 dBm

Center 5.500000000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz

#Atten: 0 4B

Span 0 Hz
30.40 ms (8001 pts)

Radar #1 (Test A)
PRI = 558us and the number of pulses = 95

Agilent Spectrum Analyzer - Swept $A

‘Center Freq 5.500000000 GHz n
‘PHO: Fast —>— Trig: Video

IFGainiiigh __ SAtten: 0 4B

Ref -20.00 dBm

Center 5.500000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Trig Delay-1000 ms

Bug Type: Log-Pwr

pe
100.3 ms (8001 pts)

HO: Fast
IFGain:High

Center 5.500000000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz

Radar #2

Trig Delay-1000 ms  Avg Type: Log-Pwr Frequency

Trig: Video
#Atten: 0 dB

Sweep 30.40 ms (8001 pts)|

Radar #3

Agilent Spectrum Analyzer - Swept SA

‘Center Freq 5.500000000 GHz

! Fast Trig: Video
IF Gair:figh

#Atten: 0 4B

Ref -20.00 dBm

Center 5.500000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Trig Delay-1000 ms

Bug Type: Log-Pwr

Sweep 30.40 ms (8001 pts)|
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Radar #4

Agilent Spectrum Analyzer - Swept SA

Trig Delay-1000 ms  Avg Type: Log-Pwr
Fast —>— Trig: Video
h

Center Freq 5.500000000 GHz
ket #Atten: 0 dB

Ref -20.00 dBm

Center 5.500000000 GHz

Res BW 1.0 MHz Sweep 30.40 ms (8001 pts)|

#VBW 3.0 MHz

Agilent Spectrum Analyzer - Swept $A

‘Center Freq 5.500000000 GHz
PHO:
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1011145 A0 pr 22, 022
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h  @Atten:0 dB
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Radar #6

Agilent Spectrum Analyzer - Swept SA
‘Center Freq 5.500000000 GHz Trig De!"r-‘-m ms  Avg Type: Log-Pwr
PN oo

ast e T
FGain:High AAtten: 0 dB

Ref -20.00 dBm
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Sweep 50.13 ms (8001 pts),

Center 5.500000000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz

Frequency
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5.2.4.Channel Loading Test Result

AX5400 Whole Home Mesh
Wi-Fi 6 System

Product

Temperature 25°C

Test Engineer Peter

Relative Humidity | 65%

Test Site SR5

Test Date 2022/4/21

Test Item Channel Loading — Mode 1

802.11ax-HE20 (5500MHz)

802.11ax-HE40 (5510MHz)

Agilent Spectrum Analyzer - Swegt A
-

Center Freq 5.500000000 GHz i Bvg Typa: Log-Pwr Frequency
et Trig: Fres Run

W GainLow __Aean: 10 B
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LS
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Trig:Fres Run
0 48

Ref 0.00 dBm

LALLL
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802.11ax-HE160 (5250MHz)

Agilent Spectrum Analyzer  Swept SA
o

E 1110643 AMage 21 202
Center Freq 5.530000000 GHz N Avg Type: Log-Per i
A Trig: Fres Run

: Fast e
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Ref 0.00 dBm

CenterFreq
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LU

Span 0 Hz
Sweep 100.0 ms (10001 pts)

Center 5530000000 GHz
Res BW 1.0 MHz #VEBW 3.0 MHz

Center Freg 5.250000000 GHz
e P Trig: Free Ru

PHO: Fast - ree Run
FFGoindigh _#Awen:0 B

Ref -20.00 dBm

CenterFreq
5260000000 GHz

LLLLLLLL

Center 5.250000000 GHz

Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts))

802.11ax-HE160 (5570MHz)

Agilent Spectrum Analyzer  Swept SA
o

Center Freq 5.570000000 GHz ~ Avg Type: Log-Per
PNO: fast e Trigi Free Run
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Sp
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Test Mode Test Frequency Packet ratio | Requirement ratio | Test Result
802.11ax-HE20 5500 MHz 20% 217% Pass
802.11ax-HE40 5510 MHz 20% 217% Pass
802.11ax-HE8O 5530 MHz 20% 217% Pass
802.11ax-HE160 5250 MHz 18% 217% Pass
802.11ax-HE160 5570 MHz 18% =2 17% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and
Frame based systems for loading the test channel during the In-service compliance testing of the
U-NII device. Packet ratio = Time On / (Time On + Off Time).
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AX5400 Whole Home Mesh
Product o Temperature 25°C
Wi-Fi 6 System

Test Engineer Peter Relative Humidity | 65%

Test Site SR5 Test Date 2022/4/21

Test Item Channel Loading — Mode 2

802.11ax-HE20 (5500MHz) 802.11ax-HE40 (5510MHz)

Agilant Spectrum Analyzer - Swept SA
o

Agilent Spectrum Analyzer - Swept SA
=

b e 2
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L L
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I G i 2
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P
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Test Mode Test Frequency Packet ratio | Requirement ratio | Test Result
802.11ax-HE20 5500 MHz 23% 217% Pass
802.11ax-HE40 5510 MHz 21% 217% Pass
802.11ax-HE8O 5530 MHz 22% 217% Pass
802.11ax-HE160 5250 MHz 19% 217% Pass
802.11ax-HE160 5570 MHz 18% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and
Frame based systems for loading the test channel during the In-service compliance testing of the
U-NII device. Packet ratio = Time On / (Time On + Off Time).
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5.3. UNII Detection Bandwidth Measurement

5.3.1.Test Limit

Minimum 100% of the UNII 99% transmission power bandwidth. During the U-NII Detection

Bandwidth detection test, each frequency step the minimum percentage of detection is 90 percent.

Measurements are performed with no data traffic.

5.3.2.Test Procedure

1.

Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in
Table 3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection
Threshold level.

The generating equipment is configured as shown in the Conducted Test Setup above section
3.5.

The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and
no traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case
(maximum) that is user configurable during this test.

Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10
trials. The EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth
criterion shown in Table 3-5. In cases where the channel bandwidth may exceed past the DFS
band edge on specific channels (i.e., 802.11ac or wideband frame based systems) select a
channel that has the entire emission bandwidth within the DFS band. If this is not possible, test
the detection BW to the DFS band edge.

Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5
MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at
frequencies 5 MHz below where the detection rate begins to fall. Record the highest frequency
(denote as FH) at which detection is greater than or equal to the U-NII Detection Bandwidth
criterion. Recording the detection rate at frequencies above FH is not required to demonstrate
compliance.

Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in
1 MHz steps, repeating the above item 4 test sequence, until the detection rate falls below the
U-NII Detection Bandwidth criterion. Record the lowest frequency (denote as FL) at which
detection is greater than or equal to the U-NIl Detection Bandwidth criterion. Recording the
detection rate at frequencies below FL is not required to demonstrate compliance.

The U-NII Detection Bandwidth is calculated as follows: U-NIl Detection Bandwidth = FH — FL
The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power,
otherwise, the EUT does not comply with DFS requirements.
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5.3.3. Test Result

AX5400 Whole Home Mesh Wi-Fi 6

Product Temperature 22 °C
System
Test Engineer Peter Relative Humidity 55 %
Test Site SR5 Test Date 2022/4/22
Test Item Detection Bandwidth (802.11ax-HE20 mode - 5500MHz) — Mode 1
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 1 1 1 0 1 1 1 1 1 1 90%
5490.4 FL 1 1 1 1 1 1 1 1 1 1 100%
5491 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5506 1 1 1 1 1 1 1 1 1 1 100%
5507 1 1 1 1 1 1 1 1 1 1 100%
5508 1 1 1 1 1 1 1 1 1 1 100%
5509 1 1 1 1 1 1 1 1 1 1 100%
5509.6 FH 1 1 1 1 1 1 1 1 1 1 100%
5510 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5500MHz. The 99% channel bandwidth is 19.14MHz. (See the 99% BW section of the

RF report for further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5509.6MHz — 5490.4MHz = 19.2MHz

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.14MHz x 100% = 19.14MHz.
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Product AX5400 Whole Home Mesh Wi-Fi 6 Temperature 22 oC
System
Test Engineer Peter Relative Humidity 55 %
Test Site SR5 Test Date 2022/4/22
Test Item Detection Bandwidth (802.11ax-HE40 mode — 5510MHz) — Mode 1
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 1 1 1 1 1 1 1 1 1 1 100%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5526 1 1 1 1 1 1 1 1 1 1 100%
5527 1 1 1 1 1 1 1 1 1 1 100%
5528 1 1 1 1 1 1 1 1 1 1 100%
5529 FH 1 1 1 1 1 1 1 1 1 1 100%
5530 0 0 0 0 0 0 0 0 0 0 0%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5510MHz. The 99% channel bandwidth is 37.64MHz. (See the 99% BW section of the
RF report for further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5529MHz - 5491MHz = 38MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.64MHz x 100% = 37.64MHz.
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Product AX5400 Whole Home Mesh Wi-Fi 6 Temperature 22 oC
System
Test Engineer | Peter Relative Humidity | 55 %
Test Site SR5 Test Date 2022/4/22
Test Item Detection Bandwidth (802.11ax-HE80 mode — 5530MHz) — Mode 1
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5566 1 1 1 1 1 1 1 1 1 1 100%
5567 1 1 1 1 1 1 1 1 1 1 100%
5568 1 1 1 1 1 1 1 1 1 1 100%
5569 FH 1 1 1 1 1 1 1 1 1 1 100%
5570 0 0 0 0 0 0 0 0 0 0 0%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS
testing was done at 5530MHz. The 99% channel bandwidth is 77.29MHz. (See the 99% BW section
of the RF report for further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5569MHz - 5491MHz = 78MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.29MHz x 100% = 77.29MHz.
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Product AX5400 Whole Home Mesh Wi-Fi 6 Temperature 22 oC
System
Test Engineer | Peter Relative Humidity | 55 %
Test Site SR5 Test Date 2022/5/3
Test Item Detection Bandwidth (802.11ax-HE160 mode — 5250MHz) — Mode 1
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5249 1 1 1 1 1 1 1 1 1 1 100%
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5251 1 1 1 1 1 1 1 1 1 1 100%
5252 1 1 1 1 1 1 1 1 1 1 100%
5253 1 1 1 1 1 1 1 1 1 1 100%
5254 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5326 1 1 1 1 1 1 1 1 1 1 100%
5327 1 1 1 1 1 1 1 1 1 1 100%
5328FH 1 1 1 1 1 1 1 1 1 1 100%
5329 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS
testing was done at 5250MHz. The 99% channel bandwidth is 154.49MHz. (See the 99% BW
section of the RF report for further measurement details).
Note 2: Detection Bandwidth = FH - FL = 5328MHz - 5250MHz = 78MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 154.49MHz x 100% / 2 = 77.25MHz.
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Product AX5400 Whole Home Mesh Wi-Fi 6 Temperature 22 oC
System
Test Engineer | Peter Relative Humidity | 55 %
Test Site SR5 Test Date 2022/4/22
Test Item Detection Bandwidth (802.11ax-HE160 mode — 5570MHz) — Mode 1
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5491 0 0 0 0 0 0 0 0 0 0 0%
5492 FL 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
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5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5646 1 1 1 1 1 1 1 1 1 1 100%
5647 1 1 1 1 1 1 1 1 1 1 100%
5648 FH 1 1 1 1 1 1 1 1 1 1 100%
5649 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS
testing was done at 5570MHz. The 99% channel bandwidth is 154.47MHz. (See the 99% BW
section of the RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL =5648MHz - 5492MHz = 156MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 154.47MHz x 100%= 154.47MHz.
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Product AX5400 Whole Home Mesh Wi-Fi 6 Temperature 22 oC
System
Test Engineer | Peter Relative Humidity | 55 %
Test Site SR5 Test Date 2022/4/22
Test Item Detection Bandwidth (802.11ax-HE160 mode — 5570MHz) — Mode 2
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 1 1 1 1 1 1 1 1 1 1 100%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
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5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5646 1 1 1 1 1 1 1 1 1 1 100%
5647 1 1 1 1 1 1 1 1 1 1 100%
5648 1 1 1 1 1 1 1 1 1 1 100%
5649 FH 1 1 1 1 1 1 1 1 1 1 100%
5650 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS
testing was done at 5530MHz. The 99% channel bandwidth is 155.13MHz. (See the 99% BW
section of the RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5649MHz - 5491MHz = 158MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 155.13MHz x 100% = 155.13MHz.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the
channel. After power-up sequence, receive at least 1 minute on the intended operating frequency.

5.4.2.Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII
Channel that must incorporate DFS functions. At the same time the EUT is powered on, the
spectrum analyzer will be set to zero span mode with a 3 MHz RBW and 3 MHz VBW on the
Channel occupied by the radar (Chr) with a 2.5 minute sweep time. The spectrum analyzer’s
sweep will be started at the same time power is applied to the U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its
nominal noise floor is marker1.
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5.4.3.Test Result

AX5400 Whole Home Mesh Wi-Fi 6
Product Temperature 25°C
System
Test Engineer Peter Relative Humidity 65%
Test Site SR5 Test Date 2022/4/21
Test Item Initial Channel Availability Check Time (802.11ax-HE20 mode - 5500MH2z)
Test Mode Model

Initial Channel Availability Check Time

Agilent Spectrum Analyzer - Swept SA
- B RE io0le e D ] SENSE:INT| SOURCE OFF ALIGN AUTO P
Center Freq 5.500000000 GHz Avg Type: Log-Pur sy

PNO: Fast —»— T1rig:Free Run
IFGain:Low Atten: 10 dB

MM

Mkr1 151.9 s Auto Tune
Ref 0.00 dBm -42.81 dBm

Center Freq
5.500000000 GHz

StartFreq
5.500000000 GHz

StopFreq
5500000000 GHz

CF Step
1.000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.500000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

IMSG STATUS

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle (91.9 sec). Initial beacons/data transmissions are indicated by
marker 1 (151.9 sec).
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time

Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select

another intended channel and perform a CAC on that channel.

5.5.2. Test Procedure

1.

The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of
operation on that Channel when a radar Burst with a level equal to the DFS Detection Threshold
+ 1 dB occurs at the beginning of the Channel Availability Check Time.

The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT
has completed its power-up sequence. The Channel Availability Check Time commences at
instant T1 and will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse
Radar Types 0-4 at DFS Detection Threshold + 1 dB will commence within a 6 second window
starting at T1.

Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions will continue for 2.5 minutes after the radar Burst has been
generated. Verify that during the 2.5 minutes measurement window no EUT transmissions
occurred.
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5.5.3. Test Result

AX5400 Whole Home Mesh Wi-Fi 6
Product Temperature 25°C
System
Test Engineer Peter Relative Humidity 65%
Test Site SR5 Test Date 2022/4/21
Beginning of the Channel Availability Check Time (802.11ax-HE20 mode -
Test Item
5500MHz)
Test Mode Model

Beginning of the Channel Availability Check Time

Agilent Spectrum Analyzer - Swept SA
T e SENSE:INT| SOURCE OFF ALIGN AUTO

Center Freq 5.500000000 GHz : R s o
PNO: Fast ~*— Trig: Free Run
IFGain:Low Atten: 10 B

Mkr1 92.51 s AU
10 dBidiv  Ref 0.00 dBm -36.93 dBm

Log
---------- el Freq
200 -----
300 5.500000000 GHz
. Stop Freq
5.600000000 GHz
500

-50.0 ---l------- CF Step
1.000000 MHz
Auto Man

e e ™,

bt td |

Center 5.500000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 300.0 s (8001 pts)

IMSG STATUS
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1.Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select

another intended channel and perform a CAC on that channel.

5.6.2.Test Procedure

1.

The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of
operation on that Channel when a radar Burst with a level equal to the DFS Detection Threshold
+ 1 dB occurs at the beginning of the Channel Availability Check Time.

The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no
sooner thanT1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1+ 54
seconds.

Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions will continue for 2.5 minutes after the radar Burst has been
generated. Verify that during the 2.5 minutes measurement window no EUT transmissions
occurred.
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5.6.3. Test Result

AX5400 Whole Home Mesh Wi-Fi 6
Product Temperature 25°C
System
Test Engineer Peter Relative Humidity 65%
Test Site SR5 Test Date 2022/4/21
Test Item End of the Channel Availability Check Time (802.11ax-HE20 mode - 5500MH2z)
Test Mode Mode 1

End of the Channel Availability Check Time

Agilent Spectrum Analyzer - Swept SA
e ==
Center Freq 5.500000000 GHz

PNO: Fast —»— T1rig:Free Run :
IFGain:Low Atten: 10 dB 4 1

Mkr1 150.1 s
-37.17 dBm

SENSE:INT| SQURCE OFF ALIGN AUTO
Avg Type: Log-Pwr

Frequency

Auto Tune

10dBidiv  Ref 0.00 dBm

Center Freq
5.500000000 GHz

Log
-10.0 ----------
-40.0

Start Freq
5500000000 GHz

500 ----------
-60.0 ----------
7. e e e
-B0.0 ----------
900 ----------

Center 5.500000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 300.0 s (8001 pts)

wse i Alignment Completed

StopFreq
5.500000000 GHz

CF Step
1.000000 MHz

Auto Man

Freq Offset
0Hz

#VBW 3.0 MHz

STATUS
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission
Time and Non-Occupancy Period Measurement

5.7.1.Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is
detected, must leave the channel (Shutdown). The Channel Move Time to cease all transmissions
on the current channel upon detection of a Radar Waveform above the DFS Detection Threshold
within 10 sec. The total duration of Channel Closing Transmission Time is 260ms, consisting of data
signals and the aggregate of control signals, by a U-NIlI device during the Channel Move Time. The
Non-Occupancy Period time is 30 minute during which a Channel will not be utilized after a Radar
Waveform is detected on that Channel.

5.7.2.Test Procedure Used

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of
the Radar Type O.

2.  When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on
the Operating Channel of the U-NII device. A U-NII device operating as a Master Device will
associate with the Client Device at Channel. Stream the MPEG test file from the Master Device
to the Client Device on the selected Channel for the entire period of the test. At time TO the
Radar Waveform generator sends a Burst of pulses for each of the radar types at Detection
Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the EUT during the observation time (Channel Move
Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method.
With the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating
channel at the radar simulated frequency, peak detection, and max hold, the dwell time per bin is
given by: Dwell (1.5ms) = S (12 sec) / B (8000); where Dwell is the dwell time per spectrum
analyzer sampling bin, S is the sweep time and B is the number of spectrum analyzer sampling
bins. An upper bound of the aggregate duration of the intermittent control signals of Channel
Closing Transmission Time is calculated by: C = N X Dwell; where C is the Closing Time, N is
the number of spectrum analyzer sampling bins showing a U-NII transmission and Dwell is the
dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that
the EUT does not resume any transmissions on this Channel.
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5.7.3.Test Result

AX5400 Whole Home Mesh Wi-Fi

Product Temperature 25°C
6 System

Test Engineer | Peter Relative Humidity | 65%

Test Site SR5 Test Date 2022/5/3

Channel Move Time and Channel Closing Transmission Time (802.11ax-HE160
mode - 5250MHz) — Mode 1

Test Item

Channel Move Time and Channel Closing Transmission Time

Agilent Spectrum Analyzer - Swopt SA

3 B 10 re2
Center Freq 5.250000000 GHz Avg Type: Log-Pur Freguency
P

0t Tast —»- Trig:Free Run
IFGainHigh #Aten: 0 4B
A 0 Auto Tune|
a - " Channel Move Time & Close TX Time
Ref -20.00 dBm 2 082

J n;ﬁn .
| |
) |l
| |
||

CenterFreq 5

5250000000 GHz |

StartFreq

B0-f-ee

Power Trace (dBm)

50 i
~2.00000 -1.00000 0.00000 1.00000 2.00000 3.00000 400000 5.00000 6.00000 7.00000 800000 9.00000 10.0000011.00000 12.00000 13.00000 14.00000 15.00000

Time (S)
Time Index Info-
T0:-0.0520 S Time Per Bin:2.0 ms Channel Move Time: 0.824 S
13:0.9000 2 T2~T3 Bins Over Threshold Channel Close Time: 0.02 S

T3:08240 S =10Bins

Center 5.250000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 16.00 s (8001 pts)

usc sTATUS

Agilent Spectrum Analyzer - Swept SA

I =
Center Freq 5.250000000 GHz ‘v Type: Log-Par Frequency

PNO: Past > Trigi Free Run
I GaincHigh _ #Atten: 0 dB g
A
Ref -20.00 dBm
Center Freq|
5.250000000 GHz|

StartFreq
6.250000000 GHz|

‘Stop Freq

Center 5.250000000 GHz Span
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.920 ks (8001 pts)

s STATUS
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Parameter Test Result Limit
Type O
Channel Move Time (s) 0.824s <10s
Channel Closing Transmission Time (ms)
2ms < 60ms
(Note)
Non-Occupancy Period (min) = 30min = 30 min

transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds
period. The aggregate duration of control signals will not count quiet periods in between

FCC ID: 2AXJ34X75
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AX5400 Whole Home Mesh Wi-Fi

Product Temperature 25°C
6 System

Test Engineer | Peter Relative Humidity | 65%

Test Site SR5 Test Date 2022/5/3

Channel Move Time and Channel Closing Transmission Time (802.11ax-HE160
mode - 5570MHz) — Mode 1

Test Item

Channel Move Time and Channel Closing Transmission Time

Agilent Spectrum Analyzer - Swept SA

Center Freq 5.570000000 GHz . Avg Type: Log-Pur
PhoTFast e Trig:Free Run
IFGain:High  #Atten: 0 dB

Ref -20.00 dBm -29.43 dB ~o2¢ J902 0758 Channel Move Time & Close TX Time

Power Trace (dBm)

90 -
~2.00000 -1.00000 0.00000 1.00000 2.00000 3.00000 400000 5.00000 6.00000 7.00000 800000 9.00000 10.0000011.00000 12.00000 13.00000 14.00000 15.00000

Time (S)
Time Index Info-
T0:-0.0240 S Time Per Bin:2.0 ms Channel Move Time: 0.758 S
13:0.9000 2 T2~T3 Bins Over Threshold Channel Close Time: 0.018 S

T3:07580 S =9Bins

Center 5.570000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 16.00 s (8001 pts)

Non-Occupancy Period

Agilent Spectrum Analyzer - Swept SA

Center Freq 5.570000000 GHz Ava Type: Log-Pwr
PNO: hast ~»— 1rig: FreeRun
IFGainttigh __ #Aten: 0 4B

Ref -20.00 dBm

Center 5.570000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.920 ks (8001 pts)
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Parameter Test Result Limit
Type O
Channel Move Time (s) 0.758s <10s
Channel Closing Transmission Time (ms)
18ms < 60ms
(Note)
Non-Occupancy Period (min) = 30min 2 30 min

transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds
period. The aggregate duration of control signals will not count quiet periods in between

FCC ID: 2AXJ34X75
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5.8. Statistical Performance Check Measurement

5.8.1.Test Limit

The minimum percentage of successful detection requirements found in below table when a radar

burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating

Channel of the U-NII device (In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test A and 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar

Waveform In addition an aggregate minimum percentage of successful detection across all Short

Pulse Radar Types 1-4 is required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2.Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for
the entire period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar
Types 1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to
reset the device between trial runs.

6. The Minimum number of trails, minimum percentage of successful detection and the average
minimum percentage of successful detection are found in below table.
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5.8.3.Test Result

AX5400 Whole Home Mesh Wi-Fi 6

Product Temperature 24°C
System

Test Engineer Peter Relative Humidity 55%

Test Site SR5 Test Date 2022/04/25

Test Iltem Radar Statistical Performance Check (802.11ax-HE20 — 5500MHz)-Model

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1=Detection, 0=No Detection
(MHz) Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
0 5490.4 1 0 1 1
1 5491.1 1 1 1 1
2 5491.7 0 1 1 1
3 5492.4 1 1 1 1
4 5493.1 1 1 1 1
5 5493.7 1 0 1 1
6 5494.4 1 1 1 1
7 5495.0 1 1 1 1
8 5495.7 1 1 1 1
9 5496.4 1 1 1 1
10 5497.0 1 1 1 1
11 5497.7 1 1 1 1
12 5498.4 1 0 1 1
13 5499.0 1 1 0 1
14 5499.7 1 1 1 1
15 5500.0 1 1 1 0
16 5500.7 1 1 1 1
17 5501.3 1 1 1 1
18 5502.0 1 1 1 1
19 5502.7 1 1 1 1
20 5503.3 1 1 1 1
21 5504.0 1 1 0 0
22 5504.6 1 1 1 1
23 5505.3 1 1 1 1
24 5506.0 1 1 1 0
25 5506.6 1 1 1 0
26 5507.3 1 1 0 1

FCC ID: 2AXJ34X75
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Trial Frequency 1=Detection, Trial Frequency 1=Detection,
0=No Detection 0=No Detection
27 5508.0 1 0 1 1
28 5508.6 1 1 1 1
29 5509.6 1 1 1 0
Probability: 96.6% 86.6% 90% 83.3%
Typel-4 87.625% (>80%)
Radar Type 1 - Radar Waveform
i na (Bde B e [Fopber of [T
oS L' 5
Dowrload ] Type 1 1.0 S0&E. 0 15 BE155. 0
Dowrdaad 1 Type 1 1.0 635.0 83 29540
Dowrload 2 Type 1 1.0 T35.0 TE B3136. 0
Dowrdaad 3 Type 1 1.0 E15.0 102 EZ836. 0
Dowrload 4 Type 1 1.0 533. 0 =] B3Z6EZ. 0
Downl oad 5 Twpe 1 1.0 g95. 0 =t BESSE. O
Dowrload & Type 1 1.0 B85, 0 51 B3295. 0
Dowrload 7 Type 1 1.0 615.0 G B3145.0
Dowrdaad =] Type 1 1.0 E¥3.0 = BE3175.0
Dowrload 9 Type 1 1.0 675. 0 Fi: BEGG. 0
Dowrdaad 10 Tyvpe 1 1.0 FES. 0 70 53060, 0
Dowrload 11 Type 1 1.0 G75.0 &1 B3E65. 0
Downl oad 12 Twpe 1 1.0 TEG. 0 a7 BadE6. 0
Dowrload 13 Type 1 1.0 F15.0 74 B3132.0
Dowrload 14 Type 1 1.0 935, 0 BT B346E. [
Dowrdaad 15 Tupe 1 1.0 1965. 0 27 E3055. 0
Dowrload 16 Type 1 1.0 1672.0 SE 53504, 0
Dowrdaad 17 Tyvpe 1 1.0 2163.0 o5 E407E. 0
Dowrload 15 Type 1 1.0 1631.0 I3 B3523. 0
Downl oad 19 Twpe 1 1.0 11563.0 46 B3485. 0
Dowrload 20 Type 1 1.0 1865. 0 = 54055, 0
Dowrload 21 Type 1 1.0 PEEE. 0 21 BEZ05. 0
Dowrdaad 2z Tupe 1 1.0 16688.0 a2 E3055. 0
Dowrload 23 Type 1 1.0 2952 0 15 B3GETE. 0
Dowrdaad 24 Tyvpe 1 1.0 2237.0 24 B3G5, 0
Dowrload e Type 1 1.0 613.0 a7 B3331.0
Downl oad 26 Twpe 1 1.0 Z259.0 24 B4536. 0
Dowrload 27 Type 1 1.0 1E865. 0 54 B3312.0
Dowrload o8 Type 1 1.0 1720.0 a1 533200
Downl oad
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Radar Type 2 - Radar Waveform

. Radar Ful=e Humber of Tareform

Irial Id Type E;:;h PRET {u=) Pulces %:: th
Download 0 Type 2 1.2 Z27.0 23 BEEL.O
Downlaad 1 Type 2 4.0 15E.0 28 4340.0
Download z Type 2 2.1 176.0 P 4400. 0
Downlaad 3 Type 2 3.8 zi1.0 27 BEAT. 0
Download 4 Type 2 4.5 150.0 2o 4350, 0
Downlaad 5 Type 2 3.9 167.0 27 4802, 0
Download & Type & 4.9 152.0 iz 4405, 0
Download T Type 2 2.7 203.0 26 BETE. 0
Downlaad g Type 2 2.0 2200 24 B426. 0
Download a Type 2 3.9 165.0 27 4455, 0
Downlaad 10 Type 2 4.0 2PE.0 28 53534.0
Download 11 Type 2 2.4 zz1.0 P BEER. O
Downlaad 1z Type 2 2.2 2230 25 BETE. O
Townload 13 Tvpe 2 2.9 z14.0 26 BEE4, 0
Downlaad 14 Type 2 4.0 Z07.0 et G003, 0
Downlaad 15 Type 2 1.8 230.0 24 BE20.0
Download 15 Type 2 1.5 170.0 24 4050. 0
Downlaad ir Type 2 2.5 159.0 25 38780
Download 15 Type 2 4.7 133.0 29 B307.0
Downlaad 1o Type 2 3.3 174.0 26 4524, 0
Download 20 Type 2 3.1 z16.0 26 BE16. 0
Downlaad 21 Type 2 3.3 197.0 27 B312.0
Townload 2z Tvpe 2 4.3 199. 0 4 BETEZ. 0
Downlaad 23 Type 2 1.7 186.0 24 4454, 0
Downlaad 24 Type 2 2.1 122.0 24 4605, 0
Download 25 Type 2 2.3 164.0 poa = 4100.0
Downlaad 26 Type 2 4.0 166.0 28 4645, 0
Download 27 Type 2 1.0 172.0 23 4117.0
Downlaad a8 Type 2 2.4 177.0 25 44250
Download
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Radar Type 3 - Radar Waveform

q BEadar Pul=e Humber of e

Trial Id Type E;:;h FET {us) Fulses IE:: th
Dowrndload 0 Tvpe 3 5. 7 4520 16 3920
Dowrndload 1 Tvpe 3 = 255.0 13 4770.0
Dowrndload b= Tvpe 3 7.1 4420 16 favz. 0
Dowrdoad 3 Tvpe 3 5.8 2¥3.0 13 EO04. 0
Dowrndoad 4 Tvpe 3 9.5 233.0 15 4194 .0
Dowrndoad E Tvpe 3 5.9 311.0 15 BRGSO
Dowrndoad L5 Tvpe 3 Q.9 305.0 15 BROS. 0
Dowrndoad T Tvpe 3 V. T 477. 0 17 g109.0
Dowrndoad g Tvpe 3 7.0 355.0 16 BSE5. 0
Dowrndoad = Tvpe 3 g9 205.0 15 JE90.0
Dowrndoad 10 Tvpe 3 2.0 37r.0 15 B7E6. 0
Dowrndoad 11 Tvpe 3 7.4 285.0 17 4951, 0
Dowrndoad 1z Tvpe 3 .2 246.0 16 39360
Dowrndoad 13 Tvpe 3 .9 385.0 ir 5450
Dowrnload 14 Type 3 9.9 271.0 15 4575. 0
Dowrnload 15 Type 3 5.5 277.0 15 4432 0
Download 16 Type 3 5.5 25620 15 41920
Download 17 Type 3 7.5 475. 0 17 S1z25.0
Dowrndload 13 Tvpe 3 = 313.0 15 B534.0
Dowrndload 19 Tvpe 3 5.3 225.0 17 38750
Dowrndload 20 Tvpe 3 8.1 4990 17 8483.0
Dowrdoad 21 Tvpe 3 5.3 205.0 17 3535.0
Dowrdoad 22 Tvpe 3 9. 3 247.0 13 4445 .0
Dowrndoad 23 Tvpe 3 5.7 251.0 16 4176.0
Dowrndoad 24 Tvpe 3 7.1 219.0 16 Fe04.0
Dowrndoad 25 Tvpe 3 7.3 3589.0 17 BE135.0
Dowrndoad 26 Tvpe 3 = 4=21.0 15 re7E. 0
Dowrndoad 27 Tvpe 3 5.0 300.0 16 4500. 0
Dowrndoad Za Tvpe 3 7.4 450. 0 17 roz0. o
Download
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Radar Type 4 - Radar Waveform

. Eadar Pul=e Humhber of L s e

Trial Id Type Elﬂ;:h PRI (ux) Pulses I{.en th
ns s
Download o Tvpe 4 11.5 4520 12 5E44.0
Download 1 Type 4 i7.s 26610 15 39TE.O
Download z Tupe 4 13.8 442 0 13 5745.0
Download i Tvpe 4 17.4 2750 15 4170.0
Download 4 Twpe 4 19.5 233.0 16 3725.0
Download 5 Tvpe 4 17.4 311.0 15 4555, 0
Download [ Tvpe 4 19,7 306, 0 15 4585, 0
Download T Tupe 4 14. 9 477. 0 14 GETE. O
Downlaad g Tvpe 4 13.3 353, 0 13 4754.0
Townload =] Tvpe 4 1v.4 zZ05.0 15 30780
Download 10 Tupe 4 17.5 37v.0 15 BERE. O
Download 11 Tvpe 4 14.1 293.0 13 3809.0
Download 1z Twpe 4 13.8 z46. 0 13 3185.0
Download 13 Tvpe 4 16.3 386.0 14 5380.0
Download 14 Tvpe 4 19. 8 271.0 15 4335.0
Download 15 Tupe 4 12.9 27v.0 13 3501.0
Downlaad 15 Tvpe 4 12,3 252.0 12 3144.0
Townload 17 Tupe 4 14 4 473, 0 13 G214, 0
Download 15 Tupe 4 19. 2 313.0 16 5005, 0
Download 19 Tvpe 4 15,1 223.0 14 3182.0
Download 20 Twpe 4 15.6 4990 14 G955, 0
Download 21 Tvpe 4 156. 2 208. 0 14 2912.0
Download 22 Tvpe 4 18.5 247.0 15 3952.0
Download 23 Tupe 4 12,7 Z51.0 12 3132.0
Downlaad 24 Tvpe 4 13.4 219.0 13 2847.0
Townload 25 Type 4 14.0 359.0 13 B057. 0
Download 25 Tupe 4 17.5 421.0 15 6315.0
Download 27 Tvpe 4 11.1 300. 0 12 3500, 0
Download 25 Type 4 14.1 460,10 13 5980. 0
Download
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5500.0 1 15 5493.0 1
1 5500.0 1 16 5493.0 1
2 5500.0 1 17 5494.0 1
3 5500.0 1 18 5498.0 1
4 5500.0 1 19 5496.0 1
5 5500.0 1 20 5505.0 1
6 5500.0 1 21 5504.0 1
7 5500.0 1 22 5503.0 1
8 5500.0 1 23 5507.0 1
9 5500.0 1 24 5506.0 1
10 5497.0 1 25 5506.0 1
11 5494.0 1 26 5503.0 1
12 5494.0 1 27 5508.0 1
13 5495.0 1 28 5506.0 1
14 5498.0 1 29 5507.0 1
Detection Percentage (%) 96.6%

Type 5 Radar Waveform_0

Burst Pul=e Chirp Humber of

Off=et ¥idth (us) Tidth Pulses per [PRI-1 {us) [PRI—2 (us) [FRI-3 (us)
{us) ! as5 | (WHz) Bur=t

453270, 0 B3.0 g 1 1603. 0 - -
1510, 0 ar. & g 3 1827.0 1104. 0 1vva.0
117a9EZ 0 £d. 4 g 1 1777.0 - -
44097 0 g5, 3 b 3 1803. 0 1556, 0 1862, 0
407654, 0 ar. 1 G 3 1760, 0 1362. 0 1572, 0
TT0665. O a5, 7 g 3 1023.0 1662, 0 1277.0
1132530, 0 ar.g g 3 1457.0 1597. 0 1542.0
33R.0 1.7 g 2 1549, 0 1310.0 -
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Type 5 Radar Waveform_1
o = hixr mmber of
%ﬁfszt ﬁ?ﬁ:ﬁ o=l Eid:? Eﬁiiis per |PET—1 f(u=) |PET—2 (u=) [PRT—= (=2
1702130 &=, T 17 1 1531. 0 — —
S40057. 0O 555 17 E] 17ES. 0 1669 . 0 1753, 0
Eil0Zz27. 0 =Y. 6 17 = 1209, 0 1051. 0 1=S7. 0
ES1S54. O &T. 2 17 = 1231. 0 1232, 0 —
1500475, 0 5.6 17 1 1066, O — —
SZO0Z 7. 0 FE.T 17 = 120, 0 1204, 0 —
400265, O 97, T 17 E] 1165. 0 1172. 0 1027. 0
EEZ015. O 0. 9 17 1 12Es. 0 — —
128555, 0 7.2 17 1 1796, 0 — —
Soon9s. 0 &5 T 17 = 1095 0 1930, 0 —
4ESESS. O o5, 5 17 = 185=. 0 1237. 0 1zS4. 0
40645 . O TS5 17 = 1100. 0 1239, 0 —
107s=20. 0 5. G 17 = 1365, 0 1725, 0 —
ZTEZES. O 7o 0 17 = 1106. 0 1510. 0 —
445114, 0 o1.5 17 = 1z10. 0 1329, 0 1126, 0
EZ0SZ5. O =R 17 1 1325, 0 — —
SESzz. 0 G5, 4 17 1 1421. 0 — —

Type 5 Radar Waveform_2
Burst Fulze Chirp Humber of
NDffset ¥idih (u=) Tidth Pul=zex per |[PET—1 {u=s) |[PEI—2 (u=) [PET—3 {(u=)
(n=) (EH=z) Bur=t
397800, 0 BE. T =] 1940, 0 1451. 0 -
SE025T. 0 ar. T a 3 1111.0 1353. 0 1871.0
QZETIE. O E1.0 =] 1 1726, 0 = -
101514, 0 E67.5 a 2 1169. 0 1607. 0 —
3EEQT4L. 0 Q.0 =] 1 1427. 0 = -
523301, 0 91.49 a 3 1624, 0 16564, 0 1375.0
893012, 0 ¥l1.6 =] 2 1735. 0 1433. 0 -
592160 9.5 a 1 1054. 0 - —
33Zaal.0 ET.6 =] b3 2000, 0 1176. 0 -
Eossd4s. 0 TG, 3 =] 2 1699 0 1673, 0 -
SE0450. 0 4.7 =] b= 1E47. 0 16GES. 0 -

Type 5 Radar Waveform_3
Bar=t efler Chirp Homber of
?Egset widrh fu=) Ila:? ;:i::s per |[PRET—1 f(u=<) ([PET—2 (o=} |[PET—3 (o=l
ZZE40. 0 Sz. 0 16 = 1430, 0 1640, O —
1oazss. 0 &67. 5 15 = 1151. 0 1195, 0 —
SEEZ05. 0O &1, 6 16 1 1630, 0 — —
35002, O &7. 3 16 = 1974, 0 1096, O —
ZE44. 0 TE. & 16 = 11235, 0 1637. 0 —
17I0&ET. 0O T4. 5 16 = 1715. 0 1450. 0O —
S4FE0T. 0O e 16 = 1973, 0 1004, O —
SE15441. 0 5o 1 16 1 1105. 0 — —
SSZ719. 0 Q0. 7 16 = 1445, 0 1472, 0 1936, 0
152355, 0O =] 16 1 18585, O — —
SZ1621. 0 =] 16 = 1852, 0 1405. O 1540, 0
491365, 0 [=T=Jc] 16 = 1925, 0 1800, 0 1625, 0
SEITZ1. 0 FT.S 16 = 1077. 0 17z1.0 —
1Z095S. O @z 0 15 = 1335, 0 1=S1. 0 1147. 0
Z01S4=. 0 Fo. 3 15 = 1045. O 1ZET. 0 —
47=7E9. 0 &0, = 15 1 1916. 0 — —
E43TISE. O a5, 4 15 1 1683, 0 — —
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Type 5 Radar Waveform_4

Baxr =t ol Chirp Wombexr of

?Efset =i dzh Cmz 'E_i]-tt? Pulz=e=x pexr |[PEL—1 (w=) |[PET 2 (ua=) |[PELT—=F C[w=)}

- = = Boar =i

IEZE&. 0 =S5, 7 =0 = 1&=20. 0 15=5. 0 1541 . O
=EE3S=25a. 0 TE. 3 =0 = 1&a35. 0 1554 0O —
ESE=2a1 .0 4.0 =0 = 1754 0O 1017 . 0O —
EZaZ=2S. 0 25 1 =0 = 17¥O=. 0O 17¥&5. 0O 14=9._ 0O
TESTO. O 54 5 =0 1 1638 0 — —
ZZ20=45. 0 Ti1L. 3 =20 = 1=1=. 0 1774, 0O —
SeSOo00. O [= 1 m I 3 =0 = 194>, 0 151=. 0 —
S0S4s 7. O s, 1 =20 = 15920 190=. 0 1353, 0
SrFrryOo4a. 0 L= L= =20 = 1S=Zs5.0 155=. 0 1=53=. 0
Z0z07=. 0 [=T =g =20 1 17s=3. 0 — —
ZF4aSs5T1. 0 53,7 =0 1 1055, 0 — —

A2 10=Z-1. 0 25,7 =0 = 14=0. 0 12==. 0 1057, 0
40105, O SiE. 0 z0 1 15352, O — —
185211. 0 57. 4 z0 1 17300 — —
SESS1T. 0 @S, 1 z0 = 1791, 0 1595, O 1Z50. 0O
ATEZ0SE. 0 E= B 8 =0 = 1S5==. 0 13=1 .0 1=50. O
=214 0 .0 =0 = 1Ss=. 0 190=. 0 —
1569366 0 = =] =0 = 13350 17¥=4. 0O —
111510 [= 1= =0 = 14=5. 0 1=25=. 0 14=6. O
A5 TR==. 0 E¥. 1 =0 1 1Z=Za. 0 — —

Type 5 Radar Waveform_5
Bor=+it Fal Chirp Homber of
DfFfF=et o iE== wideh Pul=s=es per |[PET—1 (o=} ([PET—Z {(ua=<) |[FET—3F {a=<l}
Tidth (o=l
o= =3 Buour =it
5133. 0 ¥S. 1 16 = 11&7. 0 1544, 0 —
17E021. 0 5z. 9 16 1 13190 — —
SAE90E. O 51. = 16 1 1307.0 — —
517311.0 53. 5 16 1 1955, 0 — —
EST353. 0 52,3 16 = 1Z241.0 1352, 0 —
154444 0O == u] 16 =4 1942 0 17820 —
SEEESZS. O EZ. = 16 1 1994, 0O — —
AGE1ET7. O z. @ 16 = 1590, 0 19651 . 0 —
EE5122. 0 82, 4 16 = 1592, 0 1209, 0 1136, 0
1336599, 0 3. T 16 = 1985, 0 1045, 0 —
03959, 0 = 16 = 1625, 0 1695, 0 —
AF4AFI=. O ¥a. T 16 = 1605, O 17¥1.0 —
E45149. 0 S51.6 16 = 1571.0 1256, 0 —
11=592. 0 B5. 1 16 1 1z19.0 — —
52545, 0 T5. 1 16 = 1652, 0 1917.0 —
AE3Z15S. 0 aF. 4 16 = 1032, 0 1455, 0 10E2. 0
EES002. 0 BF. 3 16 1 1594, 0 — —
Type 5 Radar Waveform_6

Boar =t S Chirp Huomber of

%ffset widih Cw=3 'idt? Fulses per |[PET—1 f{fus) |PET—=2 {(u=s}) (FET—SF {(a=s)
-= [ —n L Buor =+t

FTTS41. 0O 7E. & z0 = 1054, O 1566, O —
ZZ2zZs00. 0 V.= =20 = 1=33s. 0 1ss4. 0O —
SEeEEaT0O=. 0 95 7 =0 = 1454 0O 1=Z=9. 0 1407 O
511657, 0 1. = z0 = 1S70. 0 1707, 0 —
59947 0 59 35 =20 = 1929590 1=2=4. 0 —
ZO49@s . O FS. T z0 = 1015, 0O 1504, O —
FA9=ZS=. 0 s B | =20 = 1SS, 0 1=Sv=a. 0 —
45554 0 55 4 =0 1 13S5. 0 — —
AZZ1E. O EENE z0 1 1214, 0O — —
1Ss75s. O - = =20 = 19S5s. 0 1Ss0. 0 —
=519 0 5= = =0 1 15&5=. 0 — —
ATEZEE. O EERE] z0 = 1575, O 17EO0. O 1274, 0
Z4T4a45 . O 51.9 =20 1 19090 — —
159422, O E4. 3 z0 1 1544, 0O — —
Flass9a. 0 s3.0 =20 1 1rFr=z0o. 0 — —
455535, 0 E=1= NN =0 = 17¥S2. 0O 1¥=vF. 0 1S7F7F. 0
SaSS. 0O 5.1 z0 1 11S7. 0 — —
150727, 0 SS. 4 =20 = 15750 1v7=r. 0 1S01. 0O
9S40 7. 0 SO, S =0 = 10570 1=Z1a. 0 —
440ZE0. O F4. 0 z0 = 15265, 0 19SS, O —
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Type 5 Radar Waveform_7

Bur=t Pal Chirp Humber of
DEFfF=set "d:]‘i 'y 3 Tidth Fuolsex per |[PET—1 {us) |PRT—2 (u=) |[PRT—3 {(ux)
a=) * = (M=) Buar=st
Q03545 0 54 2 11 1 1522 0 — —
2053570 53. 8 11 1 19510 - -
425222 0 855. 5 11 e 1528 0 13150 1345, 0
B51754. 0 &80 11 ® 1788 0 1453 0 -
Sred=2= 0 57. 5 11 1 1551.0 - -
1753500 Bo. 5 11 1 1932 0 — —
400551 . 0 3.1 11 = 19520 1955 0 -
5Z2B03E. 0 TS.T 11 = 11020 1014. 0 -
B47524. 0 741 11 = 1463. 0 1495. 0 —
150550, 0 521 11 1 1515. 0 - -
Srdd4E=. 0 50,9 11 1 140=. 0 - -
596585, O 51.3 11 = 1925. 0 1485. 0 —
§21145. 0 [S1g 11 1 15290 - -
Type 5 Radar Waveform_8
Burst Fulee Chirp Humhber of
DEf=et ¥idih fu=) ¥idth Pul=ex per |PRETI—1 f{u=s) [PREI—2 {(u=) |[PRI—3 {(u=)
{u=]) * = (M=) Burst
14R455. 0O 951 = ] 145920 13550 1272, 0
4091160 o4 4 =) i 1370, 0 1509, 0 1114. 0
6745345 0 1.7 = 1 15375.0 - -
95E5ER. 0 4.1 = 3 1595.0 1155.0 1926. 0
113225 0 == = 2 1095.0 1022 .0 -
ITTES2.0 E5.5 = 1 1001.0 - -
407430 4.2 =) 2 167¥1.0 1495, 0 -
a04519. 0 51.0 = 2 1954. 0 1155. 0 -
s047V9. 0 4. 4 = 3 1730.0 13735.0 1949 0
3445570 558 = 2 1504 0 1035. 0 -
s0S050. 0 94 4 = ] 111z.0 1054. 0 1251.0
Type 5 Radar Waveform_9
Bur=t Pal Chirp Humhber of
Offset '-ﬂ:]‘i {us) Tidth Pul=zexs per |[PEI—1 {(uxs) [PET—2 (u=) ([FET—3 {(u=)
{ux]) * = (HMx) Bur=t
1454850 o5 1 o 3 14920 1365, 0 1272.0
409115, 0 S94.4 = ] 13v70.0 15090 1114. 0
574345, 0 51.7 = 1 1375.0 - -
a5EEER. 0O 94 1 = & 1595. 0 1165. 0 1926 0
1153225. 0 == = 2 1095.0 10z22.0 -
ITVESE. 0 EG. 8 o 1 1001.0 — —
5407435, 0 Fd. 2 = 2 1s71.0 1496 0 -
9045190 51.0 = 2 1954, 0 1156.0 -
S0479. 0 S4 4 = & 1va0.0 15735.0 1949 0
F44557. 0 55, & = 2 l1s04. 0 1055. 0 -
BOS020. 0 o4 4 o 3 1112. 0 1054, 0 12931.0
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Type 5 Radar Waveform_10

Buor=stit ol Chirg Huomber of
l%ff-}_:et 'idiﬁ (=) |¥i dt? ;'ulses per |[FPET—1 {fu=s) |[PET—2 {(u=) |[PET—T (o=l
= (- o =it
547 F7F=. 0 91. 5 17 =] 15355 0 1905, 0 18565 0O
l11r7dvt. O =21 .35 17 =S 1196, 0 11rFz.0 1=254. 0
2554720 5= 4 17 1 195=. 0 — —
45953535 0 B3, T 17 1 1446 0O — —
SZET14. 0 Ti.0 17 = 107&S. O 1115. 0 —
SEZOE. 0 Q0. 1 17 = 1745 0O 151 7.0 1595, 0O
ZE7F475. 0O 55,9 17 1 1554 0O — —
A4SSZT5S. 0 [=1= = 17 1 17250 — —
s09405. 0 51,3 17 1 155920 — —
=L-3=Ira ] 255 17 =S 11=1. 0 15035, 0 15655, O
24503, 0 Tr. 2 17 =2 1555, 0O 1124, 0O —
415599 0 TR B 17 = 1506 0O 1053, 0 —
ESSl141. 0 555 17 1 15=9. 0 — —
Ed44 7o 0O 93 1 17 = 1454 0O 11=1. 0 1754 0
Z2Z51zZ0.0 [=1= =] 17 = 171 0O 105=. 0 —
=ZREZ12.0 7.0 17 = 1=55E. O 107&E. O 1i0=4. O
E54914. 0 91.5 17 =] 1199 0 15332, 0 1305 0
Type 5 Radar Waveform_11
Buoar=t Pul Chirp Houmber of
DFf=at wL=e TFidth Fulsex per [FEI—1 (ux) |[PRET— (u=) |[PRT—3 (ux)
¥idth (us)

{a=) * = {(EH=) Bour=st

47594, 0 55. 5 10 1 1555.0 — —
ZE9ZE1.0 S04 10 = 16520 1997 .0 —
E311E0.0 3.2 10 b=l 12z4.0 1953, 0 —
FTT43E9. 0 E3. T 10 1 1313.0 — —
178375, 0 55,2 10 1 1750.0 — —
2E93E1.0 G4, 1 10 <] 1135.0 1593. 0 1451. 0
SO00&7FZ. 0 537 10 3 1505. 0 1836. 0 1230. 0
T41747. 0 94 1 10 5 1354. 0 1513. 0 1550. O
9541610 G5 9 10 3 1000. 0 12z20. 0 1vo0. O
229509, 0 G7. 4 10 3 10z9.0 1928, 0 1190. 0
4725450 B5. 9 10 1 1155. 0 — —
T137¥E1.0 = 10 = 1140.0 14533 0 —

Type 5 Radar Waveform_12
Bur=st Fual Chirp Humhbher of
DFf=at e TFidth Pulse= per [PEI—1 {u=) |[PET—2 (u=) |[PRT—3 (u=)
Fidth (u=)

n= T Bur=st

OEGA1Z 0 s0.3 10 1 1524 .0 — —
200325, 0 55, 3 10 1 1505. 0 — —
4425585, 0 Ez. 2 10 1 14320 — —
B22851.0 o9 3 10 3 1189.0 1910.0 1120. 0
Qz5107. 0 55. 6 10 = 1905, 0 1515. 0 —
170131.0 59 4 10 3 15950 1074. 0 1342 0O
412595, 0 53.0 10 1 1515.0 — —
SEEZ05. 0 53, 4 10 1 10z5.0 — —
BOEE3E. 0 S0 7 10 = 1334. 0 1854. 0 —
140593, 0 G505 10 = 1357.0 1090. 0 —
FI51Z2E4. 0 av.0 10 3 19390 1950. 0 1599 0
BZ4E05. 0 TH.OB 10 = 1z00.0 1052. 0 —
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Type 5 Radar Waveform_13

Bur=st Fual Chirp Huomber of
DEE=et '-d:ﬁ { 3 Tidth Pol=se=s per |[PET—1 {(u=s) |[PRET—2 (u=) ([PET—3 {(u=)
{ax) * = (M) Buor=+t
T4ZRFS. 0 o4 1z 1 17050 — —
9502350 51.1 12 1 15050 — —
FO1ZvT. 0 94 5 1= be] 1z=25.0 19720 1211. 0
ElOozOoe. 0 51.1 1z 1 12v¥5.0 — —
Tl5z247. 0 Sv. 3 12 5 12120 1vo4. 0O 15354. 0
SRZR2. 0 S55.5 1z 5 11150 1145 0O 1952, 0
ZFes01. 0 G =P 1z = 1153=Z. 0 1555. 0 -
4541390 55,3 1z = 1avi. o 1091 .0 —
ER1515. 0 &BT. 5 1z z 1055 0 105&. O —
ASTEE. O 100, 0 1z = 1Z23=5.0 ls49. 0O 1444 0O
ZE1355. 0 51.1 1z 1 1v=2=3.0 — —
4E7OSS5. 0 95 3 12 5 1457. 0 17390 1vd4s. 0O
sE4545. 0 S5, 4 1z = 10150 13550 1557, 0
15345, 0 51.5 1z 1 15650 — —
Type 5 Radar Waveform_14
EE;:t E‘i‘:}l:]‘; s} E]il.ilzlr; EEEE? ;fr PET—1 f{fa=) |[PRT—2 (ua=) |[PRT—3 (o=
1575SS. 0 TS, 3 =0 = 1rFrS=s.0 1zZa0. 0 —
FOESTE. O 7. = =0 1 1048 . 0 — —
447507, 0O 2. 7 =0 = e 1173 0 —
E21525. 0 2. 6 =0 = 1&s0. 0 17s7. 0 —
159549 0 =S5, = =0 = 1521 .0 1175, 0 1554 O
ES5SaS. 0 E=. 7 =0 1 1=Z95._ 0 — —
4Z0554. 0O S0, 0 =0 1 1&=0. 0 — —
ETSa05. 0 [=1m B 3 =0 = 15Sa. 0 166, 0O —
1====0. 0 [= =) =0 1 1051 . 0 — —
EEGS9G. 0O = = =0 = 11=5. 0 1457 0O —
41=03=. 0 T=. 0 =20 = 11=s. 0 104=. O —
EESSas. O [= L i ) =0 = 1eSs5. 0 1F77=. 0 —
10390=. 0 (SIS =20 = 1410 0O 10==. 0 1595, 0
Z495S5. 0 53,7 =20 1 1=Z11. 0 — —
F9=37Fr1.0 [=1=30 =) =20 = 1Z31s. 0 15==. 0 —
E37s1S. 0 [= b= =1 =0 = 1205, 0 1415. 0 1=17.0
Ssea3S5S. 0 [==1m =1 =0 1 1070, 0 — —
ZE0456 . 0 =, 0 =0 = 1475, 0O 1555, 0O 1e39. O
EFAEE5. O o3, 5 =0 = 196s. 0 1201, 0 1153, O
E19&35. 0 N =0 = 12=21. 0 1052, O 1152. O
Type 5 Radar Waveform_15
Burst Chirp Humber of
Dff=zet i?ﬁ:ﬁ fas) Fidth Pul=e= per [PRT—1 {(u=) |[PRT—2 {(u=) |[PEI-—3 {us)
(o=} (M=) Burst
1370268, 0 94 4 =] 3 1366, 0 1610. 0 1395, 0
4279590 g5, 1 =] 1 1609. 0 - -
Flesys. 0 == b= i 12900 1980 16190
10079230 g2 5 =] 2 1625. 0 1600, 0 -
101659, 0 BT =] 1 1032.0 - -
391117.0 ar. 1 =] 3 1951.0 16Y7. 0 13520
532891, 0 &62.0 =] 1 1511.0 - -
Sy0Rzs. 0 oo, 8 =3 3 1915. 0 1937.0 13920
57400 &61. 7 =] 1 1621.0 - -
358457, 0 a0, 4 =] 1 1374.0 - -
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Type 5 Radar Waveform_16

Barst FPulse Chirp Humher of
e . i =ex per - ns ns — ns

0ffset ¥idih (u<) |Tidth Pul PEI-1 (us) |[PEI-Z (us) |PRI-3 (us)
{u=) (M=) Buar=t
7188950 BER 2 T 1 1845.0 - -
1041731.0 Lt ¥ 1 1964 0 - -
a33284.0 62,3 T 1 10Z20.0 - -
a3RE953. 0 65,3 ¥ 2 1305.0 1297.0 -
E73408 0 £4.0 T 1 1105, 0 - -
1000336, 0 a5 9 T 3 1144 0 1363.0 1511. 0
1322974, 0 93 7 ¥ 3 1837.0 100350 101s. 0
316422 0 51.0 T 1 1511.0 - -
630413.0 a5 4 ¥ 3 1543.0 1227.0 10090

Type 5 Radar Waveform_17
Burst Ful Chirp Humber of
DFfFfset "d:ﬁ ( 3 Tidth Fulze=s per |[PRI—1 {u=) |PET—2 (u=x) |[PET—3 (ux)
{a=) * = (MM} Bur=st
T19340. 0 84 2 10 3 1747 0O 1845 0O 13500
Q522430 Y5 10 =2 1154. 0 1944. 0 —
207017.0 o, 0 10 =z 19540 1s1s. 0 —
4437500 B0 =2 10 1 1214 0 - —
592030, 0 55, 2 10 1 1151.0 — —
Q3Zz01.0 TG, 2 10 =z 10z=.0 1177.0 —
177EES. 0 EY. 0O 10 1 1278.0 - —
412533, 0 50,5 10 1 1875, 0 — —
Es1004. 0 T1.E 10 =z 172z, 0 1145. 0 —
Q043270 51 .4 10 1 1280.0 - —
147405, 0 54,3 10 3 17650 10420 1330.0
389055, 0 g0, 2 10 = 1020, 0 1421. 0 1Z20.0

Type 5 Radar Waveform_18
EE;:t e e e} E]il.ilzlr; EEEEE ;fr PET1 (o=} |PRET 2 fu=) |[PET = (w=)
SP=002. 0 == 19 = 14220 14=0. 0O —
E4ASSSE. O (== ] 1= = 147 0O 1S54 0O 1411. 0
TAOOS. O [=.5 1= = 154=_ 0O 1710, 0O 1595, 0
ZET4ARE. O 57, 4 19 1 10=21. 0 — —
SSooos. O s0. = 19 1 1s03=. 0 — —
E=Z03s57. 0 (=T =1 19 = 123=5._ 0 1=04. 0O —
EESSTF. 0 STF. S 1= = 1554 0O 1=&5. 0O 10=1. 0
Z0S449 . 0O S5=. 5 1= 1 1440 O — —
SE9=7F9. 0 S5, 1 19 = 1455 0O 1s==. 0O 1Ss7. 0O
510995 0 (=1 B 19 3 19904 0O 1550, 0 1770 0O
SsrFE=2. 0 (= R ¥ 19 1 157320 — —
159155, 0 (=1 S 1= = 1455 0O 15=5. 0O —
S411S=. 0 [0, 5 1= = 1O7=. 0O 1455, O 1=Z=1. 0
ADETES. O Ta. 0 19 = 17=1. 0 1541 . 0O —
17F2sa. 0 (== ] 19 1 1517. 0 — —
17Oz=z=7.0 (=P = 19 = 144> 0 15=0. 0 —
S=EET0Oz. 0 Ti.1 1= = 1SS=. 0 151 . 0O —
474445 0O E=1= R ] 1= = 1475 0O 1=545. 0O 1=ZZ1. 0
EZSE5S1. 0 Ti.0 19 = 1110 1=7&. 0 —
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Type 5 Radar Waveform_19
Faor=st Pol=e Cbirp Humbexr of
Dff=zet Tidth (u=) E;ﬁt?. ;ulsis per |[PRET—1 f{(m=) ([FET—Z (u=s) |[FEI—F (o=}

o= = onr =

1915=Z0. 0 g9, 9 14 =] 1s57. 0 1055, 0 19355, 0
pe=E T1=n R | E=l= =] 14 = 1541 . O 1=94. 0 1532, 0
ETVFEz35. 0 =0, 6 14 =] 1505, O 151=2. 0 15=1.0
Tra3&49. 0 [=1= - 14 1 1515 . O — —
155549, 0O 5.1 14 1 1s57. 0 - —
SI5zZ2Es. 0 55,3 14 1 1732, 0 — —
ERSS00. O 4.9 14 1 115350 - -
TdS9Z9. 0 rd. 4 14 = 105=. 0 1zZsr. 0 —
144547, 0 B = 14 1 1s=7.0 - -
STETds4. 0O 99,5 14 =] 1554, 0 11=4. 0 1Z=z9.0
EZ9S0zZ. 0 95, 35 14 S 1477. 0 1545, 0 1vsr. 0
TE4O1l=. 0 20, 6 14 S 1=z0s. O 1z=1.0 10950
1z0441 . 0 =87.1 14 3 1vFzo. 0 19410 1s21.0
S140350. 0 rr. 5 14 = 1545, 0 1495 0 —
[S1nrgmie= T | 1.3 14 = 1vFi9. 0 15230 —

Type 5 Radar Waveform_20
Buaor=t FPul=e Cbirp Huomber of
Dffsat ¥idth (u=) E;ﬁt?. gulszs per ([PET—1 f(u=x) |[PRERT—2 (u=x) |[PET—3 (ux)

onx = or =

TE1=90. 0 s0.0 15 = 1=Zs0. 0 1=Z035. 0 -
1041350 B9 = 13 1 13260 — —
310955 0 TO. 0 13 z2 19270 1346, O —
5193250 593 13 1 12150 — —
T2EeE0s. 0 53.5 13 1 13430 — —
TE359. 0 TS, 2 13 = 1s01. 0 19950 —
2550351 0 554 13 1 14720 — —
491353, 0 a3, 2 13 3 1rve2.0 1521.0 177F&. 0
TOl4as9. 0 57.3 13 1 1041. 0 - -
sZ5zz.0 935. 5 13 e 18&7. 0 1Z255. 0 128&. 0
ZEIS50Z2. 0 55. 1 13 z2 1945 0 1550. O —
455205 0 s0. 35 13 1 11740 — —
E75357.0 59,7 13 1 17450 — —
273110 91 .2 13 3 19200, 0 1514. 0 17320

Type 5 Radar Waveform_21
Buar=st Fol=e Cbirp Humber of
DFfFFfFzet widith (u=) width Pul=s=e=s per |FET—1 Loas) PRET—2 (=) PET—3 (=)
{as) (EH=} Buourst
2192530 a0, 1 14 1 1517F. 0 — —
411655 0 S92 6 14 S 1015, 0 1405, 0 15855. 0
s0E247. 0 = 14 = 1283, 0 1992 0 —
1739, 0 S1.5 14 = 1967, 0 1045, 0 —
195145, 0 S50 5 14 = i10oy. 0 1551. 0 —
SGThSs=Z. 0 E=E S 14 =] 15=4. 0 1441. 0 151590
EQO0931. 0 59 4 14 3 1545, 0 1354, 0 10E0. 0
Tr3sl4. 0 L= 14 =] 141=. 0 1141. 0 17990
17vO7F7FE. 0 Q0. & 14 = 1vivF. 0 191=. 0 1470, 0
SE5d TS0 TS, T 14 = 1=55. 0 1=Z15. 0 —
EETOSZ. 0 Qz = 14 = 17&S. 0O 1115, 0 1157. 0
rEOES9. 0O a5, 35 14 =] 114=. 0 1015, 0 1459 .0
14727F1. 0 Q3. = 14 = 1=z57.0 1005, O 1497.0
S40704. 0O S1.0 14 = 1550, 0 1544, 0 -
Es5z91.0 55,1 14 1 109z, 0 — —
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Type 5 Radar Waveform_22

EE;::t E?ﬁ:ﬁ s E?i:f. E:IQZZ ;f;— PET—1 f{u=) |[PET—2 {(u=} |[PET—3F (o=}
m= = mr = it
EO4EST. O 215 1= = 1192 0 1az4. O 1ES7. O
103257, 0 s0. 1 1= 1 1011. 0 — —
ZEEEE. 0 [ 15 = 1514 0 1637, O —
az4156 O a1 = 15 = 1755 0 1z05 O 1159 0
ESE7ZZ. 0 B 1= = 1351, 0 1Z217. 0 —
az@z24. 0 24 1 1= = 1952 0 1456, O 1751, 0
Z44750. 0O S5 5 15 1 1iz2. 0 — —
An4545 0O av. 5 15 = 1055 0 10=1 o 1691 0
EE7EFL. O &1 5 1= 1 1371. 00 — —
EZ102. 0 a5 9 1= = 1262, 0 1542 O 1205, 0
ZzEE21. 0 2z & 15 = 1550, 0 1507, O 1272, 0
64265, O &5 5 15 = 1675 0O 1655 O 1261 0
547001, O 516 1= 1 1272 0 — —
4z422 0 a3. 3 1= = 1957. 0 1413 O —
ZO4949. 0 &5 S 15 1 1z45. 0 — —
SEAdTT O EENE) 15 = 140z 0O 1219 O 1=95 O
sz 7zzz. 0 =) 1= 1 1574, 0O — —
2368, O 55 2 1= 1 1125 0 — —
Type 5 Radar Waveform_23

Bur=t Pulse Chirp Humber of

set . 1dt SES pPEer - ns ns = ns
Off width (us) |Tidth Fal FEI-1 {us) |PEI-Z (us) [PEI-3 (us)
(u=) : = (WH=) Eur=t
332821.0 83.3 o 1751.0 1536, 0 -
FZEZEET. O a8 1 o 3 1524, 0 12630 1206, 0
9144583, 0 0. 2 g 1 1765.0 - -
FEEE. O BE. 5 o 1 1245.0 - -
ZOTHEZE. 0 3.7 o 1 1101.0 - -
E38Z0&8. 0 BE. A o 1 14390 - -
SPTR8E. 0 53,1 g z 1236.0 1504, 0 -
1168044 0 g2.0 o z2 1321.0 172z 0 -
Zeloll. o o5 4 o 3 1401.0 1207. 0 1450. 0
EE1541.0 G5, 6 g z 1597.0 1242. 0 -

Type 5 Radar Waveform_24

Burst Ful Chirp Humber of
Dffzeat "ﬂ:i {us) Tidth Fulzex per |PET—1 {u=) [PREI—2 (us) [PRT-—3 {(u=x)
{us) * w= (HM=) Bur=t
T54371.0 91.3 = 3 1050.0 1025. 0 1572.0
1028915, 0 572 = 2 16220 170z 0 -
2053920 5. B = 1 1300.0 - -
455235, 0 85.1 =] 3 1266.0 1451. 0 1545. 0
TIZZ¥2.0 TE. B = =2 1535.0 1915. 0 -
9951135, 0 5.0 = 3 1155.0 1055. 0 1512. 0
1728650 55 B = 1 1191. 0 - -
456502, 0 953 = 5 l1452. 0 1225.0 1566. 0O
599429 0 93,9 =] 3 1z01.0 1265, 0 1545. 0
Q54073 0 59,1 = =2 1655. 0 1455. 0 -
1595854, 0 90,6 = 3 151z2.0 1010.0 1755.0
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Type 5 Radar Waveform_25
Bar=st Pul Chirp Humber of
DEE=set R Tidth Fulses per |PEI-1 {us}) [PEI-2 (us)} ([FEI-—3 {(us)
¥idth (u=s)
ns 3 Buoar=st
359945 0 arv. 2 10 3 10350 11300 14570
S51Z2s51. 0 E3. 3 10 1 183950 - -
S5E3011.0 az. 1 10 e 12530 1235. 0 1377.0
98557, 0 57. 9 10 = 1672.0 1452, 0 —
3395500 9. 9 10 3 1524 0 1792 0 10570
ES1EED. O 87. 8 10 = 16250 1406, 0 10=z4. 0
S24935. 0 50,9 10 1 15356, 0 — —
S3700. 0 S7. T 10 3 11950 1332.0 1572.0
3110570 51.3 10 1 15360 - -
EEZZ15. 0 T4. 7 10 =z 1Z25. 0 18330 -
To4045. 0 S2. 5 10 =2 1656, 0 15190 —
35952, 0 87. 2 10 3 1515.0 1025. 0 11330
Type 5 Radar Waveform_26
Boxr =t e Chirp Trboe  oif
%Eﬁiset widrh fu=D) Ila:? gi::s per |[PRET—1 f(u=<) ([PET—2 (o=} |[PET—3 (o=l
19770, 0 ao. 1 17 = 10470 13250 15=1. 0
SIs9z2E0. 0 [ == =] 17 1 1455 0 — —
E3TES4. 0O g4 9 17 = 15470 1850, 0 12250
s5515. 0 [ == =] 17 1 1551 0 — —
1vrFrool. O TE. 3 17 = 1=215._ 0 1559, 0 —
S4ds=E1. 0O 91,5 17 = 1924 0O 17=Z4. 0 17s=. 0
E1=171.0 (=2 =1 17 = 1=z11. 0 1447, 0 —
SSSES10. 0 55. 1 17T 1 1550, 0 — —
15551=. 0 8Br. 2 17 = 1554, 0 11100 170Os. 0
SZs010. 0 a5, 7 17 = 1059 0 1005, 0 1549 0
495218, 0 852 17 = 17250 19120 177F&. 0
S5S7E1. 0 BE5. 1 17 1 1555 0 — —
1534550, O (= S 17 = 12510 155, 0O 1555, 0
SI0s455. 0 Tr.4 17 = 11520 1vF4a0. O —
47Es509. 0O BET. & 17 1 1938 0 — —
sS4S0==2. 0O s3.0 17 1 11s4. 0 — —
115529, 0 (=1 17T = 1999, 0O 1945, 0 —
Type 5 Radar Waveform_27
Burst Pulse Chirp Humber of
Dff=at c Tidth Pulses per (PREI-1 {us) |PRI-—2 (us) [PRI-3 {us)
¥idth (u=)
{us) {mz) Burst
BOETSE. 0 G677 5 2 1552.0 1544, 0 -
9637450 2.6 5 2 1661.0 1675, 0 -
1333078, 0 B2.0 5 1 1TEZ2.0 - -
197847, 0 a85. 3 L] 3 20000 1183. 0 1247.0
BE1GSS. 0 T L] 1 1445 10 - -
QE3TET.O a5, 1 L] 3 1243.0 1301.0 10585 0
1286110, 0 97 8 o] 3 1631.0 1273.0 14160
153267, 0 6o, 1 5 2 1220, 0 15700 -
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Type 5 Radar Waveform_28

Burst Pal Chirp Humber of
OEf=set "ﬂ:ﬁ y 3 Tidth Fulzex per |[PET—1 {u=x) [PREI—2 (ux) [PET—3 {(u=)
{u=x]) * = (M) Buor=t
S43050. 0 Q5.7 10 = 18750 12220 1971.0
BEEs420.0 52. 8 10 1 1301._0 — —
S27231.0 53,8 10 =z 1995 0 1259, 0 -
TZ324. 0 T2 2 10 z 13370 1545 0 -
S313593.0 94 4 10 e 112v.0 1503, 0 1115, 0
BR4955. 0O 94 1 10 3 158650 1085 0 17250
TOET9Z2. 0 a4.0 10 e 17730 15535, 0 1502, 0
42595 0 55. 5 10 1 1a70.0 - -
254424, 0 S0.0 10 = 1242 0 1454, 0 —
EZEZ235.0 55,4 10 =z 12968 0 14=4. 0 -
TETZ228. 0 7.2 10 2 1969 0 12730 —
12736, 0 =T 0 = 10 = 1Z249. 0 1Z09. 0 1674. 0
Type 5 Radar Waveform_29
Bur=t Pul Chirp Humhbher of
Dff=et ¥ d:ﬁ fus) Tidth Puolse=s per |[PEI-1 fu=) [PRI—=2 (u=) |[PET-—3 {us)
(u=) (WH=) Bur=xt
05492 0 az. 1 T 19200 158920 -
BORZST. 0 = NI T i 1376.0 1402 0 1351.0
carhEd. 0 5l1.8 T 1 1175.0 - -
117543230, 0 TG, 2 ¥ 2 13100 128050 -
2701000 &1.0 T 1 1945 0 - -
BEOTOZ. 0 B33 T 1 18620 - -
49552 10 95,5 T 3 1445 .0 1692. 0 1170.0
1142605 0 g5, 1 T 1 11020 - -
2339550 a5. 0 T i 10270 1012. 0 1714. 0
BER4312.0 T3.3 T 2 1673.0 1EET. O -
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Report No.: 2204TW0107-U3

Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5490.4 1 15 5500.0 1
1 5491.1 0 16 5500.7 1
2 5491.7 1 17 5501.3 1
3 5492.4 1 18 5502.0 1
4 5493.1 1 19 5502.7 1
5 5493.7 1 20 5503.3 1
6 5494.4 1 21 5504.0 1
7 5495.0 1 22 5504.6 1
8 5495.7 1 23 5505.3 1
9 5496.4 1 24 5506.0 1
10 5497.0 1 25 5506.6 1
11 5497.7 1 26 5507.3 1
12 5498.4 1 27 5508.0 1
13 5499.0 1 28 5508.6 1
14 5499.7 1 29 5509.6 1
Detection Percentage (%) 100%
Type 6 Radar Waveform_0

Iicr tmnzy |O o = = =

(5 ] ES== === BS54 [==d =11 ESS4

= =1 =18 [=1=1=1=1 E440 [=p=i=1=1 [=1=1-ara

A1 E41= [=+=dram] =5 T=1=] [=t-Iu -8 EESE

15 =1 == =51 == =1 Jra =1 Sa493

=i == 4= =5 1=4=) E==9 =1 S0z

=0 =571 5E5== [==d =i S5403= (=T =1= b

= [=1=p b= 5555 =13 == 5494 5S=0

== 1 =4 EEa= [=1=f=1=1 (= = 547 T (=g = 1

E-80 ] [=1=fra =1 =1 Jra=] ESSa [=1== = [ST=1=1§

- 1.4 [=1=fra=] ES9= Es=T 541 E=01

=i [=p=c i ESS1 [=argm =1 EsTE ST

L= =3 = - == = =41 === b S0z

=ik ErFls= E=0= [=1="1 =4 [=1=pcm) == T -1

[ =1 =5 == = 535315 =T 3= ra 53515 5=7=

ranl 5530 5515 5555 5515 [=T=1=iry

= L= - [==ara = (=1 3= b E==4 (== A N

B 5547 E=5=1 === [=1=1 - R EESS

=1 =4 [ =] = EsS14a [=F=4 =) [=1=1=1-18 EESES

=k E5=4 [=1=3=1=) [=1=Trara [=1=1=F-8 L= =y

- L= =1 1= [=1=1 ==y [==gra =1 [=argw = (=1 ==

FCC ID: 2AXJ34X75

Page Number: 64 of 213




Report No.: 2204TW0107-U3

Type 6 Radar Waveform_1

Lioe tmuzy |O = = = =

(5] EETT ES=0 L= B ey =457 SS0a
= =1=T=1rs 591 EEl5 L=1=t=te) =P hrg=]
A == S 55354 =530 L=1=t= k=) S307
1= =y =m =] 54 7S == 8 =1 Sa4== === §
=21 535S EESS =SS0 L= T T 3 [=1="rg =4
= L= = - § L= =) = L= 1= e =4=7T [==d S =)
=i =E5=1 ES5== L= = =1 == = SS9z
=1 =4 S350z [=pe =1 =T " N =7 53591 L=1=pra=]
E-88 ] Es59 5417 ES=0 L =1=fra =1 E513=
-4 5 [ =1 = ==y 5475 EESS L= 1=t [=1=1 =P
=i =S4 = 1= I=1=1=ary L= S s L= S 1= ) S=Z90
L =1 =5 ESS5 E&S07 E=1 7 =514 ES51%5
=i ESTS [ =P = SE45 T =1 = = =1 =ra=1
[ =1 =5 5407 E=s4a L= By 5=57T =550
sl S99 [=aram b § S&Ea0 =S7r=1 ESSs
= == i=1S] =1 == = =T = L=1=1=0rs =115 hry
E=1 0} ESan E7FOoa ESS5 [ =1=gra =1 ETrT=4a
g5 =1 =P 1 ¥ [=t=d4=Rrg = {=r g [=1=1=1m] [=aram]=1
Eeln ] 5351 L=T1=ra § === b SZ200 =1 ===
e, S405 =Sa410 ES=-a [=1=1=3ra ES11

Type 6 Radar Waveform_2

TIcd mars |° * = = -

(0 ] 55T 559 5415 BE&S1S L= - =
= [=p=d S 5s5135S S50 ET== L=1=1=1=1
Ak =TS a0 L=1="1rg § ==19 L= g =
1% =1 ==1= 2y = -=m =y E=74a Ea4sSS sS40
=i = 1 = 3 =aram - 3 =1 =1=1=1 L= e =1 == 1=
=l = =S 7Fo0O EST= 595 5471 ==01
==n S50 7 [=t=drg=] 5417 =45 L=t=d =)
=1 =4 Sas0 =1 =pe 1= =1 =1 =1 = Sa 5355
L-88 ] ES555 =94 BES TS L= B By == B
-4 5 EE5S == 1=1 == 455 =1 = ==
=i [=p=d S s 53353 [=p= hrg = [=1=aS =] L=Jrg = ira
L=~ =4 ES=0 =y =m =] 5544 ES0O1 =1 = e
i =T L= l=] 5591 (=1 == ¥ [=aram =Y =1 ===
[ =155 E4s= ESsE0 E55S L= =) = [=1=1=3ra
ran ] =T Y= t=] =1 === E515S [ =1 =fr =4 E5 TS
= S =pe ]SS [=p= b= - § =1 =4S peg L=T=Hrars
H E515 5a4=1 545 E&E1 7T =1 e
H5 [==d =3 = =1 ="hrg = ES05 =10 5545
Eeln ] L= =S S S350 L=1=d = hrg =S=13= L=1=1 =1 =
- L= 591 5495 5455 [=pc 1=y = 1=

Type 6 Radar Waveform_3

I:ice ey |O i = = =t
L0 ] 5512 5525 5554 === = [=1=] =11
= ES59= EERSS [=1=1=1=1 =410 5415
10 [=1=t=1m) [=1=1=1"18 =g wi=) =417 ES54a9
15 E=10 =57 [=F=Irara =E51= [=1=]m]m]
=21 54 7= [=p=i=1 == =) =1 ==d =E5=1
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5= 55435 5595 =551 5455 5544
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k-1 =4 [=F-1=1m] E=17 ES5=T == 1= ==
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Type 6 Radar Waveform_4

Ticeoimn |o 2 = = -
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Type 6 Radar Waveform_5

rioe tmnzy |O * = = =

(] S550 [=pe b =1 S7Ol E5=9 E=5=
= 5477 S54Ss S5=40 (=== 5554
410 5555 [ ==l e 5515 [ S b e 5521
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(=1 =4 54735 (=g mi=] [=1=1=%1 5515 ==
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g5 (=1t (=== [=1=t. R =] Ss0= [SE- e =]
=i =141 Es0O= [=r s = L= = =E=4a7
Ths Sa5S S=7S [=1=mi=] 55 T& 5455

Type 6 Radar Waveform_6
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Type 6 Radar Waveform_7
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Type 6 Radar Waveform_8
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Type 6 Radar

Waveform_25
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Type 6 Radar Waveform_28
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Report No.: 2204TW0107-U3

AX5400 Whole Home Mesh Wi-Fi 6

Product Temperature 24°C
System
Test Engineer Peter Relative Humidity 55%
Test Site SR5 Test Date 2022/04/25
Test Iltem Radar Statistical Performance Check (802.11ax-HE40 mode — 5510MHz) -Model

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1=Detection, 0=No Detection
(MHz) Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
0 5491.0 1 1 1 1
1 5492.3 1 1 1 1
2 5493.6 1 1 1 1
3 5494.9 1 1 1 1
4 5496.2 1 1 1 1
5 5497.6 1 1 1 1
6 5498.9 1 1 1 1
7 5500.2 1 1 1 1
8 5501.5 1 1 1 1
9 5502.8 1 1 1 1
10 5504.1 1 1 1 1
11 5505.4 1 1 1 1
12 5506.7 1 1 1 1
13 5508.0 1 1 1 1
14 5509.3 1 1 1 1
15 5510.0 1 1 1 1
16 5511.3 1 1 1 0
17 5512.6 1 1 1 1
18 5513.9 1 1 1 1
19 5515.2 1 0 1 1
20 5516.6 1 1 1 1
21 5517.9 1 1 1 1
22 5519.2 1 1 1 1
23 5520.5 1 1 1 1
24 5521.8 1 1 1 1
25 5523.1 1 1 1 1
26 5524.4 1 1 0 1
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WR“ Report No.: 2204TW0107-U3
Trial Frequency 1=Detection, Trial Frequency 1=Detection,
0=No Detection 0=No Detection
27 5525.7 1 1 1 1
28 5527.0 1 1 1 1
29 5529.0 1 1 1 0
Probability: 100% 96.6% 96.6% 93.3%
Typel-4 96.625% (>80%)
Radar Type 1 - Radar Waveform
i (Bl RN e Bpheof TmeT
L 5 oS
Download 0 Tyvpe 1 1.0 E13.0 102 BZE36. 0
Download 1 Tupe 1 1.0 693, 0 iz B3045. 0
Download 2 Tupe 1 1.0 833.0 BT B3465. 0
Download 3 Type 1 1.0 g75.0 61 E3EES. 0
Download 4 Type 1 1.0 95,0 L= BESEE. O
Download 5 Tyvpe 1 1.0 066, 0 18 BR1GS. 0
Download g Type 1 1.0 TTE. 0 T Bra0d. 0
Download 7 Type 1 1.0 675.0 i BraEd. 0
Download g Tyvpe 1 1.0 BES. 0 o] E3010.0
Download | Tupe 1 1.0 715.0 74 B3132. 0
Download 10 Tuvpe 1 1.0 a1s.0 B3 E3244.0
Download 11 Tvpe 1 1.0 735.0 Tz E3136.0
Downlaad 1z Type 1 1.0 B350 29 E3Z6Z. 0
Download 13 Tvpe 1 1.0 7ES. 0 0 B3060. 0
Download 14 Tvpe 1 1.0 615.0 a6 B3145.0
Download 15 Tvpe 1 1.0 2645 0 20 BZ900. 0
Download 16 Tvpe 1 1.0 540.0 63 BE2O20. 0
Download 17 Tvpe 1 1.0 1028. 0 B E34E65. 0
Download 1a Tuvpe 1 1.0 8929.0 BT EZOE3. 0
Download 12 Tvpe 1 1.0 2012, 0 27 E4324.0
Dowrndoad 20 Twpe 1 1.0 z014. 0 27 B4373. 0
Download 21 Tvpe 1 1.0 1693.0 3z B4176.0
Download ez Tvpe 1 1.0 2502, 0 o BEO44. 0
Download 23 Tvpe 1 1.0 TEE. 0 0 BEZEE0. 0
Download 24 Tvpe 1 1.0 1130.0 47 E3110.0
Download 25 Tvpe 1 1.0 2317, 0 19 EE423. 0
Download 26 Tuvpe 1 1.0 1EE0. 0 ] E4560. 0
Download 27 Tvpe 1 1.0 1237.0 43 E3191.0
Dowrndoad 25 Twpe 1 1.0 ZeR0. 0O 21 536860, 0
Download
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Radar Type 2 - Radar Waveform

. Radar Ful=e Huomsber of Taveform

Trial Id Type E;:;:h PET (us) Fulzes I{.:: th
Download 0 Tvpe 2 3.5 165.0 27 4535, 0
Download 1 Tvpe 2 1.0 1v6.0 23 4045. 0
Download z2 Twpe 2 1.7 215.0 24 B232.0
Download 3 Type E 1.2 164.0 23 ITTE.0
Download 4 Type E 3.2 1840 26 50440
Townload 5 Type 2 z.z Z00. 0 Z6 000, 0
Download 5 Twpe 2 2.z 2z20.0 Pt 5800. 0
Download T Twpe 2 3.3 2050 26 53566.0
Download g Tuvpe 2 4.3 172.0 28 4516. 0
Download s Tuvpe 2 2.3 197.0 bl 4925 0
Download 10 Tuvpe 2 1.4 17v4.0 23 400z. 0
Downlaoad 11 Twpe 2 2.5 2040 25 5100.0
Downlaoad 12 Tvpe 2 3.0 185.0 25 4310.0
Download 13 Tvpe 2 4.3 193.0 28 5404 0
Download 14 Tvpe 2 2.1 173.0 24 4152.0
Download 15 Tvpe 2 1.5 195.0 24 4752, 0
Townload 16 Tivpe 2 4.3 225.0 25 5300, 0
Townload 17 Type 2 4.4 214.0 25 Bagz. 0
Townload 15 Type 2 1.3 192.0 23 4415, 0
Download 19 Tuwpe 2 2.5 122.0 Z6 5174.0
Download 20 Twpe 2 5.0 154. 0 29 4456, 0
Download 21 Tuvpe 2 3.8 182.0 27 4514 .0
Download 22 Tuvpe 2 4. 5 226.0 29 55540
Download 23 Tuvpe 2 3.7 211.0 27 BE8T. 0
Downlaoad 24 Twpe 2 2.4 160.0 25 3V¥E0.0
Downlaoad 25 Tvpe 2 1.2 185.0 23 37850
Downlaoad 25 Tvpe 2 2.0 202.0 24 4345. 0
Download 27 Tvpe 2 4.9 169.0 29 4511.0
Download 258 Tvpe 2 1.5 180.0 24 4320.0
Downlaoad
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Radar Type 3 - Radar Waveform

. Eadar Ful=ze Humber of Tareform

Trial Id Type E;:;h FRT {us=) Fulses %E: th
Download 0 Twpe 3 3.5 465. 0 17 TeEE. 0
Download 1 Tvpe 3 G.0 343.0 16 B455. 0
Downlaad z Tvpe 3 G.T ZE0. 0 16 4450. 0
Download 3 Type 3 6.2 Z50. 0 16 46400
Download 4 Twpe 3 3.2 325.0 17 BRzB. 0
Download 5 Tvpe 3 7.2 2E67.0 16 4z7z. 0
Downlaad 5 Tvpe 3 .2 321.0 16 E135.0
Download 7 Tvpe 3 8.3 Z89.0 17 EOS3. 0
Download 3 Twpe 3 9.3 426.0 18 TEES. 0
Download o Tvpe 3 T.3 437.0 16 535920
Downlaad 10 Tvpe 3 G4 403. 0 16 5525.0
Download 11 Type 3 e - 395.0 17 G732, 0
Download 1z Twpe 3 3.0 352.0 17 56135, 0
Download 13 Tvpe 3 9.3 4E5. 0 18 51%0.0
Downlaad 14 Tvpe 3 7.1 3700 16 E2z0.0
Download 15 Type 3 5.5 Z51.0 16 4016. 0
Download 16 Tvpe 3 9.3 351.0 18 5455, 0
Download 17 Tvpe 3 0.4 336.0 18 5045 0
Downlaad 18 Tvpe 3 6.3 304.0 16 4554. 0
Download 19 Twpe 3 TG 414.0 17 rO38. 0
Download 20 Tvpe 3 10.0 445.0 18 S0s4. 0
Download 21 Tvpe 3 5.5 440.0 18 faz0.0
Downlaad by Tvpe 3 = 375.0 18 57550
Downlaad P Type 3 8.7 4558. 0 17 g295. 0
Download 24 Tvpe 3 T.4 472.0 17 §oz4. 0
Download bl Tvpe 3 6.2 ZE1.0 16 445950
Downlaad bl Tvpe 3 7.0 344.0 16 EE04. 0
Downlaad Z27 Type 3 9.9 454,10 15 g172.0
Download 28 Tvpe 3 6.5 471.0 16 TB36. 0
Downl aad
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Radar Type 4 - Radar Waveform

. Eadar Pul=e Humber of e

Trial Td Type E;S;h FEI (us) Pulse= %:: th
Download 0 Twpe 4 16.9 465.0 15 TOz0. 0
Download 1 Tupe 4 11.1 F43.0 12 4115.0
Download z Type 4 12 & 250.0 1z 3380.0
Download 3 Twpe 4 11.5 2a0.0 1z 3480.0
Download 4 Twpe 4 16.0 325.0 14 4550 0
Download 5 Twpe 4 13.7 267.0 13 3471.0
Download & Type 4 13.6 321.0 13 4173.0
Download T Tvpe 4 16.1 229.0 14 4158. 0
Daownload 8 Twpe 4 18.4 426.0 16 G316, 0
Downlaoad a Tupe 4 15.9 43537.0 13 BES1. 0
Download 10 Type 4 11.9 405. 0 1z 4595, 0
Download 11 Twpe 4 14 & 395.0 13 El458.0
Dewnload 1z Twpe 4 155 352.0 14 5445, 0
Download 13 Twpe 4 18.4 4550 16 TZE0. 0
Download 14 Type 4 13.5 370.0 13 4310. 0
Download 15 Tvpe 4 12 .9 251.0 13 3283.0
Daownload 16 Twpe 4 18.4 361.0 16 ETTE. 0
Downlaoad 17 Tupe 4 15. 6 F36.0 16 B3TE. 0
Download 18 Type 4 11.8 304.0 1z 3645.0
Download 19 Twpe 4 15.0 414.0 14 E72E. 0
Dewnload Z0 Twpe 4 19.49 445.0 16 TlEs. 0
Download 1 Twpe 4 17.2 440.0 15 &E00. 0
Download ZE Twpe 4 13.0 376.0 16 G016, 0
Download 23 Tvpe 4 17.0 455. 0 15 T320.0
Daownload 24 Twpe 4 14. 2 472.0 13 G136, 0
Downlaoad 25 Type 4 11.5 251.0 1z J3rz. o
Download 26 Type 4 13.4 344.0 13 4472.0
Download 27 Twpe 4 19. & 454 0 16 T2E4. 0
Download 25 Tupe 4 1z.9 471.0 13 6123.0
Download
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5510.0 1 15 5493.0 1
1 5510.0 1 16 5497.0 1
2 5510.0 1 17 5497.0 1
3 5510.0 1 18 5492.0 1
4 5510.0 1 19 5495.0 1
5 5510.0 1 20 5522.0 1
6 5510.0 1 21 5524.0 1
7 5510.0 1 22 5522.0 1
8 5510.0 1 23 5524.0 1
9 5510.0 1 24 5526.0 1
10 5492.0 1 25 5528.0 1
11 5494.0 1 26 5526.0 1
12 5495.0 1 27 5522.0 1
13 5497.0 1 28 5527.0 1
14 5494.0 1 29 5522.0 1
Detection Percentage (%) 100%

Type 5 Radar Waveform_0

Bor=t Fal=e C]_lirp Homber of
OFfset widih (a=) '(;]1t]}1 gnlsis per |[PET—1 (u=x) ([PET—2Z (u=s) |[FET—3 (o=}
TS x R =
BES507. 0 E= P =] 15 = 1995, 0 10zs. 0 —
102902, 0 50, 7 15 1 1535, 0 — —
=Z54407. 0 [ 1= By 15 1 1590, 0 - -
455005 0 Bz 5 15 1 1447. 0 — —
S4E5904 . 0 ¥5.0 15 = 1059, 0 114=. 0 —
SOs35. 0 55,1 15 1 15190 — —
ZEZ045. 0 (=1 =] 15 1 1505, 0 — —
44=519. 0 T5.5 15 = 10135, 0 1530, 0 —
[SP=uielel S ] =10 15 =] 15z=2. 0 1477. 0 105=. 0
ES1a0. 0 [S1=T 15 1 1515. 0 — —
239630 0 L. =] 15 1 1v7vS.0 — —
420357 0 [S1= =] 15 = 1s921.0 1350, 0 —
s01595. 0 Td. G 15 = 1545, 0O 145=. 0 —
ShES9Z. 0 Q0.9 15 =] 15354, 0 1i1z0.0 1504, 0
=Z17=25.0 (=1 = 15 1 19s0. 0 — —
FSSST0O.0 a0, 5 15 1 1544 0 — —
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Type 5 Radar Waveform_1

Burst Pulse Chirp Humber of
0ffset ¥idth (as) Tidth Pulses per (PRI-1 {us) |[PRI-2 (as) [PRI-3 {us)
{us) {mHz) Burst
1168555, 0 91.1 g 3 11EE. 0 18635.0 1600. 0
258950 9z 2 g 3 1955.0 1015.0 1v05.0
3903420 B4 5 5 1 1570.0 - -
753035.0 f2.0 g 2 1744 0 1216.0 -
1115655, 0 993 g 3 1224.0 1165.0 11835.0
14783357.0 g9d. 2 g 3 1603.0 1944, 0 15845.0
34E011.0 94 5 g 3 1607.0 1263.0 1269.0
fOsT02. 0 g83.3 5 z 11250 1103.0 -
Type 5 Radar Waveform_2
Burst Pul Chirp Humhbher of
0Dff=set "d:ﬁ {us) ¥idth Pol=zes per [PET—1 {us) |[PET—2 {us) [PRI-—3 {(us)
{u=) ! = (WHz) Bur=t
856853, 0 67.8 7 2 1226. 0 16561. 0 -
1145351=2. 0 E3.1 T 1 14340 - -
240553, 0 63.3 7 1 1696 0 - -
E30151. 0 97. 8 T 3 1011.0 1231.0 177&5.0
521977.0 605 7 1 1489. 0 - -
1109545, 0 95 4 T 3 1531. 0 1554. 0 1127.0
204457, 0 7. 1 7 2 1780. 0 1531. 0 -
495040, 0 59,0 T z 1299.0 1292.0 -
786357, 0 63. 7 7 1 1208. 0 - -
1075453, O BG. G T 1 1595. 0 - -
Type 5 Radar Waveform_3
Burxst Pul Chirp Homber of
Dffset I'd:]ﬁ (us) ¥idth Pulzes per ([PRI-1 {us) |[PRI-2 {(us) [PETI-3 (us)
{u=) ! 255 (HHz) Bur=t
2112950 g0 3 g 1 16630 - -
E74024. 0 0.8 & 2 1543.0 16E5. 0 -
937451.0 69.3 g 2 1413.0 1251.0 -
153013670 BE 3 g 1 1vai.no - -
166151.0 81 7 B 3 19080 18450 1035.0
B286852. 0 95 5 & 3 1405.0 1853.0 1827.0
g93497.0 BE. 2 g 1 1371.0 - -
12RE35E 0 63.0 g 1 13720 - -
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Type 5 Radar Waveform_4
Buoar=st Ful=e Cbirp Huomber of
NDEfzat Fideth t(u=) Tidth FPulxes per |[PET—1 f(ux) |[PET—Z2 (ux) |[PRET—3 {(u=x)
m= S Boar=tit
ed500. 0 TE. 1 1= = 1105, 0 1571.0 -
2EY91T7.0 T3 T 1= = 1s7F=2.0 1508, 0 —
450704 O G5, 2 1= =] 1195, 0 1vs=. 0 11s7. 0
5449535 0 To.o1l 1= = 1151.0 1455, 0 -
40521 . 0 925, 7 13 = 1517.0 1420, 0 13535, 0
Z3ET1S5.0 55, 4 1= =] 1557.0 1s5=. 0 1540, 0
4271200 1.1 1= = 1954, 0 18550 —
SZ0455. 0 = =] 13 = 1&651. 0 1521. 0 —
1715=.0 B2, 35 1= 1 159=.0 - -
21004, 0 85,3 13 = 1445 0 1300, 0 1545, 0
4041720 O Bd. 35 1= 1 1044 0O - -
BEOslsd. 0O S5, 4 1= = 1417. 0 1539, 0 1=Zs7. 0
TR1sZ29.0 Ev.1 13 1 170E. 0 — —
185625z 0 a95. 58 1= =] 173&. 0 127¥s. 0 1s54. 0
IS0425. 0 B5. 3 1= 1 197, 0 — —
Type 5 Radar Waveform_5
Bur=st Fulce Chirp Humber of
Dffset = Tidth Puolses per |[PRI—1 {us) |[PEI—2 (u=) |[PRT—3 {(u=)
¥idth {u=) 3
ns T Burst
ToZlsd. 0 B9 =] 2 1253.0 1445 0 -
1045250 0 880 =] 3 1345. 0 1715.0 1054 .0
2REFOE. 0 T4 8 =] 2 1625.0 1232 .0 =
486TE9. 0O E1. 7 =] 1 1B57. 0 = =
740555, 0 BT 2 =] 2 1899 0 1617.0 =
1013798, 0 E7.9 =] 2 1495 0 15330 =
189545, 0 a5, 7 =] 3 1009, 0 1565, 0 1116. 0
452T51.0 ar. 3 =] 3 1771.0 14250 1813. 0
T16655. 0 &5, 0 =] 3 1415. 0 11235.0 180z. 0
9331035, 0 BG. 1 =] 1 1027.0 - -
167345, 0 63,1 =] 2 1034. 0 13935.0 -
Type 5 Radar Waveform_6
Burst Pol=e Chirp Humber of
Dffset z Tidth Pulzex per [PET-—1 f{(u=x) |[FEI-2 {(u=x) ([PET-—3 (us)
Tidth (u=)
ns T Burst
4705822 . 0 806 =] 1822.0 1762, 0 -
E33542. 0 Q3.6 =] 3 18283, 0 1397.0 1939 0
9471460 1.5 =] 3 1633. 0 1829. 0 1460, 0
124552 10 85.8 =] 3 1861.0 1872.0 1137.0
359105, 0 E0.9 =] 1 1627. 0 - -
EE3400. 0 ES.1 =] 1 1449 0 - -
916451. 0 65,5 =] 2 1715.0 1134. 0 -
Qz119.0 85,3 =] 3 1403, 0 1527.0 1raz. 0
356714, 0 B3, 0 =] 1 1175.0 — —
E19595. 0 Yo 7 =] 2 18565, 0 1611.0 -
82503, 0 a5 2 =] 3 1225.0 1215.0 1811.0
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Type 5 Radar Waveform_7
Bor=+t Pal Chirp Homber of
DOff=et "d:]‘: C 3 Fidth Ful=z=e=s per (FET—1 (m=) (FET—F {(u=}) |[FET—3 (u=)
{a=<) * m= (EH=x) Boar=tit
45705, 0 arF. T 14 S 1Ss0. 0 1015. 0 1555. 0
Z37S8er.a BE. 4 14 1 1957, 0 - -
450185, 0O TH. 9 14 = 1505, 0 1559, 0 -
BZE5550. 0 TE. B 14 = 1S0ar. 0 1==7. 0 -
19955 0 SO, T 14 = 15350, 0 1554, O -
Z130s7. 0 S535.0 14 = 19590 1s04. 0 -
405411 .0 95,5 14 b 19¥0. 0 1499 0 1s00. 0
S003539 . 0 =L i =1 14 1 ivar. o — —
TO3EZ1.0 Tr.4 14 = 1z42. 0 1=z99. 0 —
1s90z2. 0 99,5 14 3 1veE. 0O 12330 1551 .0
SE3IT43. 0 s51.9 14 1 1vsz. 0 — —
E7F71IES. O 54, 3 14 1 l4s4. 0 — —
TETEE3S. O 93, 5 14 e 1&73. 0 11vz. 0O 19215. 0
165513, 0 TO. 35 14 = 1145 0 10v5. 0 —
ShESd41z. 0 B5. 5 14 1 1=271.0 - -

Type 5 Radar Waveform_8
Bar =t Tl Chirp Homber of
%ﬁ:?et Width Cu=) Ild:? g:i::s per |[PET—1 Cfu=s) |[PET—2 (u=) |[PRT—3 (u=<)
A50z09. 0 @a. 7 15 = 1554, 0 10S7. 0 1=zs7. 0
S1SS85. 0 SE. 0 15 = 1455. 0O 1965, O 154, O
11 79SS, 0 o5, 1 15 = 1124. 0 152590 1S87. 0
ZTo154. 0 S0, 5 15 = 1555, 0 1=252. 0 —
4Z01SSE. 0 SE. A 15 = 1513, 0 11592, 0 1500, O
SOZZ4Z. 0 5z 1 15 1 1510.0 — —
D551, 0 sS40 15 1 1544. 0 — —
EEQESS. 0O == 15 = 1559, 0 1055, O —
411693, 0 E=0r= 15 1 1470 0O — —
ES1155. 0 = 15 = 1104. 0 1571.0 —
TEITF. O SE. 4 15 = 1682, 0 1352. 0 107, O
ZSoE0D. 0O TE. B 15 = 1155. 0 1541. 0 —
EEE = Sa = 15 = 1163 0 1655 0O 1606 0
EEQISE. O =T 15 = 1583, 0 1SS7. 0 1900, O
ESESl. O = 15 = 1z40. 0 1=12. 0 —
Z19E4Z. 0 == 15 = 11750 18750 —
STOESET. 0 =0 4 15 = 1536 0 1215 0O 1Z65 0
5405035, 0O EC 15 = 1z=0z. 0 1=54. 0 1501. 0

Type 5 Radar Waveform_9
Burst Ful=e Chirp Humber of
DFf=et ¥idth ¢ ) Tidth Fulze=s per |FREI—1 {u=) [PRT—2 {(u=x) |[PRET—3 {(ux)
{u=) * = {mH:) Buor=t
ESZEE. O 0.7 10 = 1524 0 1210.0 —
299302, 0 Gr. 3 10 5 1415. 0 1ava. 0 14593 0
41952, 0 55. 3 10 b 1559. 0 1224.0 -
TE4165. 0 F1.9 10 = 1100.0 1315. 0 —
25464, 0 Q0.8 10 3 11585.0 1532. 0 15833. 0
259365, 0 ar. 2 10 3 1655.0 1957.0 11r71.0
R1Z25Z23. 0 ST 10 1 1525.0 - -
TEZOET. 0 93 A 10 3 1385. 0 1650. 0 1219 .0
995444 0 T1.3 10 = 1751.0 15235. 0 —
240804, 0 =M= 10 b 1z09.0 1457.0 -
45230910 T 10 = 1115. 0 1764. 0 —
T24352. 0 55,6 10 b=l 15585. 0 100&. 0O —
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Type 5 Radar Waveform_10

Burst Fulse Chirp Fumber of
%ff§et ¥idth (us) Iidt? Fulses per |[FEI-1 f(us) |[PEI-2 {us) [PEI-—3 (us)
us (EM= Bur=t
1289520, 0 9.3 B 2 1053.0 1190.0 -
281105, 0 23,1 L5 3 1141.0 13020 1024, 0
E04512. 0 554 B 1 1545 0 - -
Q2E244 0 ad. G B 3 1266.0 1665. 0 1881.0
1260715, 0 g3 5 B 1 1332.0 - -
2415140 8.8 B 2 1022.0 1693. 0 -
BE3540. 0 91,2 L5 3 1674.0 12v4. 0 1161.0
ggEas1. 0 TP 6 B zZ 1v03.0 1893.0 -
12080930 ad. 3 B 3 1767.0 1323.0 13680
Type 5 Radar Waveform_11
Bur=st Pul=e Cbirp Homber of . »
%f£§Et ¥:idth (u=) '1ﬂt?. FPFuolsex per (FRT—1 {u=) ([PRET—=F (u=) |[PET—3 (u=)
onx 4 1 F3 Bur=st
13219 0 93 1 11 3 1322 0 18740 158921 0
61666, O 83. T 11 3 1935. 0 1649. 0 1963. 0
E55591.0 TS.0 11 = 125830 1900, 0 -
S0201=. 0 Tr. 1 11 = 15T7Z. 0 1351, 0 —
111592 0 99 0 11 3 1111. 0 1345, 0 1544 0O
ET4E02. 0 2z 4 11 = 1243. 0 1248. 0 1503, 0
5491720 55,4 11 1 15950 - -
TS2E80. 0 BEo. 4 11 1 13520 — —
S4515. 0 554 11 z 10s0. 0 11150 —
IOSZTE. 0 5Y. T 11 1 1250. 0 - -
E30320. 0 TS. T 11 = 19550 1935, 0 -
TE3IZ3E. 0 Tl. 6 11 z 1726 0 1932 0 —
57049, 0 8. T 11 = 1330. 0 1724. 0 -
Type 5 Radar Waveform_12
%E;%:t Egﬁiﬁ fas} EEE?? g:i::; ;fr FPETI—1 fu=) |[PEI—=2 {(u=) |[PEI—3 {u=)
m= F Boar =t
ZEOGEES. O G2, T 1= 1 1223. 0 - -
46T7ZE2. 0 a3 1 1= = 1314. 0 1676. 0 -
GT3447. 0 a8, 0 1= = 1443. 0 1469, 0 1337.0
ZF451.0 2.8 1= = 1563. 0 1511.0 -
oE4045. 0 av. 3 1= = 1517.0 1312.0 1903, 0
447495, 0 5Y. 8 1= 1 1577.0 - -
G49445. 0 6Y. 85 1= = 1037.0 1264, 0 -
1925. 0 az. o 1= = 1529. 0 1965, 0 1909, 0
SO9257. 0 a0. 8 1= = 1270.0 1033, 0 -
415264, 0 a5, 2 1= = 1556. 0 1919.0 1535. 0
G24154. 0 50,5 1= 1 1967. 0 - -
SEE955. 0 Ga. 2 1= = 17a7.0 1564, 0 12758, 0
183522, 0 ag. 3 1= = 1194.0 1003, 0 1025. 0
Fo04z9. 0 a0, 4 1= = 1245. 0 1056, O 1549, 0
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Type 5 Radar Waveform_13

Boxr =t T S Tt i

?Eﬁset Eidtﬁ P 'ia:?. ;:1225 per |[FPET—1 f(u=) |[PET—=2 (u=) |[PET—3 (a=)
AGE41E. O S1. 1 1= 1 1759, 0 — —
EoET4Z. O EENE 12 = 1750, 0 1s00. 0 120, 0
lzzeas. O sz 7 15 = 19490 1S05. O —
533020 S0, 9 15 = 1085 0O 135=. 0O 15356 0
4444323 0 FO. 6 12 = 17z1.0 1643, 0 —
E0E701. 0 sz 7 12 1 1390 — —
10515, O 51.5 15 1 1695, 0 — —
ZEIS9aT.0 [= S 15 = 177FsS. 0O 1547 0O 1=41_ 0O
AZsl15=. 0O ES. 5 1= 1 104=. 0 — —
ES4z00. 0 o0, 4 12 = 170, 0 1050, 0 1905 0
Szo0l. 0 o4 G 15 E 1@Ez. 0 1574, 0 1757. 0
ZASEEE. O o1& 15 = 1665, O 1597. 0 179z. 0
404407 . O o4, 9 1= = 1040, 0 1=71. 0 17=1.0
EGFAST. O EE. = 12 1 1z19. 0 — —
E3172. 0 oa. 1 15 E 163G, 0 111z, 0 1972, 0
Zza717.0 5z 9 15 1 17z, 0 — —
FIsSess=2. 0 F1i. 1 1= = 1=47. 0 1=5=1. 0 —
EAEZ39. O o0, 0 12 = 1EsE. O 1095, O 1395. 0
Type 5 Radar Waveform_14
Burst Ful Chirp Humber of
NDffset .se Tidth Puol<ex per |[PREI—1 {(u=) ([PRT—2 (u=) |[PERT-—3 (u=s)
{n=) ¥idth (as) ) Buorxt
Tl11921.0 ar. 1 =] I 1052. 0 17¥i1.0 1975, 0
233EEE2. 0 0.6 o 13050 — —
BOTE47. 0 G5, 3 =] I 1694 0 1969 0 1455. 0
SEZEG4. 0 2.4 o 2 1931.0 1422 0 —
387350 S5 6 o 3 1404 0 1952, 0 1652, 0
S02392.0 an. g =] 3 1129.0 1av=3.0 1769, 0
BEEE452. 0 Sl.6 o 2 1651.0 1433. 0 —
SE9917. 0 G3.3 =] 2 1923.0 1662. 0 -
5316, 0 1= N o 1 12220 — —
ZE29035. 0 9168 o 5] 1653.0 1364, 0 1051. 0
E34709. 0 522 o 1 1673.0 — —
Type 5 Radar Waveform_15
Burst Pul Chirp Humber of
Dff=et '-d:ﬁ {us) Tidth Pul=e= per [PET-1 {u=)} |PRT-—2 {(us) [PRT-3 f(u=])
(u=) 1 = (WH=) Bur=xt
STE294. 0 03,65 o 3 131s.0 1962 0 1330.0
1168454 0 63,1 o b= 1325, 0 12392 0 -
2E1205. 0 Q2. 9 o 3 1051.0 1066, 0 17v2. 0
EEZ3IEZ. 0 BO. 7 o 1 17990 - -
243312, 0 1.9 o 1 1290.0 - -
1130159, 0 a5 4 5] 3 1245. 0 1508, 0 1905, 0
226027. 0 1= 5] 1 1423. 0 - -
515310, 0 g5, .5 5] 3 1410.0 1639. 0 1642. 0
S06595. 0 65,9 5] 2 1101.0 1351.0 -
1094952 0 a9 1 5] 3 1455. 0 1454 0 1955 0
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Type 5 Radar Waveform_16

Buar =t P— Chirp Humber of
lgffset Iid:ﬁ (=) |®E dt]}n. Fol=e=s per (FET—1 (u=}) |[PET—= (=) |[FPEL—F (o=l

= = BFoar=1it
105555, O 53. 4 15 1 1552, 0 — —
ZES=Z44. O Tr. S 15 = 1407. O 1701, 0O —
4=TEOZ. O TE. O 15 = 15935, 0 1005, O —
5SS010. 0O TH. B 15 = 1855=. 0 1541 . 0 —
SESS=. 0 5T. 6 15 1 1593=. 0 — —
b N e | TS. 0O 15 = 14=4_ 0 1951 0 —
405059 . O 55 4 15 1 1=11._ 03 — —
5595520 53,0 15 1 1590 0 — —
sS04 0O El1. 5 13 1 1ls=9. 0 — —
Z2ZTFO0s=. 0 BE=s. 5 13 1 1vFras._ 0O — —
ZETs=4. 0 Tr. 9 1= =2 1=S=Z5. 0 1114. 0O —
E4QE=E. O (= W 1= 1 1=14. 0 — —
AESZE. O [=1= 1= 1= =2 1==2s. 0 14=1. 0 —
ZOSsSEO. O 7.1 1= = i1avo. o i140z=. 0 10z 0
DESsEz2. 0O QAT & 1= = 10=s. 0O 19270 192370
EzZ010=. 0 55,1 1= 1 1z2Es. 0 — —
ZEOl=. 0 TE. T 1= = 11==. 0 1940, O —
1S7vs21. 0 G331 15 1 1545. 0O — —

Type 5 Radar Waveform_17
Bar=t P— Chirp Humber of
OEf=et '.d:]‘i C 3 |Wideh Pul=e= per |[FPET—1 f{u=) |[FET—2 {(ua=) |[FPEIT—3F {(u=)
[ * == (=) Bar=1it
p . A b S | 9=.0 13 = 1=3=5. 0 1==0. 0 1555, 0
E1005=. O S 3= 1= 1 1495, O — —
S1S0. 0 2535 15 = 1=357. 0 145, 0O 171v. 0O
1S575E53. O 53.0 15 1 1554, O — —
=FZ2Ss4sE. 0 [=1= =i 13 1 151s. 0 — —
AS9QZTE. O TE. 4 1= = 1s5=. 0O 10710 —
S51952. 0 550 15 1 1052, 0O — —
147555, O TZ. 35S 15 = 1415. 0O 15=7. 0 —
SO090s=2. 0 51. 9 15 1 153590 — —
45 FREE. O =11 1= = 1975, 0O 1=Z7F=.0 14=0. O
SZE41=. 0 2=.0 1= = 1950, O 15=Z4. 0 140, O
1=Z77r=. 0 S0 5 15 1 1554, O — —
=E5415. 0 Ta. S 15 = 1=53. 0 1S40, 0 —
449515, 0O [=2ra 1= = 1552 0O 1Z29=. 0 —
S1210=. 0 541 1= 1 1125, 0 — —
107REE. O 0.9 15 = 10r7F7F. O 1321 .0 1515. 0
FETFS51 .0 S5, 35 15 = 1515. 0 1v¥7F¥&. 0O 1401 . 0O
AZGsS7F. 0O T3 13 = 14=1. 0 14=s. 0 —
Type 5 Radar Waveform_18

Burst Fulse Chirp Fuomber of
Dff=et ¥idth (us) Yidth Fulses per |[FEI-1 f(us) |[PEI-2 {us) [PEI-—3 (us)
(<) (M=) Bur=t
1154507, 0 &0, 2 ] 1 1732.0 - -
176251, 0 Bz, 9 ] 1 1501.0 - -
455685, 0 9.0 [ z 1457. 0 1763.0 -
Gz2305. 0 G2, T [ 1 1515.0 - -
1144475 0 e, 1 ] z 11920 1295.0 -
1383210 0.3 ] z 1z85.0 19920 -
4RET05. 0 98 2 B 3 1725.0 1021.0 1031.0
7Elvv4. 0 82. 6 B zZ 1206. 0 1575, 0 -
11025824 0 54 4 5 3 15842.0 14800 1317.0
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Type 5 Radar Waveform_19
Bor=st Pal Chirp Homhbher of
DEFfF=eat mi=e ¥idth Fulsex per |[FEI—1 {n=s) |PRT—2 (u=) |[PRT—3 {(u=)

ax=] ¥idth (us) (M=) Burst

SEETYET. 0O 54 .5 1z = 13700 1119. 0 1z07.0
2593655, 0 Q5. 2 1z 3 13200 1857. 0 174z, 0
513920.0 EE. T 1z 1 1547. 0 — —
TITEES. 0 53,1 1z 1 17530 — —
SOZEQ. 0O Q5. 9 1z = 17E6E. 0 11365, 0 17z20.0
ZEZ575.0 565, T 1z = 14700 1554. 0 —
454470, 0 95, T 1z c] 18500 1994 0 1511. 0
TOTFS29. 0 93, .8 1z 3 10200 1414. 0 1557. 0
11550, 0 ET7. 5 1z 1 15250 - -
235355, 0 527 1z 1 1452 0 — —
459035, 0 EE. & 1z 1 1192 0 — —
531375, 0 57. 5 1z = 17040 11730 —
Q03029 0 Qo7 1z = 14550 18730 1089, 0

Type 5 Radar Waveform_20
Bur=t Tl Chirp Humber of
?Egset Hridih Cua=2) 'ld:?. ;:1255 per [FPRET—1 (u=) [PET—=2 (ua=) |[PEET—3F {a=d
1ZA7SS. O 4.5 =0 = 1515, O 1048, O —
= rEEE3. O 55, 5 =0 = 1s7s. O 1v=2s. O 119v7.0
AZAZ15. O L= =0 = 1S57. 0 1154. O —
SrOSsl. 0 S4. 4 =0 1 1os2. 0 — —
11507, O TO. 1 =0 = 1045 0O 1945 O —
ZEZ40<. O S0, 7 =0 1 1157. 0 — —
405473, O S4. 5 =0 = 1151. 0 1555, O 1525, 0
ESssSST. 0O S0, 5 =0 1 11500 — —
SOZTFS. 0 52,2 =0 1 1142, 0 — —
Z4SvFEs. O 9.1 =0 = 1175, 0 1902, O —
SST440. 0O R =0 = 1ZEm . 0 1E=8. O 171=. 0
SSE305. O Ta. 3 =0 = 1v35. 0 1308, O —
SOSEd. 0O ] =0 = 110 0 1moE. O 1107, 0O
ZEESZS. O = =0 = 15=4. 0 1749, O —
Sso9lz. O S4. 1 =0 = 1110. 0 19354, O 1254, 0
15153 0O To. = =0 = 1¥=Ev. 0 1ETE. O —
SSETS. 0 55, =2 =0 = 11150 1155, O —
ZSOFa0s. O TE. O =0 = 155, O 1578, O —
SESE0S. 0O S4.5 =0 1 1947 0O — —
ADTSSS. O TY. = =0 = 1165, 0 1550, O —

Type 5 Radar Waveform_21
Buor =t Pal Chirp Homber of
DFfFf=et m == width Pulze=x per |[PET—1 ffu=) |[PET—=2 (u=x) |[PET—3 (a=)
{a= Width (u=) (M=) Foar=st
BSFFTF. 0 =1.1 15 ] 150z 0 1440 0 1vFv=z=.0
Z37FaszZ. 0 TO. 5 15 = 1995 0 13420 —
415977, 0 4.1 15 = 1455 0O 1955. 0 —
5o9Z135. 0 HE 2 15 ] 1=04. 0O 15370 1737v. 0
4521 .0 Sr. 9 15 ] 1=54. 0 135920 1475, 0
215244 . 0 Q5. 1 15 = 1055, 0 1745, 0 1915 0
FEE9EE. 0 Q94 = 15 = 1=55. 0 1515. 0 15920
ErSOTs. 0 Tr. 6 15 = 14190 1524 0 —
1zz51.0 T3. 2 15 = 1516 0O 15270 —
1935124, 0 HE S 15 ] 1=96. 0 1555 0 10=0. 0
Sr3s55. 0 S5, 1 15 ] 19=1. 0 1230 17=35.0
EEESST. O S=.5 15 = 1Sv2. 0 13550 —
TSS5541. 0 55,5 15 1 1=7Fv. 0O — —
1714920, 0 [=m I =] 15 1 1545 0 — —
SEZE4S. 0 = =1 15 = 1=Z24. 0 15770 —
EZ2¥sE. 0O Q93. 8 15 = 1z14. 0 1523, 0 11250
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Type 5 Radar Waveform_22

Boar=t — Chirp Homber of
I%EE-)_:et w:dih (=) |Tideh guls:s per |[PET—1 (o=} |PET—2 f(ua=) |[PET—S {(a=x)
SooSES. 0 SE. T 103 = 1092, 0 1452, O 1950, 0
125475, 0O S1. 7 103 1 1551. 0 — —
ZTEEEE. 0 s0. = 103 1 1015, 0 — —
AZSSEE. 0 EEE! 103 = 1570, 0 1260, 0 1572, 0
SS0925. 0 EERE! 103 = 1553, 0 15092, O 1201, 0
10GEE52. 0 =R 103 = 1=52. 0 1991, 0 —
CESESS. 0 a5 103 = 1554, 0 170z, 0 —
411113 0 So. 1 103 = 1574. 0 1755, O —
SEaSa4. 0 EER= 103 1 1512. 0 — —
STEEE. O e, 103 = 1139, 0 17940 —
SADEFS. 0O 1.9 103 1 1455, 0 — —
SE1E54. 0 @10 103 = 1551, 0 1301, 0 1954, O
S4GEE3. 0 EER 103 1 1395, 0 — —
So04E. 0 sS4, 7 103 1 1457.0 — —
Zz1214. 0 Fa. 4 103 = 1555, O 1751.0 —
STEEAr. 0 TE. S 103 = 1995, 0 1221, 0 —
SZvEsz. 0 s0. o 103 1 170 — —
4oooo. O @0, = 103 = 1350, 0 1=Z03. 0 1504, O
SOZ@Es. 0 5. = 103 1 177a.0 — —
Type 5 Radar Waveform_23
Bor=+it Pul Chirp Homber of
DFEFFf=et w; d:]‘i C 3 Tidth Fulse= per |[PET—1 f{fu=) |[PET—2 (o=} |[PERT—F {(u=)
{a=) * m= () Boar=stit
4zZEls. 0 BS.5 15 1 l1sss. 0 - -
S04457T. 0 s1.1 15 1 1=11. 0 — —
SITEZ51.0 TH. 9 15 = 10z2=. 0 1545, O -
2152510 TE. B 15 = 1492 0 1953=. 0 —
S99s550.0 3.0 15 = 1z0v. 0 1=z51.0 -
ESZ139.0 [ =1 15 1 11540 — —
14923 0 5.9 15 1 17vsE. 0 — —
1957270 E= I =] 15 = 10592 0 1510, 0 1s05. O
SIT¥Sz221.0 535, 4 15 1 1057.0 — —
BEST21.0 21.0 15 =] 1vse0.0 1497. 0 1957. 0
TL109Z2_ 0 [=T=T 15 1 14750 — —
17555a. 0 65, 4 15 = 1551. 0 1094, 0 -
FE4451 .0 54 =2 15 = 1595 0 1255 0 105s. O
ESE41Z. 0 arF.3 15 = 1159.0 1491 .0 1=v=z. 0
T1s5921._ 0 a0, 4 15 = 100z 0 14355, 0O 1255, 0
1510120 Qz. 5 15 = 17290 1925, 0 1441 .0
Type 5 Radar Waveform_24
Bar=st Pal Chirp Humber of
DEE=et = d:]‘; fas=) Tidth Fulses per |[PEI-—1 {(us) |[PET—2 (u=) [PET—3 {(u=s)
{us) {(HH=) Bur=st
4447355, 0 Tl1. 6B 10 b 1225.0 1087. 0 -
G55EE4 0O TE. T 10 = 1333.0 1917.0 —
925845, 0 ET7. B 10 1 15565. 0 — —
172205, 0 A1 10 = 1725.0 1939.0 —
4144170 =T 10 = 12v9.0 1045. 0 —
EERESE. 0O a5 1 10 3 1353. 0 10585. 0 1093 0
994410 E5. 0 10 1 1117.0 — —
142Z55. 0 594 10 5 1555.0 1457. 0 1455. 0O
3584985 0 5320 10 1 1355. 0 — —
5261585.0 94 1 10 5 1521.0 1524. 0 1102. 0
590035, 0 3.2 10 1 17ar7.0 — —
112965 0 550 10 1 1225 0 — —
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Type 5 Radar Waveform_25

Bur=t Pulse Chirp Humber of
Dff=et c ¥idth Pulses per (PRI-1 {us) |[PRI-Z? {(us) [PEI-3 (us)
¥idth (us)
{us) (WHz) Burst
B33037.0 G5B & 1 11a7y.0 - -
S9RYT4E. 0 2.1 G 2 1145, 0 1388, 0 -
1260060, 0 Gl.3 G 1 11v4.0 - -
124557.0 gl b & Z 1731.0 1388, 0 -
438233, 0 606 G 1 1236, 0 - -
aR1TET. 0 B2l G 1 11470 - -
12136770 4.8 & Z 13720 12070 -
8686, 0 826 G 2 1191.0 19230 -
Type 5 Radar Waveform_26
Bur=t Ful Chirp Humber of
DEf=et e ¥idth Fulszex per |FPET—1 (u=x) |[PEI—2 (us) |[PRI-3 {(u=x])
Fidth (u=<)
ns (M=) Bur=st
3224570 558 = 1 1005, 0 — —
RE4TET. O gh. 2 =] 1 1735.0 15321.0 1541. 0
G49494 0 TE. 2 =] 2 11400 1999 0 -
Z2BR0E. 0 Q.S =] 3 1075. 0 1754, 0 1755
2591420 = =] 3 137¥3.0 1295, 0 1291
EEZZ45. 0 86,0 =] 3 14220 1622, 0 1224. 0
S18R32.0 &51.0 =] 1 1095, 0 - -
1031429 0 a2 =) =2 1051.0 1451. 0 —
2E54E5. 0 =T =) ] 1542. 0 12347.0 1472. 0
BE21521.0 S0, 4 = 1 1356.0 — —
Tad4337.0 G67. 80 =] 2 16670 1699 0 -
Type 5 Radar Waveform_27
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ZETEET. O T=. =2 =0 = 1S45. 0O 1965 0O —
2139550 5=2.9 =0 1 12Z17v. 0 — —
EESSZa. O E1.0 =0 1 1505, 0O — —
10515 0 95 4 =0 3 135920 1352 O 1012 0O
ZEOsS91 .0 =1, 1 =0 1 15720 — —
S24T0OS. 0 (= R ] =0 = 1054 O 1007, 0O 1=Z00. O
541154, 0 57. T =0 1 135354, 0O — —
STSSS. 0 S, 1 =0 1 1s07. 0 — —
Z31990. 0 0. 8 =0 = 1030, O 1054 0O 1551 . 0
SITVs9a91s. 0 [=ra =1 =0 = 1557, 0 15s0. O —
EZ114&. 0 = =] =0 = 15Ss. 0 1=1=. O —
sE35E3E. 0 5= 3 =20 1 10==.0 — —
ZE1E7V02. 0 E= R =) =0 S 1504, 0 19251, O 175 O
S5 0s0. 0O TS 1 =0 = 12250 1305 0 —
sO0z=yvFvzOo. 0O 91, a4 =0 = 145a. O 1az=25. 0O 112, O
E1 7SS, 0 = =0 = 1s02. 0O 1557, O —
195745 . 0O S4. 9 =0 = 1214 0O 195 O 155 0O
Sa==33S=2. 0 52,4 =0 1 133=. 0 — —
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Type 5 Radar Waveform_28

Bur=t Pul Chirp Humher of
0Dffset '-d:ﬁ {us) Tidth Puolse=s per ([PEI-1 f{u=) [PRI—=2 (u=) |PET—3 {us)
(u=) 1 = (WH=) Bur=st
Q7R045. 0 g2.1 g 1144 0 15420 -
GE109. 0 TE. 6 g z 1741.0 1050, 0 -
3658535.0 BY. T g 1 1570.0 - -
473220 85. 7 g 3 1710.0 15395, 0 1975.0
935167. 0 5. 4 g 3 1205.0 1145 0 1747. 0
323050 Q9.5 g 3 16250 16v&. 0 10683. 0
327834.0 G5, T g 2 1267.0 1045 0 -
Al17E4. 0 87.9 g 3 171s.0 1577. 0 1745. 0
Q030830 51.6 g 2 1672.0 1715. 0 -
11925135, 0 55.1 g 3 1525. 0 1353. 0 1152, 0
Type 5 Radar Waveform_29
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= = Bar=t
1808577, O s, 9 19 = 1650, O 1=57. 0 —
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AE4SS4. O EENE 19 = 1o01=. 0 1055, O 1555 0
s0=090. 0 5.3 19 = 1=3s. 0 10v4. 0 —
1mze01 0 59 5 19 1 1451 0 — —
ZEZASS. O EERE 19 = 1S4, O 1e=7. O 196 0
435321, 0 S5, 4 19 = 1z10. 0 1943 0 1941. 0
EEaTEE O so 1 19 = 194z 0 15=5 0O —
113525, 0 S0, = 19 1 1746, O — —
=G4937. 0 a5, 1 19 = 1001. 0 1427. 0 1875. 0
d1sEs0. 0 545 19 1 1974, O — —
E71717.0 51, = 19 1 1s0=. O — —
S4305. 0 &6, 5 19 = 1532 0 1543 0 —
ZAEST4. O 5. 5 19 = 1575, O 15&0. O —
400454 0 EERE 19 1 1010. 0 — —
G152 0 5T 6 19 = 1439 0 1695 0 —
FE445. O EEREY 19 = 11z=. 0 1390, 0 1zs9. 0
Sz FE45. O =7.5 19 = 1Z75. 0 163=. 0 1041. 0
ESTETT 0O EERE) 19 = 1195 0 1659 0 1411 0
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Report No.: 2204TW0107-U3

Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5491.0 1 5510.0 5500.0 1
1 5492.3 1 5511.3 5500.7 1
2 5493.6 1 5512.6 5501.3 1
3 5494.9 1 5513.9 5502.0 1
4 5496.2 1 5515.2 5502.7 1
5 5497.6 1 5516.6 5503.3 1
6 5498.9 1 5517.9 5504.0 1
7 5500.2 1 5519.2 5504.6 1
8 5501.5 1 5520.5 5505.3 1
9 5502.8 1 5521.8 5506.0 1
10 5504.1 1 5523.1 5506.6 1
11 5505.4 1 5524.4 5507.3 1
12 5506.7 1 5525.7 5508.0 1
13 5508.0 1 5527.0 5508.6 1
14 5509.3 1 5529.0 5509.6 1
Detection Percentage (%) 100%
Type 6 Radar Waveform_0
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Type 6 Radar Waveform_1
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Type 6 Radar Waveform_4
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Type 6 Radar
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Type 6 Radar Waveform_10
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Type 6 Radar Waveform_11
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Type 6 Radar

Waveform_28
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Report No.: 2204TW0107-U3

AX5400 Whole Home Mesh Wi-Fi 6

Product Temperature 24°C
System
Test Engineer Peter Relative Humidity 55%
Test Site SR5 Test Date 2022/04/25
Test Iltem Radar Statistical Performance Check (802.11ax-HE80 mode — 5530MHz) -Model

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1=Detection, 0=No Detection
(MHz) Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
0 5491.0 1 0 1 0
1 5493.7 1 1 1 1
2 5496.5 1 1 1 1
3 5499.2 1 1 1 1
4 5501.9 1 1 0 1
5 5504.7 1 1 1 1
6 5507.4 1 0 1 1
7 5510.1 1 1 1 1
8 5512.8 1 1 0 1
9 5515.6 1 1 1 1
10 5518.3 1 1 1 0
11 5521.0 1 0 1 0
12 5523.8 1 1 1 1
13 5526.5 1 1 1 1
14 5530.0 1 1 1 1
15 5532.7 0 1 1 0
16 5535.5 0 1 1 1
17 5538.2 1 1 1 1
18 5540.9 1 1 1 1
19 5543.7 1 1 1 1
20 5546.4 1 1 1 1
21 5549.1 1 0 1 0
22 5551.8 1 1 0 1
23 5554.6 1 0 1 1
24 5557.3 1 1 1 1
25 5560.0 1 1 1 1
26 5562.8 1 1 1 1
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WR“ Report No.: 2204TW0107-U3
Trial Frequency 1=Detection, Trial Frequency 1=Detection,
0=No Detection 0=No Detection
27 5565.5 1 1 0 1
28 5568.2 1 0 1 1
29 5569.0 1 0 1 1
Probability: 93.3% 76.6% 86.6% 83.3%
Typel-4 84.95% (>80%)
Radar Type 1 - Radar Waveform
riam Bl SN e e Bepherof T
L 5 oS
Download 0 Tupe 1 1.0 873.0 61 BE3EES. O
Download 1 Tupe 1 1.0 B15.0 102 BEE36. 0
Download z Type 1 1.0 8950 ES EZ95Z. 0
Download 3 Type 1 1.0 G7S5. 0 TS BEgE4. 0
Download 4 Tyvpe 1 1.0 635. 0 a3 EraRd. 0
Download 5 Type 1 1.0 TTE. 0 T Bra0d. 0
Download g Tyvpe 1 1.0 855.0 G B3196. 0
Download 7 Tyvpe 1 1.0 Ba3. 0 a4 B32E2. 0
Download g Tupe 1 1.0 735.0 T2 B3135. 0
Download ] Tupe 1 1.0 615.0 a6 BE5145. 0
Download 10 Tvpe 1 1.0 B75.0 az E3176.0
Downlaad 11 Type 1 1.0 g38.0 63 E2794.0
Download 1z Tvpe 1 1.0 7ES. 0 0 B3060. 0
Download 13 Tvpe 1 1.0 B35.0 =l B3262. 0
Download 14 Tvpe 1 1.0 655, 0 a1 B3295. 0
Download 15 Tvpe 1 1.0 2534, 0 21 BE3214. 0
Download 16 Tvpe 1 1.0 7F7.0 Ga EZS36. 0
Download 17 Tuvpe 1 1.0 2317.0 19 B3EES. 0
Download 1a Tvpe 1 1.0 925.0 57 EZS9E. 0
Download 19 Twpe 1 1.0 1505, 0 33 BE86R. 0
Download 20 Tvpe 1 1.0 1758. 0 31 B4455 0
Download 21 Tvpe 1 1.0 2145. 0 ol BET00. 0
Download 2z Tvpe 1 1.0 2231.0 24 B3E44. 0
Download 23 Tvpe 1 1.0 B33.0 el BE3262.0
Download 24 Tvpe 1 1.0 1783.0 a0 E3490. 0
Download 25 Tuvpe 1 1.0 2369, 0 23 B4457. 0
Download 26 Tvpe 1 1.0 2865, 0 19 B44735. 0
Downlaad Z27 Type 1 1.0 9530 =T E3368. 0
Download el Tvpe 1 1.0 G626 0 a5 B3210.0
Downl oad
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Radar Type 2 - Radar Waveform

. Eadar Pul=e Humber of e

Trial Td Type E;S;h FEI (us) Pulse= %:: th
Download 0 Type 2 4.1 186.0 28 203, 0
Download 1 Tupe Z 1.3 1vz.0 23 I95E. 0
Download z Type 2 4.8 1353.0 P 452, 0
Download 3 Twpe 2 1.7 155.0 24 37ez.0
Download 4 Type 2 3.6 152.0 27 4283, 0
Download 5 Type 2 1.0 230.0 23 EZ80. 0
Download & Type 2 3.9 zoil.0 28 528, 0
Download T Type 2 1.2 200.0 23 4500, 0
Daownload 8 Twpe 2 2.9 203.0 26 E278.0
Downlaoad a Tupe Z 1.8 z14.0 24 5135, 0
Download 10 Type 2 2.3 189.0 25 4725.0
Download 11 Type 2 1.1 223.0 23 E244.0
Dewnload 1z Type 2 1.4 180.0 23 3450. 0
Download 13 Type 2 1.1 2020 23 4648, 0
Download 14 Type 2 Z.4 223.0 LS E72E. 0
Download 15 Type 2 1.2 164.0 23 37T2.0
Daownload 16 Twpe 2 1.2 125.0 23 45038, 0
Downlaoad 17 Tupe Z 4.5 166. 0 2o 4514, 0
Download 18 Type 2 22z 183.0 25 45325.0
Download 19 Type 2 3.0 227.0 26 Eo02. 0
Dewnload Z0 Type 2 1.1 157.0 23 4301.0
Download 1 Type 2 2.1 2EE.0 oL EEZE. 0O
Download ZE Twpe 2 5.0 151.0 2o 2490
Download 23 Type 2 3.9 122.0 25 B378.0
Daownload 24 Twpe 2 4.0 175.0 28 4900. 0
Downlaoad 25 Type 2 1.8 150.0 24 4320. 0
Download 26 Type 2 2.1 226.0 24 E424. 0
Download 27 Type 2 4.9 206.0 20 Ea74.0
Download 25 Tupe 2 2.0 205,10 24 4992, 0
Download
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Radar Type 3 - Radar Waveform

. Radar Ful=e Huomsber of Taveform

Trial Id Type E;:;:h PET (us) Fulzes I{.:: th
Download 0 Tvpe 3 9.1 3630 15 5834, 0
Download 1 Tvpe 3 5.3 2350 15 3vs0.0
Download z Type 3 9.5 440.0 1s Taz0. 0
Download 3 Twpe 3 G. 7 z221.0 16 4656, 0
Download 4 Twpe 3 5.6 J&7.0 17 G572, 0
Download LS Twpe 3 5.0 319.0 16 5104.0
Downlaoad B Twpe 3 5.9 220.0 15 3980.0
Downlaoad T Tvpe 3 52 219.0 15 3804.0
Download o Tvpe 3 7.4 402.0 17 5334.0
Download o Tvpe 3 5.5 414 .0 15 G524, 0
Townload 10 Type 3 7.3 231.0 15 S5, 0
Download 11 Type 3 6.1 297.0 15 4752.0
Download 12 Twpe 3 G4 286. 0 16 4576, 0
Download 13 Twpe 3 6.1 4520 16 T38z2.0
Download 14 Twpe 3 7.4 F89.0 17 G753, 0
Downlaoad 15 Twpe 3 5.2 3720 15 B9RZ. 0
Downlaoad 15 Tvpe 3 52 454 0 15 7424 0
Download i7 Tvpe 3 = 450. 0 15 5100.0
Townload 15 Tivpe 3 V.2 221.0 15 3835, 0
Townload 19 Type 3 5.0 214.0 17 3535, 0
Download z20 Twpe 3 G.1 475.0 16 TE45. 0
Download 21 Twpe 3 7.1 2582.0 16 4512, 0
Download 22 Twpe 3 10.0 459.0 15 g50z. 0
Downlaoad 23 Twpe 3 5.9 2258.0 15 4104.0
Downlaoad 24 Tvpe 3 = 250.0 15 4800, 0
Download 25 Tvpe 3 5.5 333.0 15 5325.0
Download 26 Tvpe 3 7.1 410.0 15 S50, 0
Townload 27 Type 3 9.9 201.0 15 3515, 0
Download Z5 Type 3 7.0 343.0 15 5485. 0
Download
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Radar Type 4 - Radar Waveform

. Eadar Pul=e Homhbher of e

Trial Id Type E;:;:h FET (u=) Pulse= IE:: th
Downl oad o Tvpe 4 17.9 353.0 15 E445. 0
Download 1 Tvpe 4 11.7 235.0 12 2820.0
Downl oad z Tvpe 4 19.5 440.0 15 ro40. 0
Download 3 Type 4 12. 7 241.0 12 3492.0
Downl oad 4 Tvpe 4 156.49 387.0 15 BS05. 0O
Dowrnl aad 5 Tvpe 4 11.1 3192.0 12 3825.0
Downl oad G Type 4 17.5 zz0.0 15 I300.0
Download T Tvpe 4 11.5 219.0 12 ZEZ5.0
Downl oad g Tvpe 4 15. 2 402. 0 14 B5Z5.0
Download = Tvpe 4 12. 4 414. 0 12 4965, 0
Downl oad 10 Tvpe 4 15.9 231.0 13 300350
Downl oad 11 Tvpe 4 11.3 287.0 1z 38540
Downl oad 1z Tvpe 4 12.0 286.0 12 J43z2.0
Dowrnl aad 13 Tvpe 4 11.3 452. 0 12 EE44. 0
Dowrnload 14 Type 4 14. 2 3990 13 E187.0
Download 15 Tvpe 4 11.5 3rz.0 12 4454 0
Downl oad 15 Tvpe 4 11. 5 454. 0 12 EEES. 0
Download 17 Tvpe 4 15. 9 450. 0 16 rz0o.a
Downl oad 15 Tvpe 4 13,7 221.0 13 2873.0
Downl oad 19 Tvpe 4 15. 4 214.0 14 2895 0
Downl oad 20 Tvpe 4 11.3 475. 0 12 BY36.0
Dowrnl aad 21 Tvpe 4 13.6 282.0 13 FE65. 0
Download 22 Type 4 20.0 459, 0 15 rgz4.0
Download 23 Tvpe 4 17.5 225.0 15 34z0.0
Downl oad 24 Tvpe 4 17.7 250.0 15 37E0.0
Dowrnload o5 Type 4 1z.3 333.0 12 3995.0
Downl oad 25 Tvpe 4 15.4 410.0 13 BE330.0
Downl oad 27 Tvpe 4 19,7 201.0 15 F216.0
Download 258 Tvpe 4 13.3 3435.0 13 4453 0
Dowrnl oad
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5530.0 1 15 5492.0 1
1 5530.0 1 16 5492.0 0
2 5530.0 1 17 5497.0 1
3 5530.0 1 18 5494.0 1
4 5530.0 1 19 5495.0 1
5 5530.0 1 20 5568.0 0
6 5530.0 1 21 5566.0 1
7 5530.0 1 22 5562.0 1
8 5530.0 1 23 5564.0 1
9 5530.0 1 24 5564.0 0
10 5494.0 1 25 5567.0 1
1 5492.0 1 26 5566.0 0
12 5492.0 0 27 5562.0 1
13 5492.0 1 28 5566.0 1
14 5494.0 1 29 5564.0 1
Detection Percentage (%) 83.3%

Type 5 Radar Waveform_0

Boar st Pol=e l:]_:lirp Huomber of
l%ffset widih (a=) i ﬂ.t:])n. ;uls:s per |[PET—1 f(u=) |[PET—2 {(u=x) |[PET—F (ua=x)
o= = o=
SFS0O1.0 S5, = 17 =] 1515, 0 1157. 0 151=. 0
17v4Ezz. O 54,1 17 1 Z000. O — —
4427 TF. 0 27,3 17 = 1Z&51. 0 1=421. 0 153685, O
BE15515. 0 (1= =] 17 1 1101. 0 — —
S3E232. 0 S2.5 17 = 14=2=. 0 1994 0 —
153592, 0 s50. 3 17 1 15r7=2. 0 - -
SFEE4E51.0 SE. 35 17 =] 15035 0 101=2. 0 15354, 0
AQEZT7TF. 0 523 17 1 1=Z&1. 0 — —
BE5449 . 0O T3.5 17 = 11353s. 0 1055, 0 —
1325220 55,0 17 1 1735, 0 — —
SOZISSE2. 0 S5, 0 17 1 15921 .0 — —
4743540, 0O 51.7 17 1 1545, 0 — —
S45255. 0 Es. 0O 17 1 1295 0 — —
111484, 0O 5z.0 17 1 1Sv7=Z. 0 - -
251 7SS, 0 S5, 0 17 = 1504, 0O 14z0. 0 —
AEZZ0S. 0O BE3. = 17 1 14=1. 0 — —
BZITVISS. 0 55. 4 17 1 1S&ES. 0 - -
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Report No.: 2204TW0107-U3

Type 5 Radar Waveform_1

Bar=t Pulse Chirp Huomber of
0ff=zet 5 ¥idth Pulses per |[PRI-1 f{us) |[PERI-2 f{us) [PRI-3 {us)
Fidth (us)
{us) ) Bur=t
1706R1.0 935 & 3 12450 1867.0 1723.0
494238, 0 G4, 8 G 1 1108.0 - -
clglzae. 0 4.7 G 2 19450 1142.0 -
1140035, 0 2.1 [ 1 1687.0 - -
131288.0 Gd. 4 & 1 1830.0 - -
453102.0 o3 9 & 3 1640.0 1453.0 1325.0
TTEZEZ. 0 6.0 & 3 1007.0 1080.0 1262.0
10932850 6. o G 3 1126.0 1104. 0 1739.0
o1B20.0 ET7. & G 1 1243.0 - -
Type 5 Radar Waveform_2
Boar =it Chixp Homber of
%Eiset Eﬂ:ﬁ (a3 |®= -1211 gizis per |[FPET—1 fu=) |[PET = (u=) |PET—= (w=)
155211, 0 (= - ¥ =0 1 105=. 0O —
SEZS4-9 0 25 .4 =0 = 144=_ 0O 1=20a. O 1755 . 0O
A47S=F1.0 (== =0 1 17s92. 0O —
Z31 740 S1. 7 =0 = 125=. 0 1Z55. 0 —
1S5S427. 0 5=, 7 =0 1 11350 — —
Sl1z=04a7. 0O 9.9 =0 = 157, 0 17aS. 0O 10429, 0O
455051 . 0 =TS ¥ =0 = 1305, 0 1S=4. 0O 17¥S=2. 0O
ESS=. 0 E=1 = § =0 = 17&SS. 0O 15742, 0O 1499, 0O
la99z25. 0 53, 3 =0 = 1950, 0 1SS=. 0 —
Z24 TS0 0 TS, 35 =0 = 1S53 0 1414 0O —
ASSHESSE0. O SO, 4 =0 = 1SS0, 0O 1S0O=. 0O —
ES==45 . 0 S5, 1 =0 = 1237F&E. 0O 12=35. 0 13325 0
1512470 5.5 =0 = 19S=. 0 1541 . 0O 1054, O
Z2rrozs. 0 5355 =0 1 1a4=25. 0 —
4Z=135. 0 ET. 5 =0 = 10130 15=4. 0O —
ESSS04. O S0, S =0 = 1=5&. 0 1s10. 0O —
1127, 0O (=1 =0 1 12991 . 0 —
ZEs00sz=. 0O (=T S =1 =0 1 11 7F5. 0 — —
A0S5S4, 0O S1. = =0 = 1201 . 0O 1=545. 0O —
Sar7yO09s. 0O (= E- S =0 = 1955, 0 1s=S7. 0 1=257. 0
Type 5 Radar Waveform_3
Burst Pulse Chirp Humber of
0ffset 5 ¥idth Puolse= per |[FRI—1 {u=) [FRI—? (n=) [PEI-3 (u=)
¥idth (u=s)
{us) z) Burst
193578, 0 T2.8 =] 2 1035. 0 1145. 0 -
4843370 a3, 3 a 2 10910 1227.0 -
Fr3ges. 0 gr. T =3 I 1537, 0 1141.0 15520
1064455, 0 =] =] 2 13929, 0 1853. 0 -
163026, 0 a4 b= 2 1651.0 109y, 0 -
447519, 0 94 0 =] 3 1626. 0 1829.0 13v1.0
TIQYZ0.0 B3, 7 a 1 12040 - -
10279120 Q9.4 =3 3 1719.0 1054, 0 14030
1222290 B7.3 =] 2 1972.0 1052. 0 -
412467 .0 T3 T a 2 1477. 0 1744 0 -
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Type 5 Radar Waveform_4

Bor=t Fal Chirp Homber of

Offset '.d:ﬁ 0 3 [Wideh Pulses per |[FET—1 {(us) [FET2 {(ax) |[PET—3 {us)
o=} * b (EH} Buour =it

4T9449 0 54 = 15 i iE==tc — —
EZ1i052. 0 61,2 15 1 1475 0O — —
E4a0z5. 0O TZ. T 15 = 1154. 0 1004, 0 —
ZIEOSS. 0 5.1 15 = 1713 0O 14550 —
4151&1. 0 ST, 4 15 = 1410, 0O 1m=z1.0 17=a. 0
SoEZE0. 0 ST, 3 15 = 1338, 0 17230 1307, 0
1674, 0O = 15 = 1755 0O 1196, 0 172E. 0
ZizzE0. 0 @1, = 15 = 1G6ZZ. 0 17FE. 0O 1145 0
IQ4EIE. 0 54, = 15 1 1951, 0 — —
ETE4&5. 0 Ti.1 15 = 1G=a. 0 107E. 0O —
S9EE1.0 EE. 15 1 16z, 0 - -
190851 . 0 52 & 15 1 151&. 0 — —
STIZTE.0 &5, 5 15 = 1S3, 0 1970, 0 —
ES13E0. 0 R 15 = 1z03. 0 1S54, O 1213 0
FI4O5S. 0 T & 15 = 1023 0 1EE2. 0 —
163035, 0 aE. 4 15 = 173E. 0 1946 0O —

Type 5 Radar Waveform_5

Bur=st Pulse Chirp Humber of
Dff=et 1 dth (aus) Tidth Pulses per |PRI-1 (us) |[PRI-2? {us) |FRI-3 (us)
{ } Tidt ns }

us T Burst
G99163.0 o9, 7 5 3 lgga. 0 1728.0 1643, 0
1064330.0 61.3 5 1 1383.0 - -
1428013.0 E¥. 1 5 1 1152.0 - -
292402, 0 1.8 5 2 1241.0 1376.0 -
BEE13T. 0 993 5 3 1240.0 1289.0 1084, 0
1017022.0 b 2 & 3 1451.0 17160 18&80.0
1382822, 0 B4 7 B 1 1say. 0 - -
247386.0 9z 3 B 3 11g0. 0 121a.0 1945 0

Type 5 Radar Waveform_6

Burst Pl Charp Humber of

NDEfset s Ji]‘i s » Width Pul=e=x per |[PRT—1 {(u=) PRT—2 {(u=s) PRET—3 (o=
[ * = (EH ) Bar =it

ZEGEOSE. O Sa. o 16 = 1@=1. 0 14z1. 0 1236, 0
AETIOE. 0O z0. = 16 = 14m7. 0O i1z0v. 0 —
SZE1S1. 0 &0, T 16 1 13100 — —
S495=. 0 ar. 2 15 = 1516 0 1474 0O 195=. 0
ZEs2ZE. O [ == =] 15 1 1s23=. 0 — —
4STASS. 0O 59,4 15 1 1017. 0 — —
sOssSO9. 0O Sl. =2 15 = 151=.0 15=0. 0 —
F4AOSS. O ar. 0 16 = 13=3. 0 13S0, 0 19210
44504 0 o1 16 = 1973 0 1654 0 —
415269 . 0 525 16 1 1705 0O — —
EEGEE5. O Fa.0 16 = 1547 0O 1asz. 0 —
E=Z=rFE. 0 s9. 1 15 =2 1774 0 102 0 —
ZZ4-o0. O [=F=ec] 1= 1 1z2e5. 0 — —
SE4r-S54. 0O [=1=1Nrs 15 = 15935, 0 1551. 0 —
BEE5S54. O BE. 1 15 1 15==.0 — —
Szz4aT. O OB 16 = 1431. 0 127E. 0 —
ZOz1&Z. 0 o0, = 16 = 132, 0 14as0. 0 1674, 0

FCC ID: 2AXJ34X75

Page Number: 109 of 213




M

m IA Report No.: 2204TW0107-U3

Type 5 Radar Waveform_7

Bur=st Fulse Chirp Humber of
%ff;et ¥idth (us) }:ﬁt% Pulses per [PRI-1 {us) [PRI-? (us) [PRI-3 {us)
us T Burst
T9R349.0 3.4 G 2 1034. 0 1040. 0 -
1168212, 0 g0, 3 b 1 1335.0 - -
24018.0 g0, 1 b 1 1626, 0 - -
38EE33.0 8.3 5 3 1434. 0 16850 1883.0
fhO94e. 0 63,2 5 1 1383.0 - -
1114288, 0 6d. 4 5 1 1547.0 - -
1474196, 0 ar.a b 3 1vav. 0 1862, 0 1862, 0
342663.0 Bz, 8 b 1 1642, 0 - -
Type 5 Radar Waveform_8
g‘érf::t P‘-'lse Elil.ilii gﬁ::z ;ef:r PEI—1 f(ux) |PREI—2 (u=) |[PEI—3 (u=x)
{u=) Ridth (u=) (M=) Burst
403331, 0 G0, 4 iz 1 1210.0 — —
GOSGE43. 0 24 3 1z 3 1455 0 1053, 0 1865 0
S18264. 0 B2 4 1z 1 1470, 0 - -
1695584, 0 2.z iz 3 1015. 0 1342, 0 1750, 0
ITE00S. 0 5. 5 1z 3 1884, 0 1810, 0 1486, 0
GE4146 0 T4. 5 1z = 1742 0 1223 0 -
TE1T40.0 a1 1z = 1317.0 11900 -
144526, 0 BE. 5 iz 1 1644, 0 — —
FE1487. 0 a0. 5 1z = 1776 0 1144 0 -
EET1S0.0 0.3 1z 3 18470 1602 0 1722 0
TETOOL. O 57.2 iz 1 1623, 0 — —
118804 0 TT. = 1z = 17700 1057, 0 -
EZEEZZ. 0 2.5 1z 1 12500 - -
E3zz40. 0 8.9 iz 3 1621. 0 1316, 0 1430, 0
Type 5 Radar Waveform_9
Bur=t Pulse E]_.iirp Humher of 3 »
Dffset ¥idth (us) Tidth Puolses per ([PETI—1 fu=s) |[PRI—2 (u=) [FRT-—3 (u=)
{u=} ! = (M=) Burst
1035111, 0 S94. 5 T 3 15335.0 1200, 0 1442, 0
1308290 ooo ¥ 3 1172.0 19290 1402, 0
4z1510.0 ES. 4 T 1 157s. 0 - -
7fi111sv.0 S0.6 T 2 1254. 0 1939.0 -
10026585, 0 BEQ 2 T 1 17750 - -
QEOTE. 0 EE. T T 1 1304 0 - -
386559, 0 BE3.6 T 1 1635. 0 - -
GBTE3T3. 0 EG. 0 T 1 1585, 0 - -
QEEd6E. O 21.0 ¥ 2 1143.0 1119.0 -
Eans1. 0 a5 2 T 3 15585. 0 1501.0 1615. 0
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Type 5 Radar Waveform_10
Buar=st Pulse l:]_lirp Huomber of
%Ef*}set ¥idth {us) T:;]d[:]}l gi::g per |PEI—1 f(u=s) |[PET—2 {(u=) [PBT-—3 (u=)
2910435, 0 Fr.65 10 =2 1549. 0 13335.0 -
B3351v4. 0 =3 10 b 1z24z.0 1z45. 0 -
Tr4571.0 TE. 5 10 = 12470 1855. 0 -
19502, 0 4.9 10 = 17620 1515. 0 -
ZE1057. 0 94. 8 10 3 1494 0 1305, 0 115%. 0
BEO4115. 0 Bz . 9 10 1 1025.0 - -
T4EEET. O F1. 7 10 = 1125.0 1015. 0 -
QETVs02. 0 |S1=Tr 10 1 1210.0 - -
231808 0 52,8 10 1 17970 - -
4726ET7. 0 54. 6 10 3 1731.0 15700 1117. 0
Tl4239.0 9z, 4 10 3 1052, 0 1495, 0 1571.0
SETIVE. 0O 5565 10 1 19z0.0 - -
Type 5 Radar Waveform_11
Bur=t Pulse Chirp Humber of
Dff=et ¥idth (as) ¥idth Pulses per (PRI-1 {us) |[PRI-Z? {(us) [PEI-3 (us)
{us) (WHz) Bur=t
a0284Z2. 0 To. 8 5 2 1919.0 14490 -
BEEE53. 0 L 5 1 1502, 0 - -
102Y725.0 g3. 8 5 3 1686, 0 1914.0 1332.0
1390199, 0 5.1 5 3 1837.0 1326.0 1909, 0
zhE457. 0 b4 9 & 1 1305, 0 - -
BZ1853. 0 B, 6 & 1 1658Z.0 - -
S9a483%. 0 gl.48 b 2 117¢.0 1510.0 -
15346526, 0 7o, 4 b 2 1554. 0 1997, 0 -
Type 5 Radar Waveform_12
Burst Ful Chirp Homber of
%££§Et Iid:ﬁ {as) E:ﬁt? Fulses per (FRI-1 (us) |[FEI—2 {us) [FEI-3 f(us)
ns T Bur=t
1528589, 0 3. 9 & 1 1720.0 - -
E1Z2a15.0 B2 3 & 1 1B35.0 - -
534021.0 7.2 & 3 1228.0 18450 1485. 0
11E8515. 0 g4.5 & 3 1E77. 0 1407.0 1201.0
180117 .0 BB T & 1 1637.0 - -
472478, 0 0.3 & 2 1710.0 1664 0 -
TOE3RT. O &0.9 & 2 1E0E. 0 1328.0 -
1117782, 0 B2 7 & 2 1917.0 1267.0 -
110353, 0 BEE. 2 G 1 1387.0 - -
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Type 5 Radar Waveform_13

Bur=t Pul Chirp Humber of
Dff=et l'd:ﬁ {us) Tidth Pulses per (PRI-1 {(us) |PRI-2 (us) [PRI-3 {(us)
{us) * =0 (mMz) Burst
487281.0 gz, 2 5 2 1050.0 1441. 0 -
240583 0 aoo0 5 3 1318.0 1695, 0 iooi. o
12143090 B4 4 5 1 1679, 0 - -
4070 63,3 g 1 1118.0 - -
442751, 0 Y. 2 g5 1 1733.0 - -
g0s214. 0 64,5 g5 1 1574.0 - -
1169326, 0 63,8 g5 1 1263.0 - -
34540, 0 93,7 5 3 1676.0 1690, 0 1606, 0
Type 5 Radar Waveform_14
Bur=st Pul=e E]_lirp Humber of
ﬂifset ¥idth (u=) ¥ ﬂ.:h gi::g per ([FRT—1 {u=) [PRT—2 (u=) [PET—3 (us)
ZE4255. 0 94 3 10 3 1612.0 1927.0 1832. 0
BOT1&T. 0 51.9 10 1 1985, 0 - -
T4SETTF. 0 Fr.5 10 b= 1637, 0 1127.0 -
990554, 0 B3, 5 10 =2 1009, 0 1554, 0 -
25345435, 0 91.56 10 3 1515.0 1495, 0 1725.0
477391, 0 54, 4 10 1 15335. 0 - -
Tl1345z. 0 55, 4 10 = 15345. 0 194z, 0 -
SET547.0 958 10 5 19535, 0 19582, 0 177z, 0
205242 .0 2.0 10 = 1230.0 1595 0 -
44 TESZ. 0 51.0 10 1 12320 - -
E80122. 0 E3. B 10 1 1197.0 - -
QESE25. 0 ar¥. 0 10 < 15950 1855, 0 1831.0
Type 5 Radar Waveform_15
Bur=t Pulse Chirp Humber of
Dff=et ¥idth (as) Tidth Pulses per (PREI-1 {us) |[PRI-2 (us) [PRI-3 {us)
{us) {WHz) Burst
2e3540.0 4.2 6 i 15355.0 15314. 0 -
B27161.0 60, & 6 1 1562.0 - -
IETEE3. 0 911 g 3 1977.0 1985.0 1v0z. 0
1382780, 0 4.2 6 i 1451.0 1471.0 -
219025, 0 2.5 6 1 1237.0 - -
BE1547.0 g5, 2 6 3 1076.0 1541. 0 1030, 0
B4R1v1.0 .2 g 2 14E6. 0 1125.0 -
13082568, 0 94 5 6 3 1957.0 1504, 0 1173.0

FCC ID: 2AXJ4X75 Page Number: 112 of 213




mu Report No.: 2204TW0107-U3

Type 5 Radar Waveform_16

Bur=t Pulse Chirp Homber of
0ff=et - ¥idth Pulses per ([PRI-1 {us) |[PRI-2 (us) |[PRI-3 (us)
¥idth (us)
{us) {lHz) Burst
174018.0 91,3 & 3 1150.0 1074.0 1033.0
BE3TT04.0 B3l & 1 1388.0 - -
Soo10s.0 4.3 & 2 1174.0 18859 0 -
1263793, 0 2.1 & 2 11880 11e¥.0 -
129222.0 891 & 3 1287.0 lan4. 0 1231.0
492949 0 605 & 1 1311.0 - -
cbb3ss. 0 a0 v & 2 1781.0 1404 0 -
1217V819.0 gb. 8 & 3 100, o 1181.0 1115.0
Type 5 Radar Waveform_17
EE;:t E“i‘%:]‘: =) E]il.ilzi; EEEE; ;fr PET—1 {as) |PRT—2 (u=} |[PET—3 {(a=)
5455, 0 SS. 0 1= = 1===. 0 14==. 0O 1357. 0
15835, 0 5= = 15 1 15520 — —
Z4anrFz==. 0 T1l. 5 1= = 11540 1=Z=s. 0 —
A9[10=0. O [0, = 1= = 190=. 0O 19==. 0O 1540, O
15754 0O 595 15 = 1514 0O 1925 0 —
1592031 . 0 S5, 4 1= = 104=_0 11s=. 0 140, O
SEEESS. O (=1 B 1= 1 100=. 0O — —
47EESE5. 0O 50. 5 15 1 10=5. 0 — —
SZ2E5015. 0 54, = 1= 1 152=. 0 — —
15035&7. 0 [ == ] 1= 1 11=0. 0 — —
SOZS7E. 0 (=, 1= = 15570 1=5=1. 0 —
4553230, 0O [=i= ] 1S = 1245, 0O 1594, O 1FrFe2. 0
s0sS0zZ0. 0O (== S 1= = 145=. 0 1=v1.0 —
1313350, 0 SS. 0 1= = 11==. 0 1571. 0O 1vS0o. O
2835170 85, 0 15 = 1s54=_ 0O 1s=0. 0O 100=. O
4=37E1S. 0 L= - 1= 1 14470 — —
ES9Os54. 0O Tr. 3 1= = 1=54. 0 10=7F. 0O —
11=Zs545. 0 85, 7 15 = 1=Z==. 0 1453 0O 1539 0O
Z55s5192. 0 =1.0 1= = 1==0.0 115=. 0 —
Type 5 Radar Waveform_18
Bur=t Ful Chirp Humber of
ODff=eat "ﬂ:]‘i {us) Tidth FPuolsex per |[PEI—1 {us) |[PET—2 (u=) [PET—3 {(u=)
{ux]) * w= (HH=) Bur=t
T23504. 0 Fl. 4 = =2 1245 0 1045. 0 -
955090, 0 Er. 9 = 1 1s7r.0 - -
1529420 S0, 3 = 2 11535.0 1152.0 -
427425, 0 s0. 7 =] 1 1110.0 - -
90535, 0 Tl.1 =] 2 1503.0 1415, 0 -
S953101.0 §59.5 =] 3 1415.0 1704, 0 13459, 0
13035650 59 3 = = 1547. 0 1047 0 —
394855 0 7. 4 = 1 16595 0 - -
55551350 55,1 = 5 12159.0 1505. 0 1995 0
SZ0354. 0 = = 35 15344. 0 1925.0 1544 .0
av9s0. 0 5. 4 = 1 1555. 0 - -
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Type 5 Radar Waveform_19
gﬁ;:t Eﬁ:ﬁ =) [':_‘E:ﬂ.{zi; Eﬁ: :; ;f:r PRET—1 {us) |PRET—2 {(us) |[PET—3 {(ua=s)
m=s x nr =t
FE4113. 0 TE. & 1z = 151z 0 1044 0 -
491154, 0 0.9 iz 2 1581, 0 1312, 0 —
GITE43. 0 3.8 1z 3 1027, 0 1943 0 12970
1266 0 Gz 9 1z = 12470 163510 -
ZESE0T. 0 58.5 iz 1 1816, 0 — —
4EEDZE. 0 TE. 8 1z = 1340, 0 10710 -
GT1E1E. 0O 9.5 1z 3 1556 0 1467 0 1784 0
FEE10.0 G4 1z 1 1851. 0 - -
ZIEE0Z. 0 TPl iz 2 1294, 0 1817. 0 —
430548 0 a7. 8 1z 3 1192 0 1225 0 1628 0
G48213. 0 &0 1 1z 1 17140 - -
ZES. 0 @0, 4 iz 3 1974, 0 1147. 0 1355, 0
FOTIGE4. 0O 9.8 1z = 1513, 0 1737. 0 -
4147210 @z T 1z 3 1105, 0 1517. 0 1055 0
Type 5 Radar Waveform_20
Bur=st Pul Chirp Humber of
0ff=zet o Tidth Pulses per (PRI-1 (us) |[PRI-2? (us) [PRI-3 (us)
{us=) Yidth (as) (W) Burst
1090262, 0 Bg. 6 5 2 1131.0 1045, 0 -
1451604, 0 ar. 2 5 3 12v5.0 1445. 0 14358.0
3185816.0 5.8 B 2 1746.0 1186.0 -
G231, 0 3.2 5 1 1549, 0 - -
10445160 2.4 5 2 15813.0 1386, 0 -
1408067, 0 6510 B 1 15¥5.0 - -
2739090 94.9 5 3 1373.0 1157.0 1387.0
B3FT3E.0 B33 5 1 1813.0 - -
Type 5 Radar Waveform_21
Burst Ful Chirp Humber of
Dffset w; d:ﬁ {us) Tidth Pulzex per (PET-—1 {(us) |[PRT-—2 (u=x) |[PEI-3 {(us)
(n=) * b (M=) Bur=st
FE2¥309.0 9.5 =] 2 1094, 0 1272.0 -
Sals9d. 0 1=y =] 1 1949 0 - -
166549, 0 TV T =] 2 15844. 0 1363.0 -
431215, 0 EY. T =] 1 12686, 0 - -
E93555. 0 =B =1 =] ] 1214.0 14220 1450. 0
SR94TE. O EO. 4 =] 1 1594 0 - -
134303, 0 EO. T =] 1 19930 - -
39534350 EO.5 =] 1 1897.0 - -
552405, 0 9.0 =) 2 1as0. 0 1051. 0 -
92ER51.0 =T =} = 2 1506. 0 1455 0 -
101811. 0 530 = 1 1673.0 - -
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Type 5 Radar Waveform_22

Buox =t S Chizp Humbexr of
?iﬁset widih Co=) Ila:l)l gizis per [PET—1 (a=) |[PRELT—=2 (uax) |[PEL-—F L(ua=l)
ZOo01v=. O a9, 0 =0 = ls9d. O 1455, O 1051, 0
SAEZSS. O S0. 5 =0 = 17Ss. 0 1551, 0 —
ASS5E3. O S5, 7 =0 = 1905, 0 1=ss. O 1785, 0
SSOTFS. 0O sS4 = =0 1 1==E. 0 — —
1S2542. O S5, 2 =0 = 1154, 0 14=7. 0 11=1. 0
SEFlls. O o5 =0 = 1911, 0 1s70. 0 —
A47S14=. 0O EERE] =0 1 1ms1. 0 — —
=0140. O 59,5 =0 = 1454, O 116s. O —
lss219. O 535, 5 =0 1 1912, 0 — —
10851 . 0O 55,5 =0 1 1155 0 — —
A53415. O a5, 3 =0 = 1355, 0 1545, O 15190
= =] T1.3 =0 = 1EsSE. 0 1E1S. O —
147F0OSS. O 57. 65 =0 = 17¥E0.0 1=15. 0 —
oz FOs. O S0, 4 =0 1 100, 0 — —
ASESTE. O S5, 0 =0 = 1=7F0O. 0 1444 O —
ESZES1. O 5= 5 =0 1 1S7F7. 0 — —
lzass2. O s=. =2 =0 1 1551, 0 — —
=rssml. 0 o5 5 =0 = 1=19. 0 1m=E0. O 13ss. 0
41SSSE. O 54,1 =0 1 14=7v. 0 — —
ES4519. 0O s=. 7 =0 1 1¥==. 0 — —
Type 5 Radar Waveform_23
Boar=1t Pal == C]_:Li:rp Homber of
DFEFFf=et widith C(u=) Tidth FPoulses per [PET—1 {(u=s) |[PRT—2 {(a=) |PET—3F {(ua=)
{a=s) (=) Boar=sit
1531055 0 =9 16 = 154=. 0 15350, 0 —
SOZOST. 0 [=1m P =1 16 1 1259 0 — —
ATFZ1=25.0 TE. 2 16 = 185=. 0 1330, 0 —
54452 0 51.3 16 1 1145, 0 — —
11013=. 0 T35 1& = 1520, 0 1&8&S. O -
ZS1024. 0 E5. 1 1s 1 1=v¥2. 0 — —
A45Z045 . 0 50T 16 1 15550 — —
S19595. 0 553 16 ] 11v3. 0 17530 1944 0
S900z2. 0 590 16 ] 1254, 0 13520 1755, 0
ZE0071 .0 [T =1 16 1 1555, 0 — —
4Z0095. 0 TE. 5 16 = 13390 15595, 0 —
E015354. 0 55. O 1 1 159, 0 - -
SES170. 0 T35 1 = 1555, 0 14Z59. 0O —
Z23sE03. 0 Tr.4 1s = 17710 15&=. 0 —
4095450 TO. S 16 = 1077. 0 154=. 0O —
SS0OT7ST. 0 524 16 1 155=. 0 — —
47195 0 SZ.0 16 = 1v=9.0 10s0. 0 —
Type 5 Radar Waveform_24
Boar=1t P - C]_:Li:rp Homber of
DEFf=et ®idith (u=) |Fideh FPulse=xs per |[FPET—1 f{u=x) |[PET—2 (ua=x) |[PET—F (=)
{a=) (M) Bor =i
217554, 0 =30 1s = 15&1. 0 142=. 0 —
SETETI. 0 [0 0 16 ] 17S1.0 1154, 0 103510
E5STET. 0O T3.5 16 = 1129 .0 159 7. 0 —
25230, 0 a2 < 1 1 17450 — —
1954250 a5 =2 16 ] 14=9. 0 1=z9=.0 1099, 0
SSTEOZ. 0 S1.0 1&a = 1=05. 0 10vo. O —
E3&6T7TrS. 0O =L S 1& b= 19520 10va. O 1045, 0
517s. 0 S5 3 16 ] 11=2=.0 15920 15325, 0
175104 0O [=t= ] 1s = 1590, 0 101 . 0O 17v17.0
FAGTES. O a0, = 1&a 1 171S. 0 - -
515354Z2. 0 a7 4 16 ] 105E. 0 1720, 0 1554. 0
SESTV021.0 T3. B 1s = 1=7=Z. 0 1s7S. 0 —
1542435 0 @5, 0 1 3 15665, 0O 1541, 0 137S. 0
SE4550. 0 5.8 16 ] 1155, 0 1355 0 1459, 0
A4DE547T. 0 E7. 1 1s 1 15570 — —
BEE551 .0 4.9 16 = 1754, 0 175=. 0 —
1540220 525 16 1 1055 0 — —
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Type 5 Radar Waveform_25

Buar=t Pulse Chirp Humber of
Dffset ¥idth (us) ¥i1dth Pulses per |[PRI-1 {us) |PRT-2 {us) [PRT-3 (us)
{us) (HHz) Burst
E7&14%.0 20, 3 T 3 1250.0 1450.0 15364.0
S9T105. 0 G54 T 3 159590 1327.0 17950
1222511.0 24.0 T 1 1165.0 - -
212857.0 g5, 3 T 3 17080 1915.0 1825.0
E3ETFO1.0 T T 2 17820 1691.0 -
S55404. 0 0. 7 T 2 1v31.0 1400. 0 -
1180877. 0 8.5 T 2 1734.0 1827.0 -
173437. 0 4.7 T 2 1924. 0 1475.0 -
495324 0 a0. 5 T 2 1129.0 15389.0 -
Type 5 Radar Waveform_26
Bur=st Ful Chirp Humber of
Dffzeat "d:]‘i {us=) Tidth FPuolzse=x per |PEI—1 {us) |[PET—2 (u=) |[PET—3 {(u=)
(n=) * = (HH=) Bur=t
Sr05E9. 0 1.2 = 1 14090 - -
934253, 0 gz, 2 =] 2 1005. 0 1035. 0 -
109Z04. 0 S5d. 4 = 3 15325.0 1052. 0 1500. 0
Irzeb1.0 95. 5 =] 3 1472. 0 1200, 0 1305, 0
535421. 0 901 = 3 1170.0 1114.0 1540. 0
99359, 0 g9, 7 =] 3 15654. 0 1695, 0 1634. 0
Y5945, 0 1 = 1 1955. 0 - -
J40552. 0 TO.5 =] 2 1747. 0 1507, 0 -
504952 0 59 2 = =2 1194. 0 11535.0 -
859332, 0 53. 5 =] 1 1571.0 - -
44352 0 S04 = 2 1s05. 0 15020 -
Type 5 Radar Waveform_27
:;E;;:t E‘i‘:}l:]‘: s} E]il.ilzi; Eﬁgéz ;fr PET—1 f{a=) |[PRT—2 {(u=) |[PRT—3 (o=
159495 0 E0. 5 =0 1 17¥a4=_ 0O — —
Sl1s94a9. 0 Tr. B =0 = 110=. 0O 1S&Es. O —
asS4a450. O = = =20 = 1sS1. 0 1s75. 0 —
E51=5. 0 S1. 5 =0 = 1S5S 0 1=30=_ 0O —
151750, 0 S50 =0 1 1=5=_0 — —
E9ETES. O [= 1= =1 =0 = 1301 .0 1===. 0 1151 O
ASHEFES. 0 S50 =0 = 1=Z=4. 0O 1S5S, 0O 19510
5S74215S. 0 55,4 =20 1 1=23==.0 — —
13592110 =1, 7 =0 1 10350 — —
=ZFryEO0=. 0 =1.1 =0 = 1=99=. 0 17Fs1. 0O 157, 0O
AZZITS=Z. 0 (=T S =20 1 1=a2r71.0 — —
ESSZ15. 0 [=1=T 3 =0 = 15=2. 0 107=. 0O —
115547, 0 S4. 0 =0 = 11S=. 0 10&7F. O 1z1=. 0
Zs09219. 0 =1, 7 =20 1 157=.0 — —
A04 7Sd . O SF. 1 =0 = 117=. 0O 11=0. 0O 1353&SS. 0O
Saas5=. 0 [= F= = =20 = 155s. 0 1=a0. O —
IEO0=7F._0 BES. 35 =0 1 1&a=27F.0 — —
Z4Z1=5. 0 (=1 = T =0 = 1041 . 0O 1390, 0 1v=Es. 0
TSS4ara. O 535, =2 =20 1 1=Z=0. 0 — —
ESE5TFO. 0O B9 = =0 1 14=a. 0 — —
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Type 5 Radar Waveform_28
Bur=st Ful Chirp Humber of
%ff;et w; 11:]‘:!1 {us) 'idt]il Fuolzse=x per |PEI—1 {u=s) |[PET—2 (u=) ([PET—3 {(u=)

ns (EM = Burst

145505, 0 95 0 = 3 1745.0 12z20.0 1550, 0O
409057. 0 G7. T =] 3 1353.0 1337.0 1595, 0
5745730 54. 4 = 1 11539.0 - -
937V335.0 9T =] 2 1221.0 i17i1.0 -
1153341.0 52,4 = 1 15352.0 - -
377455, 0 51.5 =] 1 1593, 0 - -
5396595, 0 91,3 = 35 1955. 0 1560, 0O 1553, O
g04545. 0 FO. 1 =] 2 120z.0 1985, 0 -
SO5ZZ2. 0 [0 = 1 16355. 0 - -
344551, 0 &57. 8 =] 2 1265.0 1491. 0 -
BO5392. 0 Fr.d = 2 1014. 0 1185. 0 -

Type 5 Radar Waveform_29
OFfoct Frl=o sraib PoTocl 2L PRt (u=) [PRI 2 (a=) |PRT 3 Ca=d
So@1ya. 0 o4 15 = 1474 0O 1Z77. 0 —
351850 BES. 5 15 1 1vo1. 0 - -
Z13531. 0 245 15 = 1204 0O 1935, 0 1¥7E. 0
FIEZO0. 0 &z 5 15 1 1585, 0 — —
SFTE4AT. O &z 8 15 1 1z90. 0 — —
10818, 0 S8, T 15 1 1335, 0 — —
1917FrFl1. 0O T=E. 5 15 = 1514, 0 1541 .0 -
IFzEEE. 0 O3 15 = 15292 0 17GT. 0 —
BEEZSST. O Q3.2 15 =] 1672, 0 15035, O 1539, 0
TE4ZED . O a5, T 15 = 1102 0 1584, 0 1545 0
169545 . O 5.4 15 = 1562 0 1574, 0 —
FS159E. 0 &30 15 1 1343 0 — —
S3I0S19. 0 a9, T 15 = ZO0o. 0 1137. 0 1509, 0
Tl143=3=. 0 ar. 2 15 = 1354, 0 1559 0 1883, 0
147697, 0O &z, T 15 1 1152 . 0 — —
Fz@EzaAs. 0O S04 15 1 1315. 0 — —
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5491.0 1 15 5532.7 1
1 5493.7 1 16 5535.5 1
2 5496.5 1 17 5538.2 1
3 5499.2 1 18 5540.9 1
4 5501.9 1 19 5543.7 1
5 5504.7 1 20 5546.4 1
6 5507.4 1 21 5549.1 1
7 5510.1 1 22 5551.8 1
8 5512.8 1 23 5554.6 1
9 5515.6 1 24 5557.3 1
10 5518.3 1 25 5560.0 1
11 5521.0 1 26 5562.8 1
12 5523.8 1 27 5565.5 1
13 5526.5 1 28 5568.2 1
14 5530.0 1 29 5569.0 1
Detection Percentage (%) 100%
Type 6 Radar Waveform_0

Iior tmnzy |O 2 = = =

[ n ] =A== 5= S=50 =474 =451 =811

L= [=f-3=1m] s41= =551 7 =53 =1=) [L=rae N =1

pn ] [=argmi= === =1 53504 5551 L=l b )

15 =1 B b E=ZS= L= = [=1=t=1=1 [=prgmim]

=i s495 == 3= EE== [=p=1= R L=he E -

= =P8 L=t = 1 L=1 = ar i =1 =t=1=1 ESTS

=i === 5E==T === L= 3 == S50 7

== [ =1 =y = [ === b [ = irg = 5599 [=pram | =]

- 80} Ss=1 === L=1-8= S45S [=p=a= o]

- ==t 3= S=7 7 == -8 ES9= =1t

=i (=== =) == =3ra s5a0 [=1=ara=] S=2T

LSS 5454 [ = 3= [ == == BES5535 5555

i [=p=t=i L= =1 L= = = L=1=ry"-8 =71

[ =1 =4 =1 Sy =1 L=t 811 S=S05 =1 =t=1=1 =ETrTls

T === == =1 S=07 5=1= SES-a
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Report No.: 2204TW0107-U3

AX5400 Whole Home Mesh Wi-Fi 6

Product Temperature 24°C
System
Test Engineer Peter Relative Humidity 55%
Test Site SR5 Test Date 2022/04/25
Test Iltem Radar Statistical Performance Check (802.11ax-HE160 mode — 5250MHz)-Model

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1=Detection, 0=No Detection
(MHz) Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
0 5250.0 0 1 0 1
1 5252.7 1 1 1 0
2 5255.4 1 1 1 1
3 5258.1 1 1 0 1
4 5260.8 1 1 1 1
5 5263.5 1 1 0 1
6 5266.1 1 0 1 1
7 5268.8 1 1 1 1
8 5271.5 1 0 1 1
9 5274.2 1 1 1 1
10 5276.9 1 0 0 0
11 5279.6 1 1 1 1
12 5282.3 1 1 1 1
13 5285.0 1 1 1 1
14 5287.7 1 1 1 1
15 5290.3 1 1 1 1
16 5293.0 1 1 1 0
17 5295.7 1 1 1 0
18 5298.4 1 1 1 1
19 5301.1 1 1 1 1
20 5303.8 1 1 1 1
21 5306.5 1 1 1 1
22 5309.2 1 1 1 1
23 5311.9 1 1 1 1
24 5314.6 1 1 1 1
25 5317.2 1 0 1 1
26 5319.9 1 0 1 1
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Al
WR“ Report No.: 2204TW0107-U3
Trial Frequency 1=Detection, Trial Frequency 1=Detection,
0=No Detection 0=No Detection
27 5322.6 0 1 1 1
28 5325.3 1 1 0 1
29 5328.0 1 1 1 1
Probability: 93.3% 83.3% 83.3% 90%
Typel-4 87.475% (>80%)
Radar Type 1 - Radar Waveform
i Bl ENE emoe oot ST
L 5 L
Download 0 Type 1 1.0 E73.0 Qz BE3176.0
Download 1 Tyvpe 1 1.0 g15.0 G5 B3170.0
Download z Type 1 1.0 E5S. 0 a1 B3285. 0
Download 3 Tvpe 1 1.0 EES. 0 a5 E3010.0
Download 4 Type 1 1.0 835,10 g7 B3466. 0
Download 5 Tyvpe 1 1.0 633.0 a3 EZOE4. 0
Townload g Tupe 1 1.0 J0E6. 0 15 BE1583. 0
Download 7 Type 1 1.0 B15.0 10z BEES6. 0
Download g Type 1 1.0 BE33.0 el B3262. 0
Download | Tyvpe 1 1.0 7750 T BZo04. 0
Download 10 Tvpe 1 1.0 15.0 B3 BE3244. 0
Download 11 Tvpe 1 1.0 g8a3.0 B BEZO52. 0
Download 1z Tuvpe 1 1.0 7i5.0 ! B3152.0
Download 13 Tvpe 1 1.0 615.0 a6 E3145.0
Townload 14 Tupe 1 1.0 raig. 0 To 23050, 0
Download 15 Tuvpe 1 1.0 G910 T B3207.0
Download 16 Tvpe 1 1.0 1145.0 46 BEZ2805. 0
Download 17 Twpe 1 1.0 1920.0 &8 B3TE0. 0
Download 1g Tvpe 1 1.0 2370.0 23 B4E10.0
Download 12 Tvpe 1 1.0 1623.0 33 E3EE2. 0
Download 20 Tuvpe 1 1.0 1554, 0 a4 BEESE. 0
Download 21 Tvpe 1 1.0 1926. 0 28 BE3025. 0
Townload 22 Tupe 1 1.0 Z277g. 0 19 BETVSE. O
Download 23 Tuvpe 1 1.0 19820 e7 B37E4.0
Download 24 Tvpe 1 1.0 12560 43 E3105.0
Download ol Twpe 1 1.0 £750.0 20 BEO00. 0
Download 26 Tvpe 1 1.0 2065, 0 18 B3355. 0
Download 27 Tvpe 1 1.0 936, 0 54 E3244.0
Download ol Tuvpe 1 1.0 1501.0 36 B4056. O
Downl oad
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Radar Type 2 - Radar Waveform

. Radar Ful=ze Humber of Tareform

Trial Id Type E;:;:h FRT {us=) Fulses IE:: th
Downlaad 0 Tvpe 2 2.3 207.0 25 B175. 0
Downlaad 1 Tvpe 2 4 K 211.0 z9 5119.0
Downlaad z2 Tvpe 2 1.2 203.0 23 455690
Download |3 Type £ o & 196. 0 26 5096. 0
Dowrnload 4 Type 2 4.7 209.0 Pt ] 5051, 0
Download 5 Tyvpe Z z.z 189.0 b 397e.0
Download & Tvpe 2 2.z 166.0 z5 JFa00.0
Download T Tvpe 2 2.7 2220 Z6 BYTz.0
Download g Tvpe 2 1.5 183.0 24 4392.0
Download o Tvpe 2 4 7 215.0 z5 g0Zz0. 0
Download 10 Tvpe 2 1.2 159.0 23 3§ET.0
Download 11 Tvpe 2 4 1s0.0 25 4480, 0
Downlaad 12 Tvpe 2 2.7 185.0 26 45385, 0
Downlaad 13 Tvpe 2 1.5 184.0 23 42320
Downlaad 14 Tvpe 2 2.2 197.0 25 4925 .0
Downlaad 15 Tvpe 2 2.5 1990 Z5 49750
Download 16 Type 2 2.2 163.0 25 4075. 0
Download 17 Type 2 2.7 170.0 25 4250, 10
Dowrnload 15 Type 2 1.5 227.0 24 B445. 0
Dowrndoad 12 Twpe 2 1.5 15z2.0 23 J4%6. 0
Download 20 Tvpe 2 4.0 z05.0 z25 BSE4. 0
Download 21 Tvpe 2 4 5 214.0 29 5206, 0
Download 22 Tvpe 2 1.5 162.0 24 35E5. 0
Download 23 Tvpe 2 1.2 187.0 23 4301.0
Download 24 Tvpe 2 3.8 154.0 27 44750
Downlaad 25 Tvpe 2 3.6 221.0 27 BasY. 0
Downlaad 25 Tvpe 2 3.3 192.0 27 E1E84. 0
Downlaad 27 Tvpe 2 3.0 172.0 25 44720
Downlaad 258 Tvpe 2 3.8 216.0 2y BS3z2.0
Downl aad
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Radar Type 3 - Radar Waveform

. Radar Ful=ze Huomber of Tareform

Trial Id Type E;:;:h FEI (u=) Pulses IE:: th
Downlaad 0 Tvpe 3 V.3 391.0 17 g547.0
Downlaad 1 Tvpe 3 9. F 214.0 15 3F8EZ2.0
Downlaad b= Tvpe 3 5 2 345.0 15 EEZO. O
Downlaad 3 Tvpe 3 T.8 351.0 17 BasY. 0
Download |4 Type = a7 2280 15 4104.0
Download |5 Type = 7.2 369. 0 16 5904. 0
Download 5 Type 3 7.2 313.0 16 B00E. 0
Dowrndoad T Tvpe 3 T. T 223.0 ir BOSE. O
Download g Tvpe 3 6.5 z221.0 16 3536, 0
Download = Tvpe 3 a.z 330.0 15 Ba40.0
Download 10 Tvpe 3 6.2 3920 16 B272. 0
Download 11 Tvpe 3 Q. z 240.0 15 4320.0
Download 12 Tvpe 3 V. T 307.0 17 EZ19.0
Downlaad 13 Tvpe 3 5.5 255.0 15 4125.0
Downlaad 14 Tvpe 3 V.2 331.0 15 B28s. 0
Downlaad 15 Tvpe 3 7.5 4590 17 730
Downlaad 15 Tvpe 3 T2 405. 0 15 ERZ5.0
Downlaad i7 Tvpe 3 v.T 4520 17 rE54. 0
Download 15 Type 3 5.5 4050 15 5450, 0
Dowrnload 12 Type 3 5.5 211.0 15 FITe. 0
Dowrndoad Z0 Tvpe 3 9.0 422.0 15 TRgE. 0
Download 21 Tvpe 3 9.5 3420 15 BZE2. 0
Download 22 Tvpe 3 6.6 351.0 16 gO%6. 0
Download 23 Tvpe 3 6.2 207.0 16 3F31z2.0
Download 24 Tvpe 3 5.5 4250 15 TEES. 0
Download 25 Tvpe 3 5.5 280.0 17 4420, 0
Download 25 Tvpe 3 5.3 215.0 17 JFE21.0
Downlaad 27 Tvpe 3 5.0 4950 17 8432.0
Downlaad 28 Tvpe 3 5.8 435.0 15 r854. 0
Downl aad
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Radar Type 4 - Radar Waveform

. Eadar Pylze Humber of Taveform

Trial Id Type E;:;h PRI (ux) Fulce= %:: th
Download | Tvpe 4 14.0 391.0 13 BOS3. 0
Download 1 Tvpe 4 15. & 214.0 16 34540
Dowrload 2 Tvpe 4 11.4 345.0 1z 4140.0
Dowrnload 3 Type 4 4.9 351.0 14 4214.0
Download 4 Tvpe 4 19.4 225.0 16 3645, 0
Dowrload 5 Tvpe 4 13. 8 369.0 15 4797.0
Dowrnload & Type 4 13.8 313.0 13 4062, 0
Download 7 Tvpe 4 14. 4 285, 0 14 417z. 0
Dowrload g8 Tvpe 4 124 221.0 13 Z573.0
Dowrload ] Tvpe 4 15. 1 330.0 15 4950, 0
Download 10 Tvpe 4 11.4 92,0 1z 4704, 0
Dowrload 11 Tvpe 4 131 240.0 15 3600, 0
Dowrload 1z Tvpe 4 14. 9 307.0 14 4585, 10
Download 13 Tvpe 4 121 255.0 1z 3096, 0
Download 14 Tvpe 4 15,6 331.0 13 4303, 0
Dowrload 15 Tvpe 4 14 6 4690 14 BEEG. 0
Download 16 Tvpe 4 157 405, 0 13 B304, 0
Download 17 Tvpe 4 14. 7 4E% 0 14 BEES. 0
Dowrload 12 Tvpe 4 124 405. 0 1z 4550, 0
Dowrnload 19 Type 4 1z.2 £11.0 12 Z532.0
Download 20 Tvpe 4 17. 8 422 0 15 G330 0
Dowrload 21 Tvpe 4 158 349.0 15 BEES4. 0
Dowrnload oz Type 4 1z.4 351.0 12 4572.0
Download 23 Tvpe 4 11.6 207.0 1z &4a84. 0
Dowrload 24 Tvpe 4 17.3 426.0 15 G380, 0
Dowrload o5 Tvpe 4 16. 7 260, 0 15 @00, 0
Download 2 Tvpe 4 163 213.0 14 EHEZ. 0
Dowrload o7 Tvpe 4 154 495 0 14 Gadd . 0
Dowrload o8 Tvpe 4 17. 2 435.0 15 EET0. 0
Download
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5290.0 1 15 5254.0 1
1 5290.0 1 16 5254.0 1
2 5290.0 1 17 5254.0 1
3 5290.0 1 18 5253.0 1
4 5290.0 1 19 5253.0 1
5 5290.0 1 20 5324.0 1
6 5290.0 1 21 5323.0 1
7 5290.0 1 22 5327.0 1
8 5290.0 1 23 5328.0 1
9 5290.0 1 24 5324.0 1
10 5252.0 1 25 5324.0 1
11 5257.0 1 26 5324.0 1
12 5254.0 1 27 5325.0 1
13 5253.0 1 28 5324.0 1
14 5254.0 1 29 5326.0 1
Detection Percentage (%) 83.5%

Type 5 Radar Waveform_0

Buar=st Pulse l:]_lirp Huomber of
ODFf<et ¥idth (u=) '{;]d{t])l gu].s:s per |(FET—1 {u=) |[PRET—2 (u=) |[PET—ZF {(u=)
ns E nrs
ETES3T. 0 G5, T 10 2 1931.0 1274.0 -
S16204. 0 935 4 10 3 1725.0 149350 1470. 0
52475, 0 B2.5 10 1 1645, 0 - -
041990 2.0 10 2 1123.0 1564, 0 -
544535. 0 95, 3 10 3 1933.0 15344, 0 1545. 0
T89371.0 55. 3 10 1 1016.0 - -
SZE47. 0 55, § 10 1 1737.0 - -
Z274R25. 0 1.7 10 2 150z, 0 1ovi. o0 -
E1&6549. 0 &s0. 7 10 1 177E. 0 - -
TETIZ0.0 592 10 3 11858.0 129z.0 14350
2826. 0 E2. T 10 1 1667.0 - -
2441583. 0 592 10 3 19E6. 0 1101.0 17490
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Type 5 Radar Waveform_1
E(E‘f'iﬁt E“i‘%:]‘: Ca=) E]il.illig; EEEE; ;efr PRET 1 (u=) ([PRT 2 (u=) |PET- 3 C(u=>
SOSSTE. O T1i._. 4 15 = 1&7va. 0O 1945 . 0O —
SASO071. O [=1 = § 15 1 1voOsS. O — —
S13054. O 54, 7 15 1 1454 0 — —
13545 O TOo. 1 15 = 1ivvFi. 0O 10s7. 0 —
b= = 1= Ir s S | =55, =2 13 1 10920 — —
4405035, O T, = 13 = 1=4=_0 1s==. 0 —
EQ4=S=7T. 0 5SS, 0 15 1 1=Z5=. 0 — —
117vool1. O [=1 = 15 1 1==1. 0 — —
ZEES=11. 0 Sr. 4 15 = 1510 1v=7F. 0 17E=. 0
AZO7EL. O 95, 1 15 = 145 0O 1154, O 1S0O7. 0
ETV5S1s. 0 55. 0 15 1 1250 — —
251170 535 15 1 15520 — —
Za49Eos . O (=L =] 1= = 14=7. 0 1512, 0 1==1. 0
A0=015. O =1. 5 13 = 1==v. 0 14341=. 0 —
EEESEZ. 0O A= 13 = 1=vF=2. 0 15==.0 —
To154. 0O Ta. 5 15 = 147v=_0 1z==2.0 —
EZ1l=aT7T. 0 E=1- N =1 15 = 117Fv¥. 0O 1505, O 11=1. 0
SSAl1=5. 0 E7. 9 15 = 15=7. 0 1=z99. 0O —
ESZE9SS. 0O T1. 7 15 = 1S0=. 0 17sS4. O —

Type 5 Radar Waveform_2
Bur=t Pulse Chirp Huomber of
0ff=et - ¥idth Pulses per ([PRI-1 {us) |[PRI-2 (us) |[PRI-3 (us)

¥idth {(us)

{us) (WHz) Burst
14353640, 0 9z 5 3 1444. 0 1045, 0 110z, 0
BOsz07. 0 g8, 6 5 3 12730 1836, 0 1745, 0
oegEes. 0 793 b 2 1524. 0 1422.0 -
1231353.0 94 .5 5 3 1301.0 1890, 0 1855, 0
Sa0vs. 0 Ba 2 5 1 1628. 0 - -
461621, 0 az2.0 b 3 1342.0 15847.0 1180.0
024155, 0 g3.9 5 3 1556, 0 1579.0 1217.0
11892910 B30 5 1 1608, 0 - -

Type 5 Radar Waveform_3
Bur=st Ful Chirp Homber of
Dff=zeat "d:]‘i { > ¥idth Fuolzsex per |([FREI—1 (u=) |[PRT—2 (u=) |[PET—3 (u=)
{ax) * b (M=} Bor=t
333610 TO.5 1z z 18265. 0 1023. 0 -
ZEE353. 0 54,1 1z 1 1599 0 - -
479511, 0 GT. 3 1z = 14590 1¥59. 0 -
FO1904. O 9.2 iz ] 1100. 0 1377.0 1551. 0
E570.0 54.1 1z 1 1203. 0 - -
ZEaZ¥3. 0 51.82 1z 1 1927.0 - -
451203, 0 @5, 0 1z = 1975, 0 1145. 0 151z. 0
575453, O 3. T 1z 1 1417.0 - -
S90599. O 55. 4 1z 1 17z0.0 - -
2014510 TY.3 1z z 1872, 0 1336. 0 -
475143, 0 5.5 1z 1 1963 0 - -
545292, 0 ar. 0 1z = 1995, 0 1331.0 1534. 0
SEQZVZ. 0 a5, 3 1z i 1616. 0 17510 1405, 0
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Type 5 Radar Waveform_4
Bar=t — Chirp Humber of
?£§§et Easae Cme ) '1d:? Ful=e= per |FET—1 (a=? |PRT—= (u=?> |PRT—= (a=>
113=47. 0 515 1o 1 1=8s. O — —
sETas0. 0 ar = 19 = 1547 0O 1057 O 11 0
ADEFOL. O 555 1o 1 1z=7.0 — —
Sarss1. 0 ST 19 = 1=5a. 0 13s0. 0 —
Sama4 0 S5 a 19 = 1=Es 0 IEE ] 1929 0
FEoO4m. 0O EENE 1o = 14zo. O 1981, 0O 1577. O
SEZaTs. O B 19 = 1=os. 0 1275, 0O 1vao. o
sSI10¥=. 0 S a 19 1 1154 0O — —
FTTO44. 0O SE . e 1o = 1555, O 1=v0. 0O 170z, 0O
Trilass. O @1 = 19 = 1553, 0 1715. 0O 10v=E. O
SEEE0T. O ST, = 1o = 1S5z, O 17oE. O 1504, O
Somess. O oz = 19 = 1510, 0 199=. 0 1552, O
soEss. 0 ST a4 19 = =] ICEENE] —
Fo4as14. 0O s0. 7 1o 1 1516, 0 — —
FE0004. O S0, e 19 1 1=5=. 0 — —
ag9z1=8. 0 @z = 19 = 17T 0O 198 O 1147 0O
41531, 0 sz, 0 1o 1 145=. O — —
1568 vo9. O 55 a 19 1 1541. 0 — —
ZE1145 0 a1 19 = 1490 0 1550 O —
4Avs0=0. 0 =51, = 19 = 1530, 0 1==1. 0 —

Type 5 Radar Waveform_5
Bur=st Ful=e Chirp Huomber of
DFfFf=set 5 Fidth Pul=ze=x per |FRI—1 {u=) [PET—Z (u=) |PRT—3 (u=x)

Fidth (ux)
ns =) Buor=st

397010 ET.8 10 1 1953 0 - -
251027.0 57. 5 10 3 1r11.0 14320 1401.0
EZZZ54.0 9207 10 I 1rdad4. 0 1519.0 1506, 0
54394 0 ¥O.1 10 2 1634. 0 15327.0 -
9585, 0 E3. 5 10 1 1973. 0 - -
2eZ020. 0 E3. 9 10 1 1546, 0 - -
494472 0 1.7 10 1 1001. 0 - -
FT34375. 0 g55.9 10 3 1273. 0 1572.0 1254. 0
97YETE4. 0 55.0 10 2 1954. 0 1325.0 -
2218650 ¥O.3 10 b 1863. 0 1263, 0 -
453394 0 a7 2 10 3 1251.0 10050 1397.0
FosL00. 0 ¥3.0 10 2 1050, O 1375.0 -

Type 5 Radar Waveform_6
Burst Fulse Chirp Huomber of
DEFfF=et ¥idihL ( 3 ¥idth Pol=zex per |[PET—1 {(u=) |[PET—2 (u=x) |PET—3 (u=)
(o=} * = (M=) Bur=t
247154, 0 ¥a. 9 10 2 1340, 0 17550 -
192078, 0 ¥z, 9 10 2 15327. 0 15435. 0 -
43534140. 0 S50.5 10 2 1512, 0 115850 -
G74342. 0 911 10 3 1213. 0 1912 .0 1903. 0
918634, 0 53.8 10 1 15899 0 - -
1623630 ¥O. 7 10 2 1230. 0 1497 0 -
4041320 ¥3.9 10 2 1953 0 1014 0O -
544505, 0 95,1 10 3 1454, 0O 15930 1375.0
S5a490. 0 95. 5 10 3 1445 0 15030 1451.0
132219.0 95. 5 10 3 1572. 0 1ar1.0 1555. 0
373500, 0 S54.0 10 3 1302, 0 1558650 1450. 0
51635375, 0 ¥3.0 10 2 1595 0 10350 -
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Type 5 Radar Waveform_7

Burst Pul Chirp Homhber of
I%:E:E'-}_:et = d:]‘: Ca=) 'iﬂ.t]}l Fulze=z per |FEI—1 f(u=s) |[FEIT—2 {(u=) ([PRET—3 (u=)
s (M- Burst
TE157V1. 0O S0, 1 11 = 1554 0 1210 -
94707 0 954 11 ] 15320 1070, 0 1550, 0
SI1vs00.0 S5. T 11 e 13910 1EE1. 0O 14=1. 0
B39531. 0 91 .3 11 3 17660 1952 0 1442 0O
TE3IT44. 0 a5 4 11 3 10400 1025, 0 1557. 0
E73ES.0 B = 11 = 1399 0 13850 -
25953970 954 11 ] 15520 1954 0 10=7. 0
513154 0 TL.5 11 = 15910 1915 0 -
TIGETST. 0 TE8. 6 11 2 15110 1354 0 —
F9E27.0 85T 11 1 19599 0 - -
ZEZE5Z2. 0 911 11 3 11170 1445 0 1EEY. 0
4559520 4.0 11 = 1445 0 1905, 0 -
TIOZEZ. 0 B4, T 11 1 15900 - -
Type 5 Radar Waveform_8
Bur=t Pulse Chirp Humhbher of
set - 1dt SES per - ns ns = ns
off ¥idth (ae) |Tidth Pul PRT—1 {u=) |[PRI—2 {(ux) |[PRT-3 {(us)
{n=) * i (WH=z) Bur=st
16054, 0 95, 4 =] 3 1737.0 1394. 0 17s0.0
306565, 0 59,9 =] 2 1050, 0 1267.0 -
98595, 0 g51.4 =] 2 1260.0 1769, 0 -
S8s004. 0 ar. 2 =] 3 1351.0 1491.0 1529.0
1175280, 0 93, 3 =] 3 1va5. 0 12900 1319.0
270324, 0 95, 5 =] 3 1365.0 1053, 0 1645. 0
EGl51E. 0 g5, 5 =3 1 1154. 0 - -
SEO0v1s. 0 94.0 =3 3 1202. 0 1007, 0 1554, 0
11435175, 0 B3 1 =3 1 1314. 0 - -
238025, 0 1.9 =3 z 1233.0 1015. 0 -
Type 5 Radar Waveform_9
%E;;:t e ey Gl E?iﬁ?. E:i:g; ;f;— PET—1 {us) |[FET—2 (u=s) [FERT—3 {(u=)
Zo0TSE. O a5 17 = 1652, 0 1077. 0 1z47. 0
45Z4ST. 0O s0. = 17 = 1157. 0 1455, 0 —
Ss141sv. 0 9.5 17 1 153=. 0 — —
110516, 0 FE. 4 17 = 1255, 0 1053, O —
=015, O o1, 4 17 = 1240, 0 1772, 0 1106. 0
4FZ1T7S. 0O S51. 6 17 = 1725, 0 14z7. 0 —
S9z1s1. 0 =50 17 = 105=. 0 19s7. 0 1z04a. 0
So4mz. 0 S4.5 17 = 138z, 0 1501. 0 1151. 0
=Ez164. 0O EENE 17 1 1335, 0 — —
413215, 0 3.5 17 1 1544, 0O — —
EyZasa. O EERE 17 = 1355, 0 1501, 0 —
FOSTO. O 0.0 17 = 1095, 0 1z40. 0 1395, 0
=Zz405. O 57.5 17 1 1004, 0 — —
SoEoTE. O &Y. 3 17 = 1Z06. 0 1za0. 0 —
ESav1lv. 0O 0.6 17 1 1694 0 — —
s0s=z1. 0 EEN= 17 = 1414. 0 1535, 0O 1357. 0
=11495. 0 o6, 5 17 = 1155. 0 1272, 0 1763, 0
STEEES. O Fa. 4 17 = 1215, 0 1395, 0 —
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Type 5 Radar Waveform_10
Bur=st Fulse Chirp Humber of
Dffset . ¥idth Pulses per [PRI-1 {us) [PRI-? (us) [PRI-3 {us)

¥idth (u=)

{us) (WHz) Burst
12037290 Th. 4 5 2 1780, 0 1642 0 -
fo0s1. 0 98 5 & 3 1103, 0 1882.0 112000
433774.0 BR. 2 & 1 104210 - -
TOs390. 0 G149 5 2 1603.0 1185.0 -
11601320 G5 5 1 1957.0 - -
?R383.0 6. 4 5 3 1864. 0 1674. 0 1455, 0
388376, 0 g, 4 & Z 1884, 0 1838, 0 -
Thazal. 0 B0.3 & 1 1686, 0 - -

Type 5 Radar Waveform_11
:;Ei:t z‘i‘:}li]‘i PO E]il.ilii; :ng-r; ;efr PRT—1 f(u=) |[PET—=2 f(u=) |[PET—3 {u=)

= & Bor=+i

A49S29S. 0O oz 5 17T =] 1735, 0 101S. 0O 1356, O
S5ZGOS. O 5. 9 17T =] 1S4, O 1734, 0 175z, 0
152114, 0 255 17T =] 135=2. 0 1099, 0 150z, 0
Si4=00. 0O 5=.1 17T 1 1=z=4. 0 — —
474515, 0O 55, = 17T = 1=z==.0 1570, 0 —
S5347E5. 0 TR, O 17T = 157rF. 0O 12351, 0 —
152566, 0 T1. 0O 1T = 1=z=0. 0 1525, 0 —
Z9SEES. O T 5 1T = 1455, 0 1=44. 0O —
455935 0 2= = 17 S 1515 03 1=7¥5. 0 1954 0O
s517145. 0O 510 ir 1 1170 — —
11=Zs0E. 0 sS5.9 ir =S 1=95_0 11550 1=7=.0
=27y=0sy§. 0 9= = ir = 11v=2. 0 1s5=. 0 1750
4ZES42. O EE. 0O 17 1 1514. 0 — —
EQDSe=. 0O E= 1 = 17 = 1ss0. 0O 12190 1Z35. 0
SZE0s. O = b = 17 = 10oz=. 0 154=. 0 12E7.0
ZEIST4. 0 =12 17 =2 199, 0O 1573, 0 —
414515 0 =17 17 = 192E=. 0 1552, 0 —
ETrEZEZ. O TO. 5 17 = 121 7.0 1717.0 —

Type 5 Radar Waveform_12
Bar=st Pul Chirp Homber of
Dffset "ﬂ.:].:. ¢ ¥ ¥idth Pulse=x per |[PET-1 (u=) [PRT-2 (u=x) |PET-—3 (u=x)
{a=) * i (WHx) Buour=t
101155, 0 55.1 11 e 1494 0 1507. 0 15354, 0
325141 .0 BEE. 4 11 1 11350 — —
5454635, 0 G235 11 1 1602. 0 — —
FT1886. 0 54,1 11 1 1713.0 — —
TIT3IE.0 S5. T 11 ] 14570 1127.0 1725.0
2avs14. 0 BE4. T 11 1 1070 — —
Bl12479. 0O 100, 0 11 3 11492 0 1655, 0 13320
F414135. 0 214 11 b 1504, 0 1965. 0 1666. 0
45402, 0 656 11 z 1045, 0 1165. 0 —
259551, 0 B4 5 11 1 17990 - -
4933510 55. 5 11 1 17040 — —
TIT117. 0O B2 5 11 1 1313 0 — —
15862, 0 F3. T 11 = 1675.0 1291.0 —
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Type 5 Radar Waveform_13
Burst Fulse Chirp Fuomber of
0ff=et ¥idth (us) ¥idth Fulses per [FPRI-1 {us) |PRI-—Z (u=) [PET-3 f{us)
{us) (HHz) Burst
349991 0 3.2 T 2 16220 1181.0 -
B73321.0 B9 49 T 1 164590 - -
Sa4479 0 a0 5 T 3 13480 1831.0 11330
1317645 0 g0 2 T 3 11890 1085 0 10250
S097E4. 0 GO 2 T 3 1381.0 1924 0 14820
631943 0 G5, 0 T 3 ivio.o 1vae. 0 1400, 0
SRETTE. O By 2 T 1 1214.0 - -
1277145.0 gh. 3 T 3 11e0. 0 11830 17180
2699510 = T 3 1avs.0 1689 0 1a8vs.0

Type 5 Radar Waveform_14
Burst Pul Chirp Homber of
Off=et "ﬂ:]‘i (u=) Tidth Pulses per |PRI—1 {(us) |[PET—2 (u=) |[PRT—3 {(us)
(u=) * = (WM<} Burst
4545974, 0 59,0 =] 17E7.0 1380, 0 -
45570, 0 g3.1 =] 2 1475.0 1521.0 -
1012515, 0 5.1 =] 2 1175.0 1730.0 -
155210, 0 995 =] 3 1901.0 1855, 0 1553. 0
4530595, 0 BTY. & =] 1 1615.0 - -
Tiv432. 0 B3. 2 =] 1 1395.0 - -
Srvaviv. o 59,3 =] 2 1676.0 185892, 0 -
155031. 0 §55. 2 =] 3 126Z2.0 1055, 0 1645. 0
42043537. 0 B5. 1 =] 1 19221.0 - -
554002, 0 4.1 =] 2 17vF0.0 1024, 0 -
949159, 0 BO. 1 =] 1 1354.0 - -

Type 5 Radar Waveform_15
QFfoe e ik Peloer ot. |PRI-1 (us) |PRI2 (us=) |PRI-3 (a=)

t 2 T — —

104445 0 86.0 11 3 17160 1261.0 1264, 0
IZE199. 0 51.2 11 1 1702. 0 - -
EE1GE5. 0 63.0 11 1 16630 - -
TrZES0. 0 85.5 11 = 17850 1044 0 12200
TYiOV. 0 = 11 = 1245, 0 17050 -
SIO071i4. 0 L=1= T § 11 1 15720 — —
Ez22455. 0 93,92 11 <] 1z00. 0 16570 17v52.0
T4TES0. 0 Ez2.1 11 1 1625. 0 — —
49596 0 TGS 11 z 1644 0 18220 —
Z¥IE05. 0 a0, 4 11 1 1812 .0 - -
A9E905. 0 514 11 1 1151.0 - -
TE0OET0. 0 E7.8 11 1 10585, 0 - -
Z2119.0 = ] 11 = 1571.0 157&. 0 -
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Type 5 Radar Waveform_16

Bur=t Ful Chirp Humber of
ODff=eat '-d:; fus) Tidth Puolsex per |[PRI—1 {us) |[PEI—2 (u=) [PRT—3 (u=)
(un=) * = (EM=z) Burst
289352, 0 G7. 4 =] 3 15950 1985, 0 15830. 0
BER45350. 0 G52, T =] 1 1505. 0 - -
S17v543.0 53.3 =] 2 1544 0 1196, 0 -
10527535, 0 5d. 5 =] 1 1515.0 - -
ZE7V344 .0 1.0 =] 1 1195.0 - -
RZZ150.0 [=F W =] 1 1311.0 - -
T54177. 0 95 2 = 3 1454. 0 15374.0 1591.0
10490354, 0O 4.5 =] 2 1952, 0 1090, 0 -
224530, 0 552 = 3 1357.0 1125.0 1411. 0
455353. 0 94 4 =] 3 1266.0 171z.0 1105. 0
TE2145.0 S55. 5 = 3 1245. 0 1255. 0 15322, 0
Type 5 Radar Waveform_17
Burst Pul Chirp Homhber of
DFEf=at I':l:ﬁ q 3 Tidth Fulsex per [FEI—1 {(ux) |[PET—2 (u=x) |[PERI—3 (u=)
{a=s) * = [0 1) Burst
SE005s. 0 9.3 11 = 140z 0 12350 -
152545 0 5491 11 ] 17=z1.0 15=1. 0 117=2.0
I54959 0 S7.3 11 hc] 1942 0 19220 1555, 0
s05191 .0 ar. 1 11 3 1456 0 1035 0 18&67. 0
8309251 0 95 5 11 3 1462 0 1124 0O 1850, 0
135257. 0 2.0 11 = 15750 18550 -
3551850 535. 4 11 ] 130=. 0 110=. 0 141s. 0
BES52530. 0 55. 4 11 1 1094 0 - -
S0331=. 0 Q2.5 11 e 141=. 0 1s50. 0 1034, 0
105051 .0 52 4 11 1 1144 0 — —
F30595. 0 =y 11 3 10500 1E45. 0O 1219.0
BEE3EEE. 0 1.9 11 = 155=. 0 159&. 0 -
TrE447_ 0 arv. 0 11 hc] 16950 11&7. 0 11290
Type 5 Radar Waveform_18
Burst Pulse Chirp Humhbher of
Off=zet width (us) Fidth Pulzexs per |[FET-1 (us) [FET-Z (ux) |[FEI-3 {(u=)
{nx) (WHz) Borst
104685, 0 2.0 T 1 1664. 0 - -
FAR490.0 s0. 7 ¥ 1 1085, 0 - -
E3E012. 0 g0.0 T 2 1905. 0 13550 -
av4E30.0 921 T 3 10585. 0 1475.0 12250
BE591.0 ER. O T 1 1115.0 - -
Se9E24. 0 BE5. B T 1 166820 - -
549392 0 80,3 7 2 12820 17535.0 -
940544 0 ET.B T 1 1514. 0 - -
F3035.0 5.2 T 2 1412 0 1055. 0 -
F22830.0 =L ¥ 3 1992 0 14650 140, 0
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Type 5 Radar Waveform_19
Bur=t Pulse Chirp Homber of
Dff=et ¥idth (us) Yidth Pulses per |PRI-1 {(us) |[PEI—2? {(us) |[PRI-3 {(us)
{u=]) (M=) Furst
BEZETE. 0 B2, 1 T 1 1088, 0 - -
1005434, 0 95 .0 T 3 1774.0 1467.0 15383, 0
1327861.0 B9, 9 T z2 1045, 0 1656, 0 -
3199550 547 T 1 1537.0 - -
G41514. 0 gd.1 T 3 1693, 0 113s.0 1705 0
SERSTE O Bl. 8 T 1 1521.0 - -
12875459 0 8.9 T z 12050 1453. 0 -
280029, 0 e 7 T z2 1002, 0 1212.0 -
s03359. 0 B0, 5 T 1 1125.0 - -

Type 5 Radar Waveform_20
Bor=1it Pl Chirp Homber of
NDEFfset s d:]‘:. c ¥ Width Pulzex per |[FELI—1 (aux) PRT—=2 (a=x)} PRET—3 (o)
o) * = (EH =) Boar =it
490007, 0 5655 16 1 1Z277.0 — —
EEOTS9. 0 TE. 5 16 = 1054, 0 1405, 0 —
12711s. 0 59,2 15 1 1527, 0 — —
ZOES56. 0 S0, 4 16 = 1852, 0 1837. 0 1636, 0
457995 . 0O T1.9 15 =2 1505 O 1=15. 0O —
ESTOS42. 0O 25, 2 15 S 1vFvar. o 1405, O 11250
106067, O 55 4 16 1 1695, 0 — —
ZyrO=4. 0 [=F- S 15 1 1z2Z=. 0 — —
445457, O Tr.o 15 = 1rFrOo=s. 0 15535, 0 —
E156511. 0 s57. 9 16 1 1459, 0 — —
SEOoO. O [=1=pec] 1= 1 192=Z9. 0 — —
ZEESIE. 0 &67. 2 16 = 1425 0 1604, 0O —
4FE105. O EER 16 = 1856, 0 1112. 0 1173, 0
54591 .0 0. 2 15 S 1=zar7. 0 15=0. 0 1S=7. 0
E3751.0 S6. S 16 = 1072, 0 1515. 0 1766, 0
24700 (== = 15 1 1=z20. 0 — —
A40SS05. O a0, 35 15 S 1S=arF. 0O 157¥=. 0 1855, 0

Type 5 Radar Waveform_21
Bar=t il Chiryw Homber of
?iiset widih C(w=3} '111:])1 gi::s pexr |[FEIT—1 f{u=s} |PEI—= {(u=s) |[FPEL—F f{(ua=s)
El4=S=. 0 Td. S 15 = 1S90, O 15410 —
SSASES. 0O E=.1 15 1 1041 . 0O — —
190sS=7F. 0 [=1= I § 15 = 1595, 0 1s5=. 0O —
SaASZ=15. 0 TE. T 15 = 147, O 1I5E7v5. 0O —
495455, O (=1 T 15 1 19970 — —
1955 0O TS, 92 15 = 1vS1. 0 11 0O —
17v=4avsS. 0 540 15 1 1509, 0 — —
SEZ945. 0O E= by =1 15 = 115920 1O0==. 0O 17S&. 0
A7 TFOO=. O TE. = 15 = 10=7. 0O 1S57. 0O —
TSa. 0O E=.0 15 1 15=4. 0O — —
155155, 0 TE.S 15 = 1varF. O 150, O —
SOsSES. O (=1 15 = 1199, 0 1447 0O —
AETFTIET. 0O S99 4 15 = 1017, 0O 1941 . 0O 1140, 0
S11911. 0 51. 5 15 1 1s=7F. 0O — —
1Z47T9sS. 0O (=3 =1 15 1 1419, 0O — —
ESE3S04. O [=1=TNry 15 = 1S=0. 0O 1=Z00. O 11950
ASSES0O. 0O S5 S 15 = 1&5S1. 0O 10s=. 0O 145=. 0
EgQ=91S5. 0 [=1= ] 15 1 1s==. 0 — —
115795, 0 gl A 15 = 1==92. 0 111s. 0O —
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Type 5 Radar Waveform_22

Bur=t Pul Chirp Humhbher of
0ffset I'd:]ﬁ (us) ¥idth Pulse= per |[PRI—1 f{u=) [PRT—2 (u=) [PRTI-3 (u=s)
{ns) ! = (WHz) Burxct
E10035. 0 Q2. o T 3 1625 0 1640 0 11450
S005355. 0 7l.4 T 2 1907.0 1647. 0 -
10229370 3.0 T 1 1115. 0 - -
154396 0 o5 3 ¥ i 1119.0 1330.0 14150
474455, 0 == T 3 1049, 0 1305, 0 16650
TEE344. 0 B3 T T 1 1130.0 - -
1056726, 0 532 T 1 1554 0 - -
143452 0 Qo7 T 3 1973.0 1209, 0 1772.0
439744 0 150 T 1 1157.0 - -
TE9423. 0 5.3 T 2 1500, 0 1145. 0 -
Type 5 Radar Waveform_23
Bur=t Pulse Chirp Humber of
Dff=et ¥idth (as) ¥idth Pulses per (PRI-1 {us) |[PRI-Z? {(us) [PEI-3 (us)
{us) (WHz) Burst
1276618, 0 G2, 3 & 1 1410.0 - -
141465 0 B4 1 & 1 1e00. 0 - -
E0GEE4. O 53,6 & 3 1837.0 1430, 0 1828.0
oev70ss. 0 922 & 3 1440. 0 1232.0 1031.0
1229347, 0 93,8 & 3 1945.0 1174.0 1334.0
ge831.0 Tr. 8 & 2 1682, 0 11ns. 0 -
458551, 0 Th. 8 & 2 1318.0 1030, 0 -
023695, 0 b, 2 & 1 1282.0 - -
Type 5 Radar Waveform_24
%Eiﬁt ﬁﬂ:]‘: o=l E]:.llzi; EEEE: ;fr PET—1 fa=) |[PET—2 (u=) |[PRT—3F (u=)}
EETFOTO. O i = 1 =2 1Z05. O 1=zZ20. 0 —
=4z91 .0 [z2.458 1 = 15700 1945 0 1459, 0
194259 . 0 7.7 1 = 15&0. 0 1421 .0 1657, 0
FIEsEZZ1. 0 5= 1 1& 1 1047. 0 — —
ESd4599. 0 95 .5 1 = 100=. 0 17210 1425, 0
FEEs. 0 95,5 1 = 17592 0O 1=Z01. 0 1952, 0
173573, 0 245 15 =] 1425, 0 1455, 0O 115=. 0
S4d450E. 0O TE. T 1 = 1238 0 11520 —
E14=Z01. 0 S7. B 16 = 1495 0 1039 0 10s9. 0O
S555411. 0 TrV. T 15 = 1Z11. 0 1&=4. 0O —
153197. 0 BS54 1 1 13550 — —
SZ40s4 . 0O [ R = 1 1 1zZE9. 0 — —
SR TSSE0. 0O SO, 5 1& = 1495, 0O 163z, 0 —
SE5E545. 0 52,9 1 1 15250 — —
1Z1222.0 == 1 =2 1171. 0 1Z92E. 0 —
SOz=271.0 559 1 1 1456, O — —
47z2EZ4. 0 59,7 1 = 1390, 0 1995 0 —
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Type 5 Radar Waveform_25

Bor=+t Pul=e C]_lirp Homber of
%ifset w:idith (ua=) Wi d::];. ;i::s per |[PRET—1 fL(w=<) PRT—2 {(u=s)} PRT—3 (o=}
ES3E3S. O &5, 9 15 = 1104, 0 1557, 0 —
115005, 0 BE5. =2 15 1 1s9=.0 - -
Z99rls. 0 aBr.9 15 1 1155, 0 - -
4S0Z75. 0 [=1= = 15 = 1vsSs. 0 101z, 0 -
S5l 7SS0, 0 T3.0 15 = 1329, 0 114=. 0 —
HES4E. O [=1m =) 15 1 17z 0 — —
Z2r¥ESl4. 0 == 15 = 10z 0 153920 —
457105, 0O 941 15 ] 173=2.0 1012, 0 14z4_ 0
sS405=20. O 553 15 1 1z15. 0 — —
T351s5. 0 525 15 1 1474, 0 — —
Z2ERISIT. 0O 95,0 15 3 191s. 0 1955, 0 1155, 0
454557 . 0 a5, =2 15 S 1=z60.0 1s71. 0 1540, 0
Bl1s0z1. 0 Te. 1 15 = 1524, 0 104, 0O -
BEO3FE. O 555 15 1 11&5. 0 — —
25317240 4.0 15 = 1985, 0 177 0 —
41=902. 0 Sr. 9 15 ] 1ov4. 0O 1142 0 15100
Type 5 Radar Waveform_26
Buoar=t Pul=e C]_lirp Homber of
DEf=et ¥idth (u=) '(;]d{t]l gulses per |[PET—1 {u<) |[PET—2 (u=<) |[PRT—3F {(u=)
m= = or =it
554451 .0 S0. 5 14 = 1005, 0 1505, 0 -
30455, 0 B2, 5 14 1 1911. 0 — —
ZEITE1. 0O 2.3 14 = 15050 10zz. 0 —
4173910 T=. 7 14 = 1z4=. 0 1055 0 -
SO9SS2. 0 Sr. T 14 = 1210.0 1359, 0 12vs. 0
BESdE. O G= =] 14 = 1455. 0 1554, O -
ZOOSSs. 0O &5l. =2 14 1 119=.0 - -
3935340 BO. 5 14 1 17v&. 0 — —
BESs405. 0 To. =9 14 = 197=.0 1194 0 -
TElarz. o 55, 2 14 1 172, 0 — —
1751610 TE. & 14 = 1541. 0 1255. 0 —
SIESTOZ. 0 95,3 14 = 1z45. 0 1s==. 0 1s7S. 0
BS3E04. 0 BS. 3 14 1 1451. 0 — —
TE4STFZ. 0O ar.8 14 =] 1525, 0 12650 1S54z, 0
151990 =1= = 14 = 157¥=.0 15865, 0 10s1. 0
Type 5 Radar Waveform_27
Buarst L Chirp HFumber of
DOEf=set ¥idith (u=) Tidth Pulzes per |[PEI-1 f(ux) |[FPEI—2 (ux) (FEI—3F (ux)
{a=) (M) Buour=st
SITO026E35. 0 = 1z = 1515. 0 14730 —
BETFO25. 0 &T7. T 1z = Zooo. o 1655, 0 —
TS4Z2385. 0 T2 B 1z = 1745, 0 170&. O —
1Z7S00. 0 T4, 3 1z = 10270 1320, 0 —
S4EETO. 0 E1.3 1z 1 1272, 0 — —
EEZZ241. 0 ET.5 1z = 11250 15470 —
rEFIZ4.0 S5 4 1z S 15550 17s=Z.0 1477, 0
1125355, 0 51. 2 1z 1 15590 - -
3190595 0 5192 1z = 17010 199650 —
EZ54E35. 0 554 1z = 12250 15550 —
345550 510 1z 1 193550 — —
SEe7253.0 S0, 5 1z = 1015. 0 1550.0 —
293420.0 540 1z = 1avz. 0 155=5. 0 1551. 0
499795 0 Q5.5 12 = 2000, 0 1505 0 1241 .0
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Type 5 Radar Waveform_28
GFFos El=ce wraih e e (u=) |[PET—=2 (u=} |[PEX—3 f(u=)
® . ® — —
S515524. 0 g5 5 15 = 1455 0 115=. 0 1=34=. 0
BE3525. 0 524 15 1 11=4. 0 — —
234530, 0 TZ2.1 15 = 1559 0 14=20. 0 —
415585 0 82 4 15 = 1492 0O 17770 —
BERTSs5. 0 B3, T 15 1 19250 — —
SF1=z21.0 E0. 0 15 1 1935 0 — —
2125390 E0. = 15 1 197s. 0 — —
SF9d4114. 0 [ =hc I 15 1 1559 0 — —
ETV4zZ22. 0 as = 15 = 10350 14535, 0 11=z=2.0
S85s. 0 82 1 15 = 1499 0O 1874, 0 —
152 7SS, O D53 15 =] 1055, O 1545, 0 1s40. 0
SITVZ039.0 54 9 15 1 15310 — —
EESEET. 0O E7. 4 15 1 1425 0 — —
TI11s=. O a5 9 15 = 1549 0 18335, 0 174=. 0
1ss000. O BE5. T 15 1 17350 — —
=45347F. 0 g5 3 15 = 1Z5=. 0 1555 0O 13170
Type 5 Radar Waveform_29
Burst Ful=e Chirp Humber of
l%ff;et widih (u=) 'idt]}l Fuolzex per |PET—1 (u=x) |[PET—2 {(u=) [PRT—3 (u=)
n= (EM= Bur=st
TOs2E2. 0 S5. 0 10 ] 10750 1565, 0 1051.0
245485, 0 =1 10 5 10595.0 1z09. 0 1554 0
194052 0 675 10 z 1545 0 1495 0 -
436711.0 53.3 10 1 1084 0 - -
GTT492 0 GO 6 10 = 16560 1693 0 -
Q19EET. O TE.E 10 =z 1392 0 151s. 0 -
154545, 0 B2 5 10 1 13450 — —
405770, 0 s0. 7 10 =2 1270, 0 1720, 0 —
648550, 0 62, 6 10 1 19740 - -
S90149. 0 O, 1 10 = 1011.0 1471. 0 -
154401. 0 94 1 10 5 125850 115Z. 0 1249 0
STETIO.0 51.3 10 1 12000 - -
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
0 5250.0 1 15 5290.3 1
1 5252.7 1 16 5293.0 1
2 5255.4 1 17 5295.7 1
3 5258.1 1 18 5298.4 1
4 5260.8 1 19 5301.1 1
5 5263.5 1 20 5303.8 1
6 5266.1 1 21 5306.5 1
7 5268.8 1 22 5309.2 1
8 5271.5 1 23 5311.9 1
9 5274.2 1 24 5314.6 1
10 5276.9 1 25 5317.2 1
11 5279.6 1 26 5319.9 1
12 5282.3 1 27 5322.6 1
13 5285.0 1 28 5325.3 1
14 5287.7 1 29 5328.0 1
Detection Percentage (%) 100%
Type 6 Radar Waveform_0

Lize C(mnzy |O = = = =

(5] [=rci=im) [ =1 =" [=t=4=F-8 5455 S40s

= [=1=pra = [=arg == [=p=lsa=) [=1=1 == ESa=

410 [=1=1 =1 3 [=1="=]m) [=1="aram] === b =T = ar

15 [=1=1 =31 S4z=0 [ == ==y 495 ES1s

= E=T7= (== =E=10 ==t =1=) [S1=ym

=25 [=1="T ¥ =1 (== == =T 15 b=y === sS40

=0 = T=1=1 [=p=1- ra [=prg-=am ] [=1=1mQry Sa=-1

== 1 =4 E=5S [=1=mi=) [=1=1=Im] =181 E=5=5

-} 55935 S5a05 55a0 5527 5505

- 1.4 [=rge i =1 (== == [=F-mi=) =1 ==d EEES

= (== =1 EET1 =554 S rFO= E==1

L= =5 54391 =1 = +=ar [=p= Bra==) 5501 =1=1= b=

i === 1 =1 5=51 [=1=fra=) S5ET SEoz

[ =1 =5 [=E-E=1=1 455 5517 E5EST ESE=

g 5475 5SS [=rg-mats 3 5555 55351

= ES5== = =4 =1 s5451 sS59S EESE

B E50= === ES504 =410 =l o

E=1 =4 ES3=T (== == =g w N [=1=1=1=1 [=T==pe 1

=i [=+=drara S=s0 [=p=i=4=) ==t Sa0as

L= L= [=rgh =) [=1=rat-8 E=01 =551 5=5-1
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Type 6 Radar Waveform_1

Lize cmnzy | i = = <t

(5] =1 =P [=+=4rara [=arg i [=1=1=F-§ [ =1 == =
L= [=1=F=dm] E=5= 5454 [ =R =1 ES1=
A1 [==arat-§ 45> Es=1 [=t=4=1m ) [=1=1 -8
1= [=1 ==t =1 535=0 5525 5297 =1 == 1=
=i [=rg b= =5 T = =1 =g [=p=i=t=) (== ==
= [==d=11 =it E=50 [=1=3=1=1 == Ym)
= =T o [ ==y = [=F=im -8 [=F-3=1m] =54
== =4 (== =8 E==0 = 7Foo EaoS= ===
-1} 535354 5545 53501 5545 535305
- ===t 1 =1 =11 5551 =t 1=1ra =451
=i ES5= =1 =P E=T7= = =11 544=
L =1 =5 [=1==d =1 Es5= [=1=Pra=] E5S1 [=1=1=1=)
(=58} (===t [=1=]=1m] ES=s =41 =E7F=1
[ =1 =5 =T 351 =1 5515 [=Trg = i 5445 5545
sl =57 =t 1m -1 [=argmi=1 =5 T=1=1 ES5=4
= [=1=1=1m] === [=1=1=F-8 [=P=irg=) [=-Imi=)
E=10 ] =411 ER&S1 == =1=1 [=1=1=1m] =5 3=1=)
E=1 =9 ESas (== == ES9s E=a1 == m =
=i =T Srara =T = =1 5521 =1 =1=1=) =1 3 =11
E- Lo [=pc]=t=) = t=1=1 5411= =T = =4 [=t=d=t=)

Type 6 Radar Waveform_2

LIt imney |°o o = = =

(5 ] =415 (=1 = (== B § [=t=d=1m ] =N =3
= [==d =1 ¥ =1 =1 = == =] 5405 5545
A S&ES0 L= B L= ==y L=t 1=1=1 EaS5
15 ES1= L= - ey L= =g 554z = =1=]
= E7Fi0 ES0S 5514 5591 ESs5S
= [=c . By L= B e [=argm ] L=1=Jrat-8 EaSS
=ix == =T ¥ 5251 =1 =prg =] 55355 =T 3 =
== 1 =3 =t =1=] 551 [ = frg=] 5595 ST=5S
=4k E=7= ES5S4a =R § [=1=1 =1 E5=1
- E=5s ES TS L= B . § [ =1==d =Y E5=4
= L= =Y =E51= =51 [=1=pe 1= L= S
L= o L= S 5597 L=t = 1=y 5555 L= = =
=i 5517 5457 Ea=1 =1 == =4 [=pe b =
[ =1 =4 5544 s=99 5455 SS594 551
sl 5497 E=95 E=01 SS0= =474
= E&SaS Ea4=9 L= = Ry [=h=1= e Ea==
8 S3=90 L=1=1= b L=1=arut § L=Re s =) L==d S §
g5 =1 = Wry =1=1=F.% =71 [=1=g=1e) = 1.9 =1
=ik =+ Sram} =Es5= L= =g =S7r=1 SS4a0
- L=H == =] ss00 ESsS [=1=1=1m] S405

Type 6 Radar Waveform_3

LI ETimney |°o i = = =

(5 ] EsT7T3= E==0 E=T7T T L= T B § ==t
= [ =p b= =) [ =1 =g =1 =1=1=F 3 5559 =11 =1
A0 5513 =1=m[=71 ET15S L=1=1=1m ] [ =1=1 29 =1
15 S&0-4a E57Ta L= = ey 5557 [=1=1= 1 §
=ik ErFlsS ESTT 455 [=t-3=1m] BESSS
= ESdas L= = § (=== i) L=t 3= =1 = T7F0O=
=ix =1 == = ] 5=50 Sa95 53515 =1 =1 = 1=
== 1o [ == g =1=1m =] =S40 7 [=1=1=1m | [ =1 = By
=4k 595 5554 Ea4== ES=0 E51S
- 1= =hra ] Es55 E=1 7 L= T=1=1 E5ST
= 505 =91 ES=T7 [=1=1=m ] L= . R §
L= o 5355 5459 [=b= Brair 5556 =1=1=1=1
=i L=t=Jr g § 5511 [ =4 == == = [ =prg-=J u |
[ =1 =4 == = = 5545 5417 === ESEs
sl S50 ES7TE Ea4sS0 [=P=i=1m] 54937
= 5415 = m i § ESSE =419 (=3 =114
8 5371 [=h Br e | === Y L= s =) Sans
g5 =14 =T T 2ra =413 S50 5545
=ik EE55S L= e S401 [=argm = 5=
L= L =4 E&SSE0 Sa490 ES=5 5547 Es7F0O
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Type 6 Radar Waveform_4

LI Eimney |o o = = =
(5 ] E55S =E519 ES1= SS0= E5=0
= 53565 Ssa00 =1 =i=t=] 55355 53551
A0 =T T 129 [=t=d4 =1 E=ETFE sa00 [ =1 ="2r s
15 SE9= S&E0a E=s0 5555 sS40
=ik BES=9 5495 54 7= [=1=1=4=1 ESET
= BES=5 E=17 E=s T [=1=Pram] ES14a
=S Ss50 S53535 =R =t=] L=1=1 =0 S=7=
== 1o =1 =1=12 =T T 1=1 = ==1=] =1 = 1= L= e
E-8 0} =1 =F- E5s0 L= e == = I=1=t=i=]
- 554 1= =F-Sm] 1= = By L=yl ESE5S
= EE5== ES7S ESESS L= == § L= X e
a5 S350 =T arg =1 L=rah B =4 L= e = == =
=i =T 1 =rs ===t = =1 =1=1 L= 1= === g
[ =1 =4 =555 =E5=9 EZs1 === b= ES5SS
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